
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBY-4802 GENERATOR PARTS LIST GBY-4.802 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GBY-20 
( GBY-2031) 

GAU-45 
GBY-29 
GHY-38 
GBY-42 
GBY-1005A 
GBY-1007A 

GBY -45 
IG-821 

X-847 
GBY-1008 

MN-21 
X-755 

8X-159 
X-201 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Field Connection Insulator 
2 Pole Piece 
4 Pole Piece Screw 
1 Insulating Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 Control Lead Assy. 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
2 Dowel Pin 
2 Terminal 
2 3/8-24 Hex. Nut 
2 3/8 Lock Washer 

Part 
No. 

GBM-21 
GBY-2006F 

SP-233 
X-263 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Drive Pulley 
1 #8 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBY-1040 
GAB-188 
GAR-179 
GBY-27 
GBY-40 

8X-173 
X-196 

8X-306 
X-365 
X-489 

1 Drive End Head Assy. 
� Felt Washer 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
3 #l0-�2xl Round Hd. Screw 
1 Ball Brg. - s.A.E. -//303 
1 1/4 Oiler - Press in Type 

Comm. End Plate Assembly & Parts Used With Miscellaneous Parts 

DA-22 
DA-60 
::JB-17 
DD-24C 
DD-44 

GBY-28 
GBY-30 

( GBY-2036) 
GBY-51 

GBY-1012;t 
GBY-1013;t 
GBY-1014A 
GBY-25 
GBY-33 
GBY-1036 
GBY-25 
GBY-34 

X-195 
8X-305 
8X-3ll 

X-195 
X-199 

8X-305 
X-489 
X-544 
X-867 

BX-870 

1 Bearing Retaining Was�er 
1 Bearing Retaining Screw 
1 Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
1 Felt Washer 
1 Oil 'Nick 
1 Comm. End Plate Assy. 
1 3rd Brush Plate Retain's 

Sprtng 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 Comm. End Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 #10-32x3/8 Rd. Hd. Scraw 
2 #8 Lock Washer 
1 1/4 Lock Washer 
2 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
1 Ball Bearing 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

GBC-2039B 
GBY-37 

TC-4306A 
8X-41 

X-196 
BX-321 

X-404 
X-540 
X-1488 
X-1490 

1 Head Band Assembly 
1 Mounting Bracket 
1 Two Charge Regulator 
1 #10-32xl 1/8 Fill. Hd. Sc. 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
2 3/32xl Cotter Pin 
2 3/8 Lock Washer 
2 3/8-24xl 3/8 Hex. Hd. Screw 
2 3/8-24 Castellated Nut 

1 2 3 4 5 

(Issued 12-28-36) 

t Service Brush Set GBY-2012S. 

Printed in U.S. A. PUeia 

"NOTE: Where part num ben ue lhown in puenlhai1 
they ue for reference only. By 1tockiaasub-part1 lhe 
complete pan caa be ���embled u needed." 

Equipment II Puu Lilts Bind• 



GBY-4802 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4601 GENERATOR PARTS LIST GC B-4601 

Frame &. Field Assy. &. Parts Used Yli th Armature Assembly &. Parts Used With 

Part 
No. 

GCB-20 
GCB-:33 

(GCB-2001) 
GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GBW'-67 
GBY-38 
GCB-29 
GCB-1005 
GCB-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GCT-25 
GCY-25 

MN-21 
SX-177 

12X-193 
12X-196 

SX-349 
BX-361 
SX-1377 
8:1-177 

12X-Hl3 
12X-196 

X-201 
X-203 

SX-321 
X-465 

SX-1377 

No. 
Used Name of Part 

1 2 :3 4 5 
2 Frame Screw 
1 Mounting Bracket 
1 Frame &. Field Assy. 
1 Terminal Post Top Ins . 

1 Field Connection Ins . 

1 Insulating Washer 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Ins . 

4 Pole Piece Screw 
2 Pole Piece 
1 Field Coil Assy. - Camp. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-2 4 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
4 3/8 Look Washer 
2 5/16 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
4 3/8-24x3/4 Hex. Hd. Screw 
1 #10-32 Hex. Nut 

Part 
No. 

GBM-21 
GCB-2006F 

SP-218 
X-261 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Drive Pulley 
1 #6 Woodruff X:ey 
1 .669 Lock Washer 

Drive End Head Assz. &. Parts Used With 

GCE-2048 
GAU-31 
GCE-48 

GG-6 
GK-176 
GT-76 
G T-78 

X-196 
X-295 

SX-311 
X-489 

GCE-2 4C 
X-715 

SX-794 

1 Drive End Head Assy. 
1 Felt Washer 
L JRti ..e- 1!!rrd" HeRd' 
1 Bear1ng Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Bearing - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-15-38) 

Comm. End Plate Assy. &. Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ'-25 
GBJ'-32 

( GCE-2047) 
G CE-1012l 

X-195 
SX-305 

X-195 
X-199 
X-295 

SX-305 
X-489 
X-544 
X-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Rd. Screw 
1 #8 Lock Washer 
1 1/4 Look Washer 
1 Ball Bearing - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 
t Service Brastr Set- GCE-20l2S.. 

NOTE:- VRB-4008B Current-Voltage Regulator 
is used with but is not a part of 
this generator. 

Printed in U.S.A. 

"Nori: Where pan oombers ar& shown i':J: : · 

they are for ref'erenc:e only. By scocking pw 1ie-
complete pan cu be asxmbW u needed." 



GCB-4601 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4802,A,B GENERATOR PARTS LIST GCB-480 2,A,B 

Frame &. Field Assy. &. Parts Used With Armature Assembly &. Parts Us.ed \'lith 

Part 
No. 

GCB-20A 
(GCB-2030) 

GAA-32 
GAL-44 
G:SW-34 
GB'.i-58 
GB'il-66 
GB:'l-67 
GBY-38A 
GCB-2g 
GCB-1005A 
GCB-l007A 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GDD-25 
GDD-26 

MN-21 
SX-177 

12X-lg3 
12X-H6 
SX-349 
SX-361 
SX-1377 
SX-177 

12X-193 
12X-l96 
121:-203 

8X-321 
8X-1377 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 

Hame of Part 
1 2 3 4 5 
Frame Screw 
Frame &. Field Assy. 

Terminal Post Top Ins .  
Field Connection Ins. 
In sulating ;'{asher 
Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Pole P iece Screw 
Pole P iece 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Dowel P in 
# 14-24 Hex. Nut 
/114 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part 
No. 

GBM-21 
GCB-2006F 

* 
X-261 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Drive Pulley 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Drive En d Head Assy. &. Parts Used With 

GCE-100 3 
GAU-31 
GCE-3 

GG-6 
GK-176 
GT-76 
GT-78 
X-196 
X-295 

BX-311 
X-48g 

GCE-24 
BX-715 
8X-7g4 

l Drive End Head Assy. 
l Felt Washer 
1 Drive En d Head 
l Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Ratainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Bearing - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 l /4 Oiler - Press in '.t'yl:)e 

Miscellaneous Parts 

1 
l 
1 

Head Band 
#10-·32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 11-16-38) 

Comm. End Plate Assy. &. Parts Used Wit h Assy. No. 

GCB-4802 
GCB-4802A 
GCB-480 2B 

Drive 
Pulley 

DA-22 
DA-3g 
DA-60 
DH-7 

GBJ-25 
GBJ-32A 

(GCE-2002) 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
BX-305 

X-195 
X-199 
X-295 

BX-305 
X-489 

12X-54 4 
SX:-870 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
3 

Bearing Retain ing Washer 
Flat Oil Guard 
Bearing Retain ing Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. En d Cap Cover 
Comm. End Plate Assy. 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock \'lasher 
#S-32xl/4 Rd. Hd. Sc. 

#8 Lock V/asher 
1/4 Lock Washer 
Ball Bearing - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
1/4 Oil er - Press in Type 
#10 Lock lflasher 
#l0-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

None 
SP-232 
SP-231 

NOTE:- VRB-4001j!A Current-Voltage Regulator 
is used with but is not a �art ot 
this generator. 

• See table following �arts list tor part 
number applying to assembly wanted. 

� Service Brush Set GCE-2012S. 

Printed in U.S. A. Fil� ill 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as ae�d.'' 

Equipment It Paru Uat Binder 



GCB-4802,A,B GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4803A,B GENERATOR PARTS LIST 

PRELIMINARY 

GCB-4803A,B 

Frane & Field Assembly & Parts Used With Armature Assembly & P�rts Used With 
Part No. 

No. Used Name of Part 

GCB-20 
(GCB-2047) 

GA..�-32 
GAL-44 
GAL-148 
GBW-34 
GBW-66 
GBW-67 
GBY-38 
GCB-29 
GCB-1005A 
GBW-58 
GCB-1007A 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GCT-25 
GCY-25 

MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
8X-177 

X-193 
X-196 
X-203 

8X-321 
8X-1377 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
1 Aligning Dowel 
1 Insulating Washer 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
4 Pole Piece Screw 
2 Pole Piece 
1 FIELD COIL ASSY.- Camp. 
1 Terminal Post 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 �14 Lock Washer 
1 10 Lock Washer 
1 10 Plain washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Comr;J.. End Plate Assembly & Parts Used With 

DA-39 
DA-132 
D:-I-7 

GAR-83A 
GBJ-25 
GCE-2047A 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
8X-305 
GJ-320 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

2 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
.3 

Flat Oil Guard 
Felt Washer 
Felt Washer 
Comr::t. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assembly 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

Armature Shaft Nut 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 
Drive Pulley 

GBM-21 1 
GCB-2048F 1 

* 1 
X-260 1 #5 Woodruff Key 

.669 Lock Washer X-864 1 

Drive End 

GCE-2048 
GAU-31 
GCE-48 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-3ll 
X-489 

GCE-24C 
X-715 

8X-794 

Head Assembly & Parts Used With 

1 Drive End Head Assembly 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 BALL BRG.- S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-2-41) 

Assembly 
No. 

Drive 
Pulley 

GCB-4803A 
GCB-4803B 

SP-236 
SP-240 

t SERVICE BRUSH SET GCE-2012S. 

NOTE:- VRP-4006B CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this g enera tor. 

* See table following parts list for part 
number applying to assembly wanted. 

UNIT APPLICATION 

GCB-4803A B Brockway 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4804 GENERATOR PARTS LIST C.CB-4804 

Frame &: F ield Assembly &. Parts Used With Armatur e As s emb ly & Parts Used With 

Part 
No. 

GCB-20 
( GCB-2049) 

GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GBW-67 
GBY-38 
GCB-29 
GCB-1005A 
GCB-1007A 
GCE-26 
GCE-34 
• X-847 

IG-821 
GCB-'1008 
GCE-60S 
OCT-25 
OCY-25 

MN-21 
BX-113 
8X-177 

X-193 
X-196 

8X-349 
8X-361 

X-1014 
8X-1377 
BX-177 

X-193 
X-196 
X-203 

8X-321 
8X-1377 

Comm. End 

DA-39 
DA-132 
Dli-7 

GAR-83 
GBJ-25 
GCE-55 
GCE-2050 
GCE-53 
GCE-54 
OCE-1012t 

X-195 
8X-305 
8X..02 

X-195 
X-295 

SX-305 
X-489 

No. 
Used Name of Part 

1 2 3 4 5 

2 Frame Screw 
1 Frame c.: Field /.ssembly 
1 'l'erminal Pos t Top Ins. 
1 Field Connection Ins. 
1 In sulati ng Washer 
1 Terminal Post 
1 Terminal Post Bo ttom Ins. 
1 Termin al Post Bottom Ins. 
4 Pole Piece Screw 
2 Pole Piece 
1 FIELD COIL ASSY.-COMP. 
1 r'ield (;oil Assy. -Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 F ield Coil - Right 
1 Mounting Bracket · 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
2 5/16-24x5/8 Hex. Hd. Sc. 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
l 1/4 Plain Washer 
2 5/16 Lock Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Comm. Eod Cap Cover 
1 End Cap Cover Gasket 
1 Air Def lector 
1 Comm. End Plate Assembly 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
6 #10-32x3/8 Fl at Hd. Screw 
1 #8 Lock Washer 
1 BALL BEARING - S.A.E. #203 
1 #8-32xl/4 Rd . Hd. Screw 
1 1/4 Oiler - Press in Type 

1 2 3 4 5 

Part 
No. 

I:A-70 
GBM-21 
GCB-2050F 

SP-230 
X-160 
X-205 
X-258 
X-261 
X-864 

Drive End 

GCE-2048 
GAU-31 
GCE-48 

GG..O 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

BX-311 
X-489 

GCE-24C 
X-715 

8X-794 

No. 
Used Name of Part 

1 2 3 4 5 

1 Armature Shaft Nut 
1 Armature Shaft Nut 
1 AHIIATl:RE ASSEMBLY 
1 Ventilating Fan 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 1;3 Wood ruf f Key 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assembly 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 BALL BEARING - S.A.E.#203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oi ler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Iuued 5-10-39) 

NOTE:- VRB-4008B CURRENT VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

t SERVICE BRUSH SET GCE-2012S. 

UNIT APPLICATION 

GCB-4804 Drockway 

Princed ill U.S. A. Pile ill 

"NOTE: Where put oumben are shown ill pareodlesil 
they are for reference oaly. By stodtiasoub-pano the 
complete pan c:ao be uaembled u needed." 

llquipmnc a: Para Lila BiDder 



� � 

--� 

(j) 
n 
OJ 

I 

� 
00 
0 
� 

(j) 
m 

z 
m 

� 
0 
:;:v 
-

r 
r 

c 
(/') 
-1 
:;:v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCB-4805 GENERATOR PARTS LIST GCB-4805 

2rame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
�<o. Used Name or Part No. Used Name or Part 

GCB-20 
( GCB-2051) 

GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GBW-67 
GBY-38 
GCB-29 
GCE-1005A 
GCB-1007A 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GDL-25 
GDD-26 

MN-21 
8X-177 

x-·193 
X-196 

SX-349 
8X-361 
8X-1377 
8X-177 

X-193 
X-196 
X-203 

8X-321 
8X-1377 

Cortun. End 

DA-39 
DA-132 
DH-7 

GAR-8:5 
GBJ-25 
GCE-55 
GCE-2050 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
BX-305 
BX-62 

X-195 
X-295 

8X-305 
X-469 

1 2 :5 4 5 

2 Frame Screw 
1 Fr ame & Field Assembly 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
4 Pole Piece Screw 
2 Pole Piece 
1 FIELD COIL ASSY.-COMP. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Wa�her 
2 5/16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Air Derlector 
1 Comm. End Plate Assembly 
2 Brush Spring 
2 Brush Arm 
2 Brush - M ain 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
6 #10-32x3/8 Flat Hd. Screw 
1 #8 Lock Washer 
1 BALL BEARING - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oller - Press in Type 

1 2 3 4 5 

1 2 3 4 5 

DG-73 
DG-75 

GBM-21 
GCB-2052F 

SP-230 

1 Armature Shaft Sleeve 
1 Bearing Spacer 
1 Armature Sha.ft Nut 
1 ARMATURE ASSEMBLY. 
1 Ventilating Fan 

X-258 
X-8€4 

1 #3 Woodruff Key 
1 .�69 Lock Washer 

Drive End Head 

GCE-1064 1 
DG-72 2 
DG-74 2 

G-118 2 
GCE-64 1 

8X-173 3 
X-196 3 
X-300 1 

8X-306 3 
X-i39 1 

Assembly & Parts Used With 

Drive End Head Assembly 
Felt Guard - With Oil Well 
Bearing Ret ainer 
Felt Washer 
Drive End Head 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BEARING - S.A.E· #205 
#10-32xl Rd. Hd. Screw 
1/4 Oiler - Press in Type 

GCE-24C 
X-715 

8X-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 5-10-39) 

NOTE:- VRB-4008B CURHENT VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

t SERVICE BRUSH SET GCE-20128. 

UNIT APPLICAT ION 

GCB-4805 Brockway 

Printed in U. S . .A. File in 

"NOTE: Where pan oumben are shown in pareothesia 
they are foe nCaace oaJy. By ltOC:kia�paru cbe 
complete pan aa be -hlo...l • ." 

Equipment lr Partl U.C:. BiDda-



GCB-4805 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4806 GENERATOR PARTS LIST GCB-4800 

Frame & Field Ass embly & Parts Used �ith Armature Assembly & Parts Used 'Nith 

Part 
No. 

GCB-20A 
( GCB-2030) 

GAA-02 
GAL-44 
G2N-34 
GP'.'f -58 
GBY-38A 
GCB-29 
GCB-1005A 
GCB-1007 A 

GCE-26 
�CZ-34 

X-847 
IG-021 

GC3-l008 
GCb-28 
SL!i-?(', 
S:::i>2'3 

�:!N -21 
BX-177 

12X-193 
12X-196 

8X-349 
8X-361 
BX-1377 
BX -1?7 

12X-lS3 
12X-196 
12X-203 

BX-321 
8X-1377 

No. 
Used Name of Part 

1 .2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
l Term. Post Top Ins. 
1 Field Connection Ins. 
1 Insulatin� Wa sher 
1 Terminal Post 
4 Pole Piece Screw 
2 Pole Piece 
1 Field Coil Assy. - Comp . 
1 Field Coil Assy. -

Left 
1 Control Lead 
1 Terminal Post 
1 Termi�al 
1 Terminal 
1 Field Coil - Right 
1 Term. Post Bottom Ins. 
1 ,Insulatinc Bushine 
1 In�ulat\ng Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain '.Vasher 
1 #lC-32 Hex. Nut 
1 #14 -24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
'2 5/ 16 Lock Washer 
1 #l0 -32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Part 
No. 

GBM-21 
GCB-2006F 

G,T -104 
X-261 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Asse�bly 
1 Armature Shaft Spacer 
1 #6 �oodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts U���ith 

GCE-1003 
GAU-31 
GCE-3 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-3 11 
X-489 

GCE-24 
BX-715 
BX-794 

1 Drive End Head Assembly 
1 Felt �asher 
1 Drive End Head 
1 Bearin� Retainer 
1 Felt Nasher Retainer 
1 Felt Washer Reta iner 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Erg. - S.A.E. #203 
3 #l0-32x�/e Rd. Hd. sc. 
1 1/4 Oiler - Press in 'Iype 
Miscellan eous Parts 

1 Head Band 
1 #l0-32xl 1/ 4 Rd. Rd. Screw 
1 #10-32 Square Nut 

.1 2 3 4 5  

(Issued 6-23-37) 

Corrnn. End Plate Assemtly "'= Parts Used With 

DA-22 
I:A-39 
I:A -60 
DH-7 

GBJ -25 
GBJ-32A 
GCE-2002 
GCE-5:> 
GCE-54 
GCE-1012� 

X-195-
BX-305 

X-195 
X-199 
X-295 

SX-305 
X-489 

12X-544 
BX-870 

1 Bear ing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt '!v'asher 
1 End Cap Cover Gasket 
1 Comm. End Can Cover 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Matn 
1 �8 Lock �asher 
1 #8-32xl/4 Rd. Rd. Screw 
1 /;8 Lock Washer 
1 1/4 Lock Washer 
1 Ball Bra. - S.A.E. #203 
1 f, 8-32xl)4 Rd. HJ. Screw 
1 1/4 Oller - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

t Servtce Brush Set GCE-2012S. 

NCTE:- VRB-4008B Current-Voltage Regulator is 
used with but is not a part of this 
generator. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



� 

DH· ? � 
DA-�\ 

�:;c1� 

GC£ -ZOOZ 

Pl 
~ 

x-�47 

GCB-2006,-

,R 
� ��;! 

I I 
I I 

X·29Sw 

� 
t;"T·78 

� 

(j) 
() 
a:J 

I 

� 
(X) 
0 
0. 

(j) 
m 
z 
m 
::V 
)> 
-i 
0 
::V 

r 
r 

c 
(f) 
-i 
::V 
)> 
-i 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4808 GENERATOR PARTS LIST GCB-4808 

Frame & Field Assembly & Parts U sed 'Nith 

Part No. 
No. Used Name of Part 

GCB-20 
( ,JCB-2054) 

G AA-32 
GAL-44 
GBW-34 
GBi'l-58 
33Y-38 
GCB-29 
GCB-55S 
3CB-1005A 
GCB-1007 A 
GCE-2G 
}CE-34 

X-847 
IG-021 

GCB-1008 
GCE-28 
GC'I'-25 
GCY-25 

MN-21 
X-113 

5X-177 
X-193 
X-196 

-x-203 
SX-349 
SX-361 
5X-1377 
.sx-177 

X-193 
X-Hl6 
.ll.-203 

8X-321 
5X-1377 

2 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
4 
1 
1 
1 
4 
1 
1 
1 
1 
1 
2 
2 
1 
1 

1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Term. Post Top Ins. 
Field Connection Ins. 
Insula.ting Washer 
Terminal Post 
Pole Piece Screw 
Pole Piece 
Mounting Bracket 
Field Cotl Assy. - Comp. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Terminal 
Field Coil-Right 

Term. Post Bottom Ins. 
Insulating Bushing 
Insulating Bushing 
Dowel Pin 
5/16-24x5/8 Hex. Hd. Sc. 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10 Lock Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/ 16 Lock 'Nasher 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

DA-:39 
DA-132 
DH-7 

G AR-83A 
GBJ-25 

( GCE-2047A) 
GCE-53 
GCE-54 
GCE-1012:j: 

X-195 
SX-305 
GJ-32q 

X-195 
X-2.95 

8X-305 
X-344 

SX-870 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comn. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 Armature Shaft Nut 
1 #8 Lock Washer 
1 Ball Bearing - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GBM-21 
GCB-2053F 

GJ-104 
;x.-260 
X-864 

Drive Bnd 

GCE-2048 
G�U-31 
GCE-48 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GCE-24C 
X-715 

8X-794 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Armature Shaft Spacer 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler - P ress in Type 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

.(Issued 6-23-37) 

* Service Brush Set GCE-2012S. 

NOTE:- VRB-4008B Current-Voltage Regulator 
used with but not a part of this 
generator. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts Ust Binder 



5CR£w 

(f>.JOS 

\ � �  
AR/"fATVH£ 

��-/--

�---t----1--� 

GAL·44 

� 
·-483 

(j) 
() 
aJ 

I 

� 
00 
0 
00 

(j) 
m 
z 
m 
AJ 
)> 
-i 

0 
AJ 

r 
r 
c 
(f) 
--f 
AJ 
)> 
-i 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCB-4809A GENERATOR PARTS LIST GCB-4809A 

Frame & Field Assembly & Parts Used ·uth 

Part No. 
No. Used Name of Part 

GCB-20 
( GCB-2030A) 

GAA-32 
GAL-44 
Gf:l 'N-34 
GBN-58 
GBY -38 
GCB-29 
GCB-1005A 
GCB-1007A 
G\:E-26 
GC E -34 

X-847 
IG-821 

JCB-1008 
GCE-28 
GI;L'-25 
GDD-26 

MN-21 
5X-177 

X-193 
X-196 

8X-349 
8X-361 
5X-137 7 
5X-177 

X-193 
X-196 
X-203 

8X-321 
5X-1377 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Term. Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Terminal Post 
4 Pole Piece Screw 
2 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Term. Post Bottom Ins. 
1 InRu1ating B�shitig 
1 Insulating 2ushinc 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock �asher 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #

"
10-32 Hex. Nut 

1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

DA-22 
LA -39 
DA-60 
DH-7 

GBJ-25 
GBJ -32 

I GCE-2002C) 
GCE-53 
GCE-54 
GCE-1012:i: 

X-195 
BX-305 

X-195 
X-199 
X-295 

BX-305 
X-489 
X-544 

BX-870 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
3 

Bearing Retaining Washer 
Flat 011 Guard 
Bearing Retaining Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assy. 

Brush Sprlng 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32x1/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used '.Hth 

Part 
No. 

GBM-21 
GCE-2006F 

S P-267 
X-261 
X-064 

Drive End 

GCE-1003D 
GA\J-31 
GC E-3D 

GG-6 
GK-1 76 
GT-76 
GT-7 8 

X-196 
X-295 

8X-3ll 
X-489 

GCE-24C 
X-715 

8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Drive Pulley 
1 #6 "Noodruff Key 
1 �669 Lock ":lasher 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Felt Washer 

' 

1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32x1 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 6-23-3") 

t Service Brush Set GCE-2012S. 

NOTE:-VRB-4008B Current-Voltage Regulator 
used with but not a part of this 
generator. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed:" 

Equipment & Parts List Binder 



� 
Gc�·�oozc 

R� 

� 
,., 

� -x-:JOs '� 

� 

(j) 
n 
OJ 

I 

� 
(X) 
0 
"() 
)> 

(j) 
m 
z 
m 
;:v 
)> 
-i 
0 
;:v 

r 
r 
c 
(f) 
-i 
;:v 
)> 
-i 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4810,A GENERATOR PARTS LIST GCB-4810,A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

GCB-20A 2 
(GCB-2030) 1 

GAA-32 1 
GAL-44 1 
GE'.'l-34 1 
GBW-58 1 
GB\'i-66 1 
GBW-67 1 
GBY-38A 4 
GCB-29 2 
GCB-1005A 1 
GCB-1007A 1 
GCE-26 1 
GCE-34 1 

X-847 1 
IG-821 1 

GCB-1008 1 
GDD-25 1 
GDD-26 1 

MN-21 2 
8X-177 1 

12.X:-193 1 
12X-196 1 

8X-349 1 
8X-361 1 
8X-1377 1 
8X-177 1 

12X-193 1 
12X-196 2 
12X-203 2 

8X-321 1 
8X-1377 1 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Term. Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Pole Piece Screw 
Pole Piece 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Dowel Pin 
.#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
�14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
Armature Assembly 
Drive Pulley 

GBM-21 1 
GCB-2059F l 

* 1 
X-263 1 #8 Woodruff Key 

.669 Lock Washer X-864 1 
Drive End Head Assembly & Parts Used With 

GCE-1082 
GAR-178 
G,'-R-179 
GCE-82 

GJ-147 
8X-173 

X-196 
X-298 

8X-306 
X-489 

GCE-24 
8X-715 
8X-794 

1 Drive End Head Assy. 
2 Bearing Retainer 
2 Felt Guard 
1 Drive End He�d 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Erg. - S.A.E. #204 
3 #10-32xl Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
Miscellaneous Parts 
1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12/9/38) 

Com. End Plate Assembly & Parts Used With 
DA-22 1 
DA-39 1 
DA-60 l 
DH-7 1 

GBJ-25 1 
GBJ-32A 1 
GCE-2002 1 

GCE-53 2 
GCE-54 2 
GCE-l012l 2 

X-195 1 
8X-305 1 

X-195 1 
X-199 1 
X-295 1 

8X-305 1 
X-489 1 

12X-544 3 
8X-870 3 

Bearing Retaining Washer 
Flat Oil Guard 
Bearing Retaining Screw 
Felt V/asher 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assy. 

Brush Spring 
Brush Arm 

Brush - Main 
#8 Lock Washer 
#S-32xl/4 Rd. Hd. Sc. 

#8 Lock Washer 
1/4 Lock Washer 
Ball Br,. - S.A.E. #203 
#8-32xl 4 Rd. Hd. Screw 
�4 Oiler - Press in Type 

10 Lock Washer 
#10-32x5/16 Fill. Hd. Sc. 
1 2 3 4 5 

Assembly Drive 
No. Pulley 

GCB-4810 None 
GCB-4810A SP-301 

NOTE:- VRB-4009A Current-Voltage Regulator 
is used with but is not a part of this 
generator. 

See table following parts list for part 
number applying to assembly wanted. l Service Brush Set GCE-2012S. 

Printed in U.S. A. 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

File in 
Equipment & Pans List Binder 



t;,C£-1012 

�------e 

!!!£Lll 
GC£ -zooe 

4C£-.54 

� 

� 
� 

trA.Ir-1'76 

(j) 
() 
a:J 

I 

� 
00 ...... 
0 

> 

(j) 
m 
z 
m 
:;c 
)> 
-i 
0 
:;c 

r 
r 

c 
(f) 
-i 
:;c 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-48ll,A GENERATOR PARTS LIST 

PRELIMINARY 

GCB-48ll,A 

Frame & Field Assembly & Parts Used With Armature Asserably & Parts Used With 

Part No. 
No. Used Name of Part 

GCB-20A 
( GCB-3056 ) 

GAA-32 
GAL-44 
GBW-34 
GBW-66 
GBW-67 
GBY-38A 
GCB-29 
GCB-2005 
GBW-58 
GCB-1007B 
GCE-26 
GCE-34 

X-847 
GCB-1008A 

IG-821 
GCT-25 
GCY-25 

MN-21 
BX-177 

12X-193 
12X-196 

8X-349 
BX-361 
BX-1377 
8X-177 

12X-193 
12X-196 
12X-203 

8X-321 
8X-1377 

2 
1 
1 
1 
1 
1 
1 
4 
2 
1 

1 2 3 4 5 
Frame Screw 
Frane & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Pole Piece Screw 
Pole Piece 
FIELD COIL ASSY.- Comp. 

1 Terminal Post 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 �14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 �14-24 Hex. Nut 
1 14 Lock Washer 
2 10 Lock Washer 
2 5/ 16 Lock Washer 
1 #l0-32x5/l6 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32A 
GCB-30 76 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
8X-305 

X-195 
X-199 
X-295 

8X-305 
X-489 

12X-544 
BX-870 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
3 

Bearing Retaining Washer 
Flat Oil Guard 
Bearing Retaining Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assembly 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

#8 Lock Washer 
1/4 Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

No. Part 
No. Used Name of Part 

1 2 3 4 5 
GBM-21 
GCB-2006F 

* 

X-261 

1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Drive Pulley 

X-864 
1 #6 Woodruff Key 
1 .669 Lock washer 

Drive End Head 

GCE-1003 1 
GAU-31 1 
GCE-3 1 

GG-6 1 
GK-176 1 
GT-76 1 
GT-78 1 

X-196 3 
X-295 1 

8X-3ll 3 
X-489 1 

Assembly & Parts Used With 

Drive End Head Assembly 
Felt Washer 
Drive End Head 
Bearing Retainer 
Felt Washer Retainer 
Felt Washer Retainer 
Felt Washer 
#10 Lock Washer 
BALL ERG. - S.A.E. #203 
#l0-32x3/8 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 

GCE-24 
8X-715 
8X-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 5-16-41 ) 

Assembly Drive 
No. Pulley 

GCB-4811 None 
GCB-48llA SP-222 

t SERVICE BRUSH SET GCE-2012S. 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE:- VRP-4001E CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GCB-48ll,A Chrysler Marine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-L�TE EQUIPMENT & PARTS LISTS 
GCB-4814A GENERATOR PARTS LIST GCB-4814A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GCB-20 
GCB-57 

( GCB-2030A) 
GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-55 
GBW-57 
GBY-38 
GCB-29 
GCB-l005A 
GCB-l007A 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GDD-25 
GDD-26 

MN-21 
8X-l77 

l2X-l93 
l2X-l95 

BX-349 
BX-361 
5X-l377 
5X-l77 

X-193 
X-196 
X-203 

8X-32l 
X-402 

8X-853B 
X-1014 

8X-l06l 
5X-l377 

l 2 3 4 5 
2 Frame Screw 
l Mounting Bracket 
l Frame & Field Assy. 
l Term. Post Top Ins. 
l Field Connection Ins. 
l Insulating ·:;asher 
l Terminal Post 
l Term. Post Bottom Ins. 
l Term. Post Bottom Ins. 
4 Pole Piece Screw 
2 Pole Piece 
l FIELD COIL ASSY.-COMP. 
l Field Coil Assy.-Left 
l Control Lead 
l Terminal Post 
l Terminal 
l Terminal 
l Field Coil - Right 
l Insulating Bushing 
l Insulating Bushing 
2 Dowel Pin 
l #14-24 Hex. Nut 
l #14 Lock Washer 
l #10 Lock Washer 
l #10 Plain Washer 
l 1/4 Plain Washer 
l #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Vlasher 
2 5/15 Lock Washer 
l #10-32x5/l5 Rd. Hd. Sc. 
2 l/l6x3/4 Cotter Pin 
2 5/16-24xl l/4 Hex. Hd, sc. 
2 5/16 Lock Washer 
2 5/16-24 Castellated Nut 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 
DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 
GCE-2002F 
GCE-53 
GCE-54 
GCE-l012t 

X-195 
X-305 
X-195 
X-199 
X-295 

BX-305 
X-48g 
X-544 

BX•870 

1 Bearing Retaining �'lasher 
1 Flat Oil Guard 
l Bearing Retaining Screw 
1 Felt Vlasher 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 

2 Brush - Main 
l #8 Lock Washer 
1 #B-32xl/4 Rd. Hd. Sc. 
1 #8 Lock·Washer 
1 1/4 Lock ·:lasher 
l BALL BRG. - S.A.E, #203 
l #8-'68xl/4 Rd. Hd. Screw 
l l/4 Oiler-Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Sc. 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
A rmature Shaft Nut 
ARMATURE ASSEMBLY 
Drive Pulley 

GBM-21 l 
GCB-2006F 1 

SP-218 1 
X-261 1 #6 Woodruff Key 

.669 Lock Washer X-864 1 
Drive End 
GCE-1003E 
GAU-31 
GCE-3E 

GG-5 
GK-176 
GT-76 
GT-78 

X-195 
X-295 

8"!-311 
X-489 

GCE-240 
X-715 

8X-794 

Head Assembly & Parts Used With 
1 D rive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 /}10 Lock Washer 
1 BALL BRG. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler-Press in Type 
Miscellaneous Parts 
1 Head Band 
l #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 2-24-39) 

HOTE:- VRB-4008B CURRENT-VOLTAGE R�GULATOR 
is used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GCE-20128. 

UNIT APPLICATION 

GCB-4814A Diamond T 

Printed in U. S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts tbe 
complete pan can be assembled as needed." 



� 

CE-ZDO�F 

� 
�,j J 

C£-S.J 

(j) 
() 
cc 

I 

� 
(X) ...... 
� 

)> 

(j) 
m 

z 
m 

::;v 
)> 
-I 
0 
::;v 

r 
r 

c 
(f) 
-I 
::;v 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4815A GENERATOR PARTS LIST GCB-4815A 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used ·,lith 

Part 
No. 

GCB-20 
GCB-33S 

{ GCB-2069 ) 
GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GBVl-67 
GBY-38 
GCB-29 
GCB-1005A 
GCB-l007A 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GCT-25 
GCY-25 

MN-21 
8X-177 

12X-193 
12X-l96 

8X-349 
BX-361 
8X-1377 
BX-177 

12X-193 
12X-196 

X-201 
X-203 

SX-321 
X-465 

BX-1377 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Mounting Bracket 
1 Frame & Field Assembly 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
1 Insulating �·lasher 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
4 Pole Piece Screw 
2 Pole Piece 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terninal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 �14-24 Hex. Nut 
1 14 Lock ':lasher 
1 10 Lock Washer 
1 10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock '!lasher 
2 #10 Lock :lasher 
4 3/8 Lock 'Hasher 
2 5/16 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
4 3/8-24x3/4 Hex. Hd. Screw 
1 #10-32 Hex. Nut 

Part 
No. 

GBM-21 
GCB-2006F 

SP-218 
X-261 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARiviATURE ASSEMBLY 
1 Drive Pulley 
1 #6 Woodruff Key 
1 .669 Lock 'dasher 

Drive End Head Assy. & Parts Used -.lith 

GCE-2048 
GAU-31 
GCE-48 

GG-6 

GK-176 

GT-76 

8-T-78 

X-196 

X-295 
8X-3ll 

X-489 

GCE-24C 
X-715 

8X-794 

1 Drive End Head Assenbly 
1 Felt �asher 
1 Drive End Head 
1 Bearin� Retainer 
1 Felt ;fusher aetainer 
1 �elt :�sher �etainer 
1 Felt :�sher 
3 #10 Lock ·.rasher 
1 BALL BRG. - S.A.�. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Fress in Type 

�-;iscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square IJut 

1 2 3 4 5 

( Issued 9-8-39 ) 

NOTJ:I::- VRP-4006B CURREiiT-VOI"T!;.GE REGULA.TOR is 
used with but is not a part of this 
generator. 

Conn. End Plate Assy. & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GB.T-25 
GB.T-32 
GCE-2047A 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
BX-305 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 
X-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 

t Servi ce KlliSH S3T GCE-2012S. 

1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Conn. End Cap Cover 
1 Conn. End Plete Assembly 
2 Brush Spring 
2 Brush Arm 
2 Brush - :W..a.in 
1 #8 Lock ·;/asher 
1 #8-32xl/4 Rd. Hd. Screw 
1 #8 Lock ·.vasher 
1 1/4 Lock ·;lasher 
1 BALL BEARING - S.A.E, #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 # l0-32x5/1 6  Fill. Hd. Screw 

1 2 3 4 5 

Printed in U.S. A. 

UNIT 

GCB-4815A 

"NOTE: Where part numbers are shown in parenthesis 
they arc for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Diasond T 

File in 
Equipment & Parts List Binder 



GC8•/0D7JII 

70 /NSVLAT£"0 

I"W4/N 81VSN 

X-847 

� 

(j) 
() 
aJ 

I 

� 
00 -
01 

> 

(j) 
m 
z 
m 
:;:c 
> 
-1 

0 
;:o 

r 
r 

c 
(/) 
-1 
;:o 
> 
-1 -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4817A GENERATOR PARTS LIST GCB-4817A 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used VIi th 

Part No. 
No. Used 

GCB-20 2 
GCB-57 l 

( GCB-2030A ) l 
GA.A-32 l 
GAL-44 l 
GB'.'l-34 l 
GB.'l-58 l 
GBW-55 1 
GBVl-57 l 
GBY-38 4 
GCB-29 2 
GCB-l005A l 
GCB-l007A l 
GCE-25 l 
GC:i::-34 l 

X-847 l 
IG-821 l 

GCB-1008 l 
GDD-25 l 
GDD-25 l 

llN-21 2 
8X-l77 l 

l2X-l93 l 
l2X-l95 l 

8X-349 l 
BX-351 l 
5.X.-l3?7 l 

5X-l77 l 
X-193 l 
X-195 2 
X-203 2 

8X-32l l 
X-402 2 

8X-8 63B 2 
X-1014 2 

8X-l06l 2 
5X-l377 l 

Name of Part 
l 2 3 4 5 
Frame Screw 
t:ounting Bracket 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating ·:rasher 
Terr.linal Fost 
Te�inal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Pole Piece Screw 
Pole Piece 
FH:W COIL ASSY. - CGrlP. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Terninal 
Field Coil - Right 

In sulating Bushing 
Insulating Bushing 
Dowel Pin 
#14-24 Hex. lJut 
#14 Lock ;;rasher 
#10 Lock ilasher 
#10 Plain ·,;asher 
l/4 Plain .lasher 
#10-32 Hex. Nut 

lfl4-24 Hex. Nut 
fl,14 Lock ·::asher 
#10 Lock ','/asher 
5/16 Lock ·:lasher 
#l0-32x5/l6 Rd. Hd. Screw 
l/l6x3/4 Cotter Pin 
5/l6-24x l  l/4 Hex. Hd. Screw 
5/16 Lock ·;;asher 
5/16-24 Castellated Nut 
#l0-32 Hex. Nut 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
Armature Shaft Nut 
ARNJA.TURE ASSEHBLY 
Drive Pulley 

GBM-21 l 
GCB-2005F l 

SP-218 l 
X-251 l #6 Woodruff Key 

• 669 Lock ·:.'asher X-86 4  l 

Drive End Head Assy. & Parts Used With 

GCE-1092 
GAU-31 
GCE -9 2  

GG-6 
GK-176 
GT-76 
GT-78 

X-195 
X-295 

8X-3ll 
X-489 

GCE-24C 
X-715 

8X-794 

l Drive End Head Assembly 
l Felt Washer 
l Drive End Head 
l Bearing Retainer 
l Felt ifusher Retainer 
l Felt ifusher Retainer 
l Felt ·,/asher 
3 #10 Lock ',/asher 
l BALL BRG. - S.A.E. #203 
3 #l0-32x3/8 Rd. Rd. Screw 
l l/4 Oiler - Press in Type 

Miscellaneous Parts 

l Head Band 
l #l0-32xl l/4 Rd. Hd. Screw 
l #10-32 S�uare Nut 

l 2 3 4 5 

(Issued 9-8-39 ) 

NOTE:- VRP-4006B CURREr:T-VOLTAGE FGGUU.TOR is 
used with but is not a part of this 
e;enerator. 

Con:::1. End Plate Assy. & Parts Used ·.nth 
t Service B:tUSE SET GCE-20128. 

DA-22 
D:c-39 
D . .:.-60 
m:-7 

GBJ�25 
GBJ-32 

( GC:;;:;-2002F ) 
GCE-53 
GCZ-54 
GCE-l0l2t 

X-195 
X-305 
X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 
X-870 

l 
l 
l 
l 
1 
l 
l 
2 
2 
2 
l 
l 
l 
l 
l 
l 
l 
3 
3 

Bearine; Retaining ':/asher 
Flat Oil Guard 
Bearing Retaining Screw 
Felt ':/asher 
End Cap Cover Gasket 
Con'll. End Cap Cover 
Co�'ll. End Plate Assembly 

Brush Spring 
Brush Am 
Brush - l.:ain 
#8 Lock ';/asher 
#8-32xl/4 Rd. Hd. ::>crew 

#8 Lock ';/asher 
l/4 Lock ·,;asher 
BALL,BEA:::UNG - S.A.E. #203 

#8-32xl/4 Rd. Ed. Screw 
l/4 Oiler - Press in Type 
#10 Lock ·:�asher 
#l0-32X5/ l6 Fill. Hd. Screw 
l 2 3 4 5 

Printed in U.S. A. 

UNIT 

GCB-4817A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLIC.;.TION 

Diruc.ond T 

File in 
Equipment & Parts List Binder 



� 
2J£,J J 

C£-IOIZ 
�CE-.5.3 

(j) 
() 
m 

I 

� 
00 ...... 

> 
(j) 
m 

z 
m 

;;v 

)> 
-I 
0 
;;v 

r 
r 

c 
(f) 
-I 
;;v 

)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCB-4820 GENERATOR l'ARTS LIST 

PRELIMINARY 

GCB-4820 

Frame & Field Assembly & Parts Used With Armature Assenbly & Parts Used With 
Part No. 

No. Used Name of Part 

GCB-20 
(GCB-2062) 
GAA-32 
GAL-44 
GBW-34 
GBW-66 
GBW-67 
GBY-38 
GCB-29 
GCB-l005A 
GBW-58 
GCB-l007A 
GCE-26 
GCE-34 

X-847 
IG-821 

GCB-1008 
GCT-25 
GCY-25 

MN-21 
5X-l77 

X-193 
X-196 

8X-349 
BX-361 
5X-l377 
5X-l77 

X-193 
X-196 
X-203 

8X-32l 
5X-l377 

Comm. End 
DA-39 
DA-132 
DH-7 

GAR-83 
GBJ-25 
GCE-55 
GCE-2050 
GCE-53 
GCE-54 
GCE-1012t 

x:195 
ex.:.3o5 
ex-ee 

X�l95 
:X-295 

SX-300 
X-489 

2 
l 
1 
l 
l 
l 
l 
4 
2 
1 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
l 
1 
l 
1 
l 
1 
1 
l 
2 
2 
1 
l 

l 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Teruinal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Pole Piece Screw 
Pole Piece 

FIELD COIL ASSY.- 'omp. 
Terminal Post 
Field Coil Assy.-Left 

Control Lead 
Terminal Post 
Terminal 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Dowel Pin �1 4-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 

#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut �14-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 

5/16 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 

2 Flat O il Guard 
1 Felt washer 
1 Felt Washer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Air Deflector 
1 Comm. End Plate Assem bly 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
6 #l0-�2x3/8 Flat Hd. Screw 
1 #8 Lock Washer 
l BALL BEARING - S.A.E. #203 
1 l8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 

1 2 3 4 5 

Part No. 
No. Used 

GAR-1177 
GBM-21 
GCB-2065F 

SP-230 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

l 
l 
l 
l 
1 
1 
1 
l 
1 
1 

Name of Part 
l 2 3 4 5 
Oil Thrower Assembly 
Armature Shaft Nut 
ARMATURE ASSEMBLY 
Ventilating Fan 
1/2-20 Slotted Nut 
#3 Woodruff Key 
#8 Woodruff Key 
l/2 Plain Steel Washer 
3/32xl Cotter Pin 
• 669 Lock Washer 

Drive End Head Assembly & Parts Used With 
GCE-1076 
GCE-76 

GX-9 
GX-10 

X-196 
8X-311 

X-378 

GCE-24C 
X-715 

BX-794 

1 
l 
l 
l 
3 
3 
l 

Drive End Head Assembly 
Drive End Head 
Bearing Retainer 
Gasket 
#10 Lock Washer 
#l0-32x3/8 Rd. Hd. Sc. 
BALL BEARING - Oil Seal 

Miscellaneous Parts 

1 
l 
l 

Head Band 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Sq_uare Nut 
1 2 3 4 5 

( Issued 5-16-41) 

t SERVICE BRUSH SET GCE-20128, 

NOTE:- VRP-4006B CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GCB-4820 Brockway 

Printed in U.S. A. File in 
l:qulpment & Parts List binder 

"NOTE: Where part numbers are shown in parenthesis 
thev are for reierence only. By stocking sub-parts the 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCD-4801 GENERATOR PARTS LIST 

PRELIMINARY 

GCD-4801 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GCD-20 
(GCD-2001) 

GAA-32 
GAU-45 
GBW-34 
GBW-66 
GBW-67 
GBY-29 
GBY-38 
GCD-1005 
GCD-1007 
GCD-25 
GCE-34 

X-847 
IG-821 

GCD-1008 
GCE-27 
GDD-27 
GDD-28 

MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
8X-159 
8X-177 

X-19.3 
X-195 
X-201 

SX-321 
8X-1377 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
2 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Pole Piece 
Pole Piece Screw 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
Lead Assembly 

Terminal Post 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal Post 
Insulating Bushing 
Insulating Bushing 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

3/8-24 Hex. Nut 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
3/8 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used 

DG-1144 1 
GBM-21 1 
GCD-2006F 1 

SP-136 1 
X-157 1 
X-260 1 
X-263 1 
X-358 1 
X-404 1 
X-864 1 

Name of Part 
1 2 3 4 5 
Oil Thrower 
Armature Shaft Nut 
ARMATURE ASSEMBL Y 
Ventilating Fan 
1/2-20 Slotted Nut 
#5 Woodruff Key 
#8 Woodruff Key 
1/2 Plain Steel Washer 
3/32xl Cotter Pin 
.669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GCD-1003 
DG-143 

GCD-3 
8X-66 

X-413 

GCD-24 
X-715 

8X-794 

1 Drive End Head Assembly 
1 Bearing Retainer 
1 Drive End Head 
3 #l0-32xl/2 Flat Hd. Screw 
1 BALL BRG. - Shielded -

S.A.E. #304 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-16-41) 

Comm. End Plate Assembly & Parts Used With 

DB-17 
DD-44 

GBY-28 
GCD-27 
GCD-28 
GCD-30 
GCD-2002 
GBY-25 
GBY-34 
GBY-1012t 

X-195 
8X-305 

X-62 
X-195 

8X�305 
X-489 
X-867 

2 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
6 
1 
1 
1 
1 

Felt Guard 
End Cap Cover Gasket 
Felt Washer 
Comm. End Cap Cover 
Felt Washer 
Air Deflector 
Comm. End Plate Assembly 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

#l0-32x3/8 Flat Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
BALL BEARING 
1 2 3 4 5 

t SERVICE BRUSH SET GCD-2012S. 

NOTE:- VRS-4005C CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GCD-4801 Diamond T, Maxim 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
... ,... ............... .,. .......... .... ., ... �':II ·.:� ...... a...J .... .J .,.� ......... ...1 ... ....1 •• 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCD-4803A,B GENERATOR PARTS LIST GCD-4803A,B 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used Vii th 
Part 

No. 

GCD-20 
GCD-48S 

{GCD-2047) 
GAA-32 
GAU-45 
GBW-34 
GB'.'v'-66 
GBW-67 
GBY-29 
GBY-38 
GCD-1005 
GCD-1007 
GCD-25 
GCE-34 

X-847 
IG-821 

GCD-1008 
GCE-27 
GDD-27 
GDD-28 

1-IN-21 
8X-17? 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
8X-113 
BX-159 
8X-l77 

X-19!3 
X-196 
X-201 
X-203 

8X;..321 
8X�l3?7 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Mounting Bracket 
1 Frame & Field Assembly 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
2 Pole Piece 
4 Pole Piece Screw 
1 FIELD COIL ASSY. - COMP. 
1 Field Coil Assy.- Left 
1 Lead Assembly 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Termina 1 Post 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dow.el Pin 
1 �14-24 Hex. Nut 
1 14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 5/16-24x5/8 Hex. Hd. Screw 
2 3/8-24 Hex. Nut 
1 �14-24 Hex. Nut · 

1 14 Lock ','/asher 
2 10 Lock '!lasher 
2 3/8 Lock Washer 
2 5/16 Lock i'lasher 
1 #l0-32x5/15 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GBM-21 
GCD-2031F 

1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Drive Pulley * 

X-263 
X-864 

1 #8 Woodruff' Key 
1 .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GCD-1033 
GAB-188 
GAR-179 
GBY-27 
GCD-33 

BX-173 
X-196 

8X-306 
X-365 
X-489 

GCD-24 
8X-715 
8X-794 

1 Drive End Head Assy. 
2 Felt Washer 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
3 �10-32 Hex. Nut 
3 10 Lock Washer 
3 10-32xl Rd. Hd. Screw 
1 BALL BRG. � S.A.E. #303 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 
1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-18-39) 

Assembly 
No. 

GCD-4803A 
GCD-4803B 

Drive 
Pulley 
SP-340 
SP-!380 

Conn. End Plate Assy. & Parts Used With 
DA-22 
DA-60 
DB-17 
DD-24C 
rm-44 

GBY-28 
GCD-2032 
GBY-25 
GBY-34 
GBY-1012� 

X-195 
SX-305 

X-195 
X-199 

ex-!3o5 
>::-489 
X-544 
X-867 

8X-870 

1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
1 Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
l Felt Washer 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
l #8 Lock Washer 
1 #8-32xl/4 Rd. Hd, Screw,. 
l #8 Lock Washer 
1 l/4 Lock ·,/asher 
l #8-!32xl/4 Rd. Hd. Screw 
l 1/4 Oiler - Press in Type 
3 #lO Lock Washer 
1 BAtt BEARING 
3 #10-32x5/l5 Fill. Hd. Screw 

1 2 3 4 5 

t SERVICE BRUSH SET GCD-20128. 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE:- VRS-40050 CURRENT-VOLTAGE REGUL�TOR 
is used with but is not a part of 
t!lis generator. 

UNIT APPUCATION 

GCD-480!3A,B White 

Printed in U.S. A. Pile In · 

Equipment & Parts Lilt Binder 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts die 
complete pan can be assembled as needed." 



ex-eTo x-489 

;;;:;: �b1� 

... :� ,_ �� 
� 

oo-e4C 

� 
9 � �� 
� 

F".IELO T£R/""UN-4L 
GC£-27 

GROUND 

19RHI9TUR£ T£R/'f/N4t. 

GCO-i?S 

� 

GBY-27 

GC0·33 

GB/'1-21 
----, 

�� 
! 
i 

X-864 I 

(j) 
() 
0 

I 

� 
(X) 
0 
w 

)> 
a::J 

(j) 
m 

z 
m 
:;;o 

� 
0 
:;;o 

r 
r 

c 
(/) 
-I 
:;;o 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCD-4809 GENERA TOR PARTS LIST GCD-4809 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly & Parts Used With 
Part 
No. 

GCD-20A 
(GCD-2091) 
GAA-32 
GAU-45 

GBW-34 
GBW-66 

GBW-67 

GBY-38A 
GCD-69S 
GCD-1005 

GCD-1007 
GCD-25 
GCE-34 

X-1425 
X-1425 

GCD-1008 
GCE-27 

GDD-27 
GDD-28 

MN-21 
X-115 

BX-177 

X-193 

X-196 

BX-349 

BX-361 

12X-1014 

BX-1377 

BX-159 
X-196 

12X-201 
BX-321 

No. Part No. 
Used Name of Part No. Used Name of Part 

2 
1 
1 
1 
1 
1 

1 

4 
1 
1 

1 
1 
1 

1 
1 
1 
1 

1 
1 
2 
4 

2 

2 

2 

1 

1 

4 

2 

2 
1 
2 
1 

Bolt, Thru DB-17 2 Washer, Plain, Felt Retaining 
Frame & Field Assy. DD-44 1 Gasket, C .E. Cover 

Washer, Ins., Arm. Term. GBY-28 1 Washer, Felt, C.E. Outer 
Insulation, Field Connection GCD-27A 1 Cover, Comm. End 
Washer, Ins., Field Term. GCD-28 1 Washer, Felt, C .E. Inner 
Insulation, Arm. Term., GCD-2002S 1 Head Assy ., Comm. End 
Inner GBY -25 2 Spring, Brush 
Insulation, Field Term., GBY-34 2 Arm, Brush 
Inner GBY -1012t 2 Brush 
Screw, Pole Shoe X-195 2 Lockwasher, Brush Lead Sc., #8 
Bracket, Mounting BX-305 2 Screw, Brush Lead, Rd. Hd. 
COIL ASSY ., FIELD, #8-32x1/4 
COMPLETE X-489 1 Oiler 

Coil Assy., Field, Left BX-726 3 Screw, C.E. Cover, Bdg. Hd. 
Lead Assy. #10-32x7j16 

Stud, Arm. Term., X-867 1 BEARING, BALL, SHIELDED, 
#14-24 S.A.E. #303 
Terminal X-1270 3 Washer Cover Sc., Skpf. #10 

Terminal 
Coil Assy ., Field, Right Armature Assembly & Parts Used With 

Stud, Field Term., 
GBM-21B 1 Nut, Arm. Shaft, C.E. 

#10-32 
GCD-87 1 Spacer, Armature Shaft 

Bushing, Ins., Field Term. 
GCD-2088F 1 ARMATURE 

Bushing, Ins., Arm. Term. 
SP-136 1 Fan, Ventilating 

Pin, Dowel 
X-260 1 Key, Woodruff, #5 

Screw, Bracket, Hex. Hd. 
12X-864 1 Lockwasher, Arm. Shaft, C.E. 

5j16-24x3j4 
12X-1018 1 Lockwasher, Arm. Shaft, D.E. 

Nut, Arm. Term., Hex. 
X-1178 1 Nut, Arm. Shaft, D.E. #14-24 

Lockwasher, Arm. Term., 
Drive End Head Assembly & Parts Used With #14 

Lockwasher, Field Term., GCD-1089S 1 Head Assy ., Drive End 
#10 DG-72 2 Retainer, Bearing 
Washer, Field Term., Plain DG-74 2 Retainer, Felt 
#10 G-118 2 Washer, Felt 
Washer, Arm. Term., Plain GCD-89S 1 Head, Drive End 
1/4 BX-173 3 Nut, Retainer Sc., Hex. #10-32 
Lockwasher, Bracket Sc., X-196 3 Lockwasher, Retainer Sc.,#10 
5/16 X-300 1 BEARING, BALL, S.A.E. #205 
Nut, Field Term., Hex. BX-306 3 Screw, Bearing Retainer, Rd. 
#10-32 Hd. #10-32x1 

Nut, Thru Bolt, Hex. 3/8-24 X-489 1 Oiler 
Lockwasher, Ground Screw, #10 
Lockwasher, Thru Bolt, 3/8 
Screw, Ground Rd. Hd. 
#10-32x5/16 

(Continued on Reverse Side) 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed."" 

Equipmem & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCD-4809 GENERATOR PARTS (Confd.) 

Part 
No. 

GCD-24 
SX-714 

SX-794 

Miscellaneous Parts 
No. 
Used Name of Part 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

U0-32x1 1/2 
1 Nut, Cover Band, Square U0-32 

t BRUSH SET, SERVICE GCD-2012S. 

NOTE: VRS-4005C CURRENT-VOLTAGE 
REGULA TOR is used with but is 
not a part of this generator. 

UNIT 

GCD-4809 

APPLICATION 

Hall Scott 

(Issued 10-11-49) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pllrt can be assembled as needed." 

File in 
Equipment &: Parrs List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4803A GEHERATOR PARTS LIST GCE-4803A 

Frame & Field Assy. & Parts Used With 
Part No. 

No. Used Name of Part 

GCE-20 
GCE-33 

( GCE-2030) 
GAA-32 
G AL-44 
G:S;�'-34 
GB'.'l-58 
GBW-66 
GBW-67 
GBX-29 
GBY-38B 
GCE-1005 
GCE-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
GCT-25 
GCY-25 

MN-21 
2X-·177 

12X-193 
12X-196 

2X-349 
2X-361 
2X-1377 
2X-177 

12X-193 
12X-196 

2X-321 
2X-1174 
k:X-1377 

2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
4 
1 

1 2 3 4 5 
Frame Screw 
Mounting Bracket 
Frame & Field Assy . 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Terminal Stud Ins. 
Terminal Stud Ins. 
Pole Piece 
Pole Piece Screw 
Field Coil Assy. - Comp. 

Field Coil Assy. - Left 
Control Lead 

Terminal Post 
Terminal 

Ter-ninal 
Field Coil - Right 

Bushing 
Bushing 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
/110 Plain Washer 
1/4 Plain Washer 
/110-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Look Washer 
#10 Lock Washer 
#10-32x5/16 Rd . Hd , Screw 
5/l6-24xl/2 Flat Hd . Screw 
#10-32 Hex. Nut 

Cornm. End Plate Assy. & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32B 

{ GCE-2032) 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
BX-305 

X-195 
X-199 
X-295 

BX-305 
Z:-489 

12X-544 
2X-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #B-32xl/4 Rd . Hd. Screw 
1 #B Lock Washer 
1 1/4 Lock Washer 
1 Ball Erg. - S.A.E. #2 03 
1 #B-32xl/4 Rd. Ed. Screw 
1 1/4 Oiler - Press in Type 
3 # 10 Lock Washer 
3 #10-32x5/16 Fill. Ed. Screw 

1 2 3 4 5 

Armature Assy. & Parts Used With 
Part 

No. 

GB X-2035F 
SP-213 

X-262 
2X-421 
X-1136 

No. 
Used Name of Part • 

1 2 3 4 5 
1 Armature Assembly 
1 Drive Pulley 
1 #7 Woodruff Key 
1 7/B-14 Hex. Nut 
1 7/8 Lock Washer 

Drive End Head Assy. & Parts Used With 

GCE-1031 
GBB-28 
GCE-31 
GCE-36 
GCE-37 
GCE-38 
GCE-40 

X-196 
X-300 

SX:-311 
X-489 

GCE-24A 
2X-715 
2X-794 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer 
1 Felt Guard 
1 Felt Washer Retainer 
3 #10 Look Washer 
1 Ball Brg. - S.A.E. #205 
3 #10-32x3/8 Rd . Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd . Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-26-38) 

t Service Brush Set GCE-2012S. 

�OTE:- VRB-4008AP Current-Voltage Regulator 
is used with but is not a part of 
this generator. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



)(-489 
GBJ-32.8 � ���GBJ ·�A GO 

0 

i 
�A22 fT'T 

pw I ;-, ,JA'� 

- �)� I I Ill-Y� 

pw• �· �I� 
� 

A295 i 
DA·.i9 , 

� 

(j) 
() 
m 

I 

,�:::.... 
(X) 
0 
w 

)> 
(j) 
m 
z 
m 
:;;c 
)> 
� 
0 
:;;c 
r 
r 

c 
(f) 
� 
:;;c 
)> 
� -
0 
z 



EL::CTRIC A[JTO�LfTE l�'{JUIPMENT & PARTS LISTS 

Part No� 
:No. Used 

DK-23B 2 
(GCE-2001) l 

GAA- 32 l 
GAL-44 l 
GBW-34 l 
GB'N-58 _;_ 
GB'N-66 1 
GB'N-67 l 
GBX-2 9 2 
GBY-38A 2 
GCE - 100 � l 
GCE-1007 l 
GCE-26 l 
GCE -34 l 

X-847 l 
IG-821 1 ... 

GCE-1008 l 
GDD-25 ::. 
GDD-26 l 

MN-21 2 
BX-177 

l2X-}. 93 l 
l2X-l96 l 

BX-349 l 
8X- 36l ' 
8 X-l37 7  1 
8X-177 1 

12X-193 
12X-l96 2 
12X-203 •o "' 

SX-321 -
BX-1377 1 

GCE-4804B 

-- . --.---·-· .. ····�--------·-··--·»---·-------------------

Fra,me Screw 
Fra:ne & F:i.ald h.3SGI:t'::Jly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
I' e rr�.�-r� 3. ]_ �-: �-' 0 1· 

Tern. Post Bottot:1 Ins. 
Pole .!.'ieee 

Field Co).l As3y�-l.et·,� 
j,J.tltr�·L j�ca.c: 

Term.L::.al 
'l'erminal 

In :.�J J....� ::,5.n�� :5�l::l-:_J_·:a�'"l'­
Insula·t.:i.nr Bu�inz 
Dowel :? .:. '' 

���-/ 
#l(J 
#l.C 

J .0 -� .�: -_ ."..f: ;._ ... 
LOck ·:iasher 

l/4 l·j_-:::.. ...... L ,·;u..sh0J..: 
#10-32 'J:ex. ;;ut 

{14-24 Ee:;.._. ;.��'; 
r:l4: L(<�k ,-: .. L�-�- : .. 
#lG Lock 1//r. she:� 
5/16 Lock 'Nesher 

#�g=��-���-�� ��� t 

.".rmature Assembly & Parts Used 'w'li th 
�- · ::.:. .rt l�o .. 

No. Used 

GBM-21 l 
GBX-2006AF l 

SP-222 l 
X-261 l 
X-864 l 

Name of Part 
l 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 
Drive Pulley 
#6 Woodruff Key 
• 669 Lock 'liasher· 

Drive End Head Assy. & Parts Used With 

GCE-1003 
f':.L\.U--'31 

GG-6 
GK-l76 
GT-?6 
GT-?8 

X--196 
X-295 

BX-311 
X-489 

8X-715 
f�X--794 

l Drive End Head Assembly 
1 Felt Washer 
1 Drive End Head 
l Bearing Retainer 
1 Felt Washer Retrt1 neil.' 
l Felt Washer Retainer 
l Felt Washer 
3 #10 Lock Washer 
l BALL BRG. - S.A.E, #203 
3 #l0-32x3/8 Rd. Hd Sc. 
l l/4 O i ler - Press in Type 

�iscellaneous Parts 

1 
l 
l 

Head Band Asse11bly 
#l0-32xl l/4 Rd. Rd. 
# 10- 32 Square Nut 
l 2 3 4 5 

(Issued 8-21-39) 

Screw 

Cor::u-n. End l_):�c..te A�:_);._:./_, 
__ ..:::_:._ 

__ .... ��--
?':''I'E:- VRB-4004A CURRENT-VOLTAGE REGUlATOR 

is used with b�t is not a part of 
chis 6enerator. DA-c;2 

D/,-39 
T'/'_ .. .. f:i 
l ·!-• -? 

·:-nJ---�:::� 
,_. .:..:A 

,:102 
·r_iE-53 

,, I 
q ; 

:· -J 'J5 
")),_-._�05 

X-195 
X-199 
X-�'·JS 

G(-305 
X� -1:29 

�-�I -5li:4 
SX-870 

l 
l 
l 
l 
l 
1 
1 
2 
2 
2 
l 
l 
1 
1 
l 
l 
1 
3 
3 

Flat C __ �_ 

Fe_!_ t ·l=: ,.-,.c'<.'..�e 3itUSH SET GCE-20l2S. 
En( ( -,T, 

:·r· ._,,)CK 
ffb-32xl/ 

#8 Lee�: iV�:;.:;: "'' " 
1/4 Lock ·:;as!lt'r 

#�--::' c;:,· ·'­

l./ --;_ ;__: 
#lC'; T C:·:-: 
#l0--'.3:2x 
l 2 

/2.6 F::_ 
5 

rmrrT 
! GCE-4804B 
I 

-:·�· -�TE: ·�.-h�re pan nurnbt:r!i are shown in parenthesis 
rh�y are !ur rderen

_ 
ce only. By stocking sub-parts the 

CfJinptt·:.e parl �-,., n he ��ssernbled as needE:d." 

APPLICATION 

Plymouth 

File in 
Equipment & Pans List Binder 



ri££D 
-·· - �- / /{ GJI/IW·.�� 

(j) 
n 
m 

GC£·2t;;/ ., //)" I --....__'<./�Y I 

� 

tiC£-/007 I fl1:-f I "-._ G8Xl29 � \'___.\\� 
(X) 
0 

T0 /":::::.0 � ��m J 
� 
OJ 

(j) 
m 

z 
m 
:;::c 

)> 
-I 
0 
::;v 
-

r-
r 

c 
(f) 
-I 
:;::c 

)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4806 GENERATOR PARTS LIST GCE-4806 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GBD-20A 
(GCE-2056) 

GAA-31 
GAA-32 
GAL-44 
GBF-54 
GBV!-34 
GBW-58 
GBX-29 
GBY-38 
GCE-28 
GCE-1005 
GCE-1007 

GCE-26 
GCE-34 

X-847 
!G-821 

GCE-1008 

MN-21 
BX-177 

X-193 
X-196 

8X-349 
8X-361 
ElX-1377 
8'£-177 

X-193 
X-196 
X-203 

6X-321 
BX-1377 

1 2 3 4 5 

Comm. En,�d����������������= 

DA-39 
DA-132 
DH-7 

CAR-8:3 
GBJ-25 
GCE-55 

(GCE-2050) 
GCE:;;!:l3 
GCE-54 
GCE�i.O'l2 t 

x�1'95 
8X-305 
8X-62 

X-195 
X-295 

BX-305 
X-489 

2 Flat Oil Guard 
1 Fe1 t \'lasher 
1 Felt Washer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Air Deflector 
l Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #B-32xl/4 Rd. Hd. Screw 
6 #l0-32x3/8 Flat Rd. Screw 
1 #B Lock Washer 
1 Ball Brg. - S.A.E. #203 
1 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

1 2 3 4 5 

Armature Assembly & parts Used With 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
1 011 Thrower 
1 Armature Shaft NUt 
1 Armature Assembly 
1 Ventilating Fan 

1 8 Woodruff Key 

1 t2-20 Slotted NUt 
1 3 Woodruff Key 

1 1/2 Plain Steel washer 
1 3/32xl Cotter Pin 
1 ,66g Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Bearing Retainer 
1 Drive End Head 
3 #10-32xl/2 Flat Head Sc. 
1 Ball Brg. - S.A.E. #204 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 
1 
1 

Head Band 
#l0-32xl 1/4 Rd. Hd, 
#10-32 Square Nut 
1 2 3 4 5 

Screw 

(Issued 12-10-36) 

t Service Brush Set GCE-2012S. 

Printed in U.S. A. Pile ill 

"NOTE: Wb�re part numbers are shown in parenthesis 
they are fm ieftreoce only• By 1tocking sub-pans the 
cmnplete pan 'can be assembled u needed." 

Equipment & Pans Lisa Binder 



X-844 

t 

-�tu .. e.ru l flo� ' � 
I 

\GB� 
AR�!I 

� 

CCE.S3 

I 
�di 

en () 
m 

I 

� 
(X) 
0 
o-(j) 
m z 
m 
;v )> 
-t 0 
;v 

r 
r c (/) -t ;v )> --t 0 z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCE-4807A,B GENERATOR PARTS LIST GCE-4807A,B 

Frame & Field Assembly &: Parts Used With 

Part No. 
No. Used Name of Part 

DK-23A 
( GCE-2058) 

GAA-31 
GAA-32 
GAL-44 
GAL-148 
GBF-54 
GBW-34 
GBW-5 8 
GBX-29 
GBY-38 
GCE-2 8 
GCE-1005 
GCE-1007 

GCE-26 
GCE-34 

X-847 
IG-821 

.GCE-1008 

MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
8X-177 

X-193 
X-196 
X-203 

8X-321 
8X-1377 
Col!Ull. End 

DA-39 
DA-132 
DH-7 

GAR-83A 
GBJ-25 

( GCE-2047 A) 
GCE-53 
GCE-54 
GCE-1012� 

X-195 
8X-305 
GJ-320 

X-195 
X-295 

SX-305 
X-544 

BX-870 

1 2 3 4 5 
2 Frame Screw 
1 Frame &: Field Assy. 
J Insulating Bushing 
1 Term. Post Top Ins. 
1 Field Connection In&. 
1 Aligning Dowel 
1 Insulating Bushing 
1 Insulating Washer 
1 Term1nal Post 
2 Pole Piece 
2 Pole Piece Screw 
1 Term. Post Bottom Ins. 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. � 

Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
� #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Plate Assembly &: Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Col!Ull. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 Armature Shaft Nut 
1 #8 Lock Washer 
1 Ball Br�. - S.A.E. #203 
1 #S-32xl/4 Rd. Hd. Screw 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Strew 

1 2 3 4 5 

• See table following parts list for part 
number applying to assembly wanted. 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
Armature Assembly 
Drive Pulley 

GBM-21 1 
GBX-2059F 1 

* 1 
X-260 1 #5 Woodruff Key 

.669 Lock Washer X-864 1 
Drive End Head Assembly & Parts Used With 

GCE-2048 
GAU-31 
GCE-48 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GCE-24C 
X-715 

8X-794 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drivb End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

Assembly 
No. 

GCE-4807A 
GCE-48075 

(Issued 11-18-36) 

Drive 
Pulley 

SP-236 
SP-240 

t Service Brush Set C�E-2012S. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete put can be assembled as neeaed." 

Equipment II Parts Lisa Binder 



(j) 
() 
m 

I 

� 
00 
0 
"-A 

> 
m 

(j) 
m 

z 
m 

:::u 
> 
-i 

0 
:::u 

r 
r 
c 
V> 
-i 
:::u 
> 
-i -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4808·GENERATOR PARTS LIST GC E -4 808 

Frame & Field Assembly & Parts Used !ith Armature Assembly & Parts Used With 

Part No. 
No. Used Name or Part 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
Armature Shaft Nut 
Armature Assembly 
Ventilating Fan 
7/16-20 Hex. Nut 
7/16 Lock Washer 
#3 Woodruff Key 

DK-23A 
( GCE-2061) 

GAA-31 
GAA-32 
GAL-44 
GBF-54 
GBW-34 
GBW-58 
GBX-29 
GBY-38 
GCE-28 
GCE-60S 
GCE-1005 
GCE-1007 

GCE-26 
GCE·a34 

X-847 
IG-821 

GCE-1008 

MN-21 
8X-ll3 
BX-177 

X-193 
X-1�6 

BX-349 
8X-361 

X-1014 
8X-1377 
SX-177 

X-193 
X-196 
X-203 

8X-321 
8X-1377 
Comm. End 

DA-39 
DA-132 
DH-7 

GAR-83 
GBJ-25 
GCE-55 

( GCE-2030) 
GCE-53 
GCE-54 
GCE-1012:t. 

X-195 
SX-305 
BX-62 

X-195 
X-295 

8X-305 
X-489 

2 
1 
1 
1 
1 
l 
1 
1 

,2 
2 
1 
1 
1 
l 

1 
1 
1 
1 
1 

2 
2 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
1 
1 

1 2 3 4 5 
Frame Screw 
Frame & F ie ld Assy. 

Insulating Bushing 
Term. ?oat Top Ins. 
Field Connection Ins. 
Insulating Bushing 
Insulating Washer 
Terminal Post 
Pole Piece 
Pole Piece Screw 
Term. Post Bottom Ins. 
Mounting Bracket 
Field Coil Assy. - Cc�p. 

Field Coil Assy. -
Left 

Control Lead 
Terminal Post 
Terminal 

Terminal 
Field Coil Assy. -
Right 

Dowel Pin 
5/16 -24x5/8 Hex. Hd. Sc. 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
5/16 Lock Washer 
#10-32 Hex. Nut 

#14-24 Hex .. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#l0-32 Hex. Nut 

DA-70 
GBM-21 
GBX-2062F 

SP-230 
X-160 
X-205 
X-258 
X-261 
X-864 

1 
1 
1 
1 
1 
1 
1 
1 
1 

#6 Woodruff Key 
.669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GCE-2048 
GAU-31 
GCE-48 

GG-6 
GK-176 
CT-76 
GT-78 

X-196 
X-295 

8X-3ll 
X-489 

GCE-24C 
X-'715 

SX-794 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-18-36) 

Plate Assembly & Parts Used With 

2 
1 
1 
1 
l 
1 
1 
2 
2 
2 
1 
1 
6 
1 
1 
1 
1 

Flat Oil Guard 
Felt Washer 
Felt Washer 
Comm. End Cap Cover 
End Cap Cover Gasket 
Air Deflector 
Comm. End Plate Assy. 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 

#10-32x3/8 Flat Ed. Screw 
#8 Lock Washer 
Ball Br�. - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
1 2 3 4 5 

t Service Brush Set C-CE-20123. 

Printed in U. S. A. 

"NOTE: Where pan numben are shown ia parenthesis 
they arc fw: rcfricoce only. By stockiaJJ sub-pans the 
complete put cao be assembled as needed." 

Fdcia 
Equipment a: Pans Lisa BiDder 



� � 

�� 

(j) 
() 
m 

I 

� 
(X) 
0 
(X) 

(j) 
m 

z 
m 

;:c 

� 
0 
:;:c 

r 
r 

c 
(f) 
-I 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4809 GENERATOR ?ARTS LIST GCE-4809 

Frame & Field Assy. & Parts Used 'Nith 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
DK-23A 2 Frame Screw 

(GCE-2056) l Frame & Field Assembly 
GAA-32 l Terninal Post Top Ins. 
GAL-44 l Field Connection Ins. 
GBW-34 l Insulating Washer 
GBW-58 l Terminal Post 
GBW-66 l Term. Post Bottom Ins. 
GBW-67 l Term. Post Bottom Ins. 
GBX-29 2 Pole Piece 
GBY-38 2 Pole Piece Screw 
GCE-1005 l FIELD COIL ASSY.- Comp. 
GCE•l007 l Field Coil Assy.-Left 
GCE-26 l Control Lead 
GCE-34 l Terminal Post 

X-847 l Terminal 
IG-821 l Terminal 

GCE-1008 l Field Coil - Right 
GDD-25 l Insulating Bushing 
GDD-26 l Insulating Bushing 

MN-21 2 Dowel Pin 
8X-l77 l �14-24 Hex. Nut 

X-193 l 14 Lock Washer 
X-196 l 10 Lock Washer 

8X-349 1 10 Plain Washer 
8X-36l l l/4 Plain Washer 
8X-l377 l #10-32 Hex. Nut 
8X-l77 l �14-24 Hex. Nut 

X-193 l 14 Lock Washer 
X-196 2 10 Lock Washer 
X-203 2 5/16 Lock Washer 

8X-32l 1 #10-32x5/16 Rd. Hd. Screw 
8X-l377 1 #10-32 Hex. Nut 

Comm. End Plate Assy. & Parts Used With 

DA-39 2 Flat Oil Guard 
DA-132 1 Felt Washer 
DH-7 1 Felt Washer 

GAR-83 1 Comm. End Cap Cover 
GBJ-25 1 End Cap Cover Gasket 
GCE-55 1 Air Deflector 
GCE-2050 1 Comm. End Plate Asseubly 
GCE-53 2 Brush Spring 
GCE-54 2 Brush Arm 
GCE-1012t 2 Brush - Main 

X-195 1 #8 Lock Washer 
8X-305 1 #8-32xl/4 Rd. Hd. Screw 
8X-62 6 #10-32x3/8 Flat Hd. Screw 

X-195 1 #8 Lock Washer 
X-295 1 BALL BEARING - S.A.E. #203 

8X-305 1 #8-32xl/4 Rd. Hd. Screw 
X-489 1 1/4 Oiler - Press in Type 

l 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DG-73 
DG-75 

GBM-21 
GBX-2063F 

SP-230 
X-258 
X-864 

l 2 3 4 5 
l Armature Shaft Sleeve 
l Bearing Spacer 
l Armature Shaft Nut 
l .AmllATURE ASSEI.ffiLY 
l Ventilating Fan 
l #3 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GCE-1064 l Drive End Head Assembly 
DG-72 2 Felt Guard - With Oil 

DG-74 
G-118 

GCE-64 
SX-173 

X-196 
X-300 

SX-306 
X-489 

GCE-24C 
X-715 

8X-794 

2 
2 
1 
3 
3 
1 
3 
1 

Well 
Bearing Retainer 
Felt Washer 
Drive End Head 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BRG.- S.A.E. #205 
#10-32xl Rd. Hd. Screw 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

l Head Band Assembly 
l #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-2-40) 

NOTE:- VRP-4006A CURRENT-VOLTAGE REGULATOR 
is used with but is not part of this 
generator. 

t Service BRUSH SET GCE-2012S. 

UNIT APPLICATION 
GCE-4809 Brockway, Continental 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be aasembled •• needed." 

Equipment & Parts List Binder 



� 

' 

� 
�� b� 

� 

Ii..££:.U 

19#!'/"'f.qTUf/P£ 7£� 
6CE-34 

tSC£-/007 

acc-/oosf/ 

)(-489__.- � 

� 
�������,���,��.!.I , 1 

I I u-ne 

\ DG-7.2 

8)(-..J06 

� 

O<i-74 

�18 
r--:;G-7.? 

! r-

I 

�) 
� � 

DG-73 1 
I 

BX-17J / 

(j) 
() 
m 

I 

� 
(X) 
0 
"() 

(j) 
m 
z 
m 
;:c 

� 
0 
;:c 

r 
r 
c 
(./') 
� 
::0 
� -

0 
z 



ELECTRIC AUTO-L11E EQUIPMENT & PARTS LISTS 
GCE-4810 GENERATOR PARTS LIST GCE-4810 

Frame &. Field Assy, 8c. Parts Used With 

Part 
No. 

DK-23A 
GCB-33 

( GC:S-2065) 
GAA-32 
GAL-44 
GE . .l-34 
mr::-58 
G:S".'/-66 
GB'.'.'-57 
GBX-29 
GBY-38 
GC:S-1005 
GCE-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
GCT-25 
GCY-25 

li:N-21 
BX-177 

X-193 
X-196 

BX-349 
8:>:-351 
8X-1377 
8X-177 

X-193 
X-196 
X-201 
X-203 

87.-321 
X-465 

BX-1377 

N o. 
Used Han� of Part 

1 2 3 4 5 
1 Frame Screw 
1 Mounting Bracket 
1 Frame & field Assy. 
1 Term. Post Top Insulation 
1 Field Connection Ins. 
1 Insulating ·:iasher 
1 Terminal Post 
1 Term. Post Bottom Ins. 
1 Term. Post Bottom Ins. 
2 Pole Piece 
2 Pole Piece Screw 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock ·,lasher 
1 #10 Lock Washer 
1 #10 Plain Ylasher 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 ff.l4 Lock Washer 
2 #10 Lock Washer 
4 3/8 Lock \lasher 
2 5/16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
4 3/8-24x3/4 Hex. Hd. Screw 
1 #10-32 Hex. Nut 

Comm. End Plate Assy, & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 

( GCE-2047) 
GCE-1012t 

X-195 
BX-305 

:X:-195 
X-199 
X-295 

8X-305 
X-48g 
X-544 

8X-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush - M8in 
1 #8 Lock Washer 
l #8-32xl/4 Rd. Hd. Sc. 
1 #8 Lock Viasher 
1 l/4 Lock Washer 
1 Ball Bearing - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock '/lasher 
3 #l0-32x5/l6 Fill. Hd. Sc, 

Armature Assembly & Parts Used With 

GBM-21 1 
GBX-2006AF 1 

SP-218 1 
X-261 1 
X-864 1 

Armature Shaft Nut 
Armature Assembly 
:Jrive Pulley 
#G iioodruff Key 
. 669 Lock "iiasher 
1 2 3 4 5 

Drive End Head Assy. 8c. Parts Used Vlith 

Part 
No. 

GCE-2048 
GAU-31 
GCE-48 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GCE-24C 
BX-715 
SX-794 

No. 
Used Name of Part 

1 2 ! 4 5 
1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retain er 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock :·lasher 
1 Ball Brg. - S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 

lt.iscellaneous Parts 

1 Hee.d Band 
1 #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 3quare Nut 

1 2 3 4 5 

(Issued 11-16-38) 

NOTE:- VRB-4008A Current-Voltage Regulator 
1� used with but is not a part of 
this generator. 

t Service Brush Set GC�-20125. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be aucmbled u needed." 

Equipment A Parts List Binder 



� 

(j) 
n 
m 

I 

� 
(X) 
-

0 

(j) 
m 

z 
m 

� 
:N 
-

r 
r 

c 
(/) 
-t 
:;a 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4812 GENERATOR PARTS LIST GCE- 4812 

Frame & Field Assembly & Parts U�ed "Nith 

Part No. 
No. Used 

DK-23A 2 
( GCE -2001B) 1 

GAA-32 1 
GAL-44 1 
GBW-:34 1 
GBW -58 1 
GBW-66 1 
GBW-67 1 
GBX-29 2 
GBY-38 2 
GCE-1005 1 

GCE-1007 1 
GCE-26 1 
GCE-34 1 

X-847 1 
IG-821 1 

GCE-1008 1 
GDD-25 1 
GDD-26 1 

MN-21 2 
5X-177 1 

X-193 1 
X-196 1 

SX-349 1 
SX-361 1 
5X-1377 1 
5X-177 1 

X-193 1 
X-196 2 
X-200 2 

8X-321 1 
5X-1377 1 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Ih�. 

Pole Piece 
Pole Piece Screw 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Tern1inal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Dowel Pin 
#14 -24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock 11/asher 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 

( GCE-2067) 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
8X-305 

X-195 
X-199 
X-295 

SX-305 
X-489 
X-544 

SX-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comm . End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 #8 Lock Washer 
1 1/4 Lock Washer 
1 Ball Br�. - S.A.E. #203 
1 # B-32xlj4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. l;sed Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
Armature Assembly 
Ventilating F'an 

GBM-21 1 
GBX-2056F 1 

SP-251 1 
X-258 1 #3 '!loodruff Key 
X-261 1 #6 Woodruff Key 

.669 Lock Washer X-864 1 
Drive End Head Assembly & Parts Used With 

GCE-1003C 
GAU-31 
GCE-3C 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GCE-24C 
X-715 

BX-794 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Sc, 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-2-37) 

t Service Brush Set GCE-2012S. 

NOTE:• VRB-4007A Current-Voltage Regulator 
is used with but is not a part of 
this generator. 

Printed in U.S. A. File in 

"NOT.E: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GC£-.1,! 

� 

6X-.J05 

� 

� 

GC£-54 

H:SJ 
� 

SP-'2.51 
--� 

' 

··� 
I 

(j) 
(J 
m 
I 

� 
(X) 
..... 

� 

(j) 
m 

z 
m 
:;;o 

)> 
-I 
0 
:;;o 

r 
r 

c 
IJ) 
-I 
:::v 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCE-4813 GENERATOR PARTS.LI�T GCE-4813 

lo'rame & Field Auemb1y & Parts Used With Armature Assembly lJe Part�_Used 'Hth 

Part 
No. 

( GCE-2001) 
GAA-32 
GAL-44 
GBW-34 
GB'N-58 
GBX-29 
GBY-38A 
GcE-28 
GCE-1005 
GCE-1007 

GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
GDD-25 
GDD-26 

MN-21 
8X-177 

12X-193 
12X-196 

8X-349 
8X-361 
8X-1377 
GS-20 
8X-177 

12X-193 
12X-196 
12X-203 

8X-321 
8X-1377 

No. 
Used Name of Part 

1 2 3 4 5 
1· Frame & Field lssy. 
1 Term. Post rop Ins. 
1 Field Connection Ins 
1 Insulating Washer 
1 Terminal Post· 
2 Pole Piece 
2 Pole Piece Screw 
1 Ter�inal Post Bottom Ins. 
1 Field Coil Assy. - Comp. 
1 Field Coil Aaay. -

Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
l #10 Lock Washer 
l #10 Plain Washer 
l l/4 Plain Washer 
l #10-32 Hex. Nut 
2 Frame Screw 
l #14-24 Hex. Nut 
l #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

GBtl-21 
GBX-2006AF 

X-261 
X-864 

Drlve End 

GCE-1003 
GAU-31 
GCE-3 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

BX-311 
X-489 

GCE-24 
8X-715 
8X-794 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 6-18-37) 

Comm. End Plate Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-'32A 
GCE-2002 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
8X-305 

X-195 
X-199 
X-295 

8X-305 
X-489 

12X-544 
8X-870 

l 
1 
l 
1 
l 
l 
1 
2 
2 
2 
l 
1 
1 
l 
l 
l 
1 
3 
3 

Bearing Retaining Washer 
Flat 011 Guard 
Bearing Retaining Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assy. 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#S-32xl/4 Rd. Hd. Screw 

#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - S.A.E • .  #203 
#8-32xlf4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

t Service Brush Set GCE-2012S. 

NOTE:- VRB-4008A Current-Voltage Regulator is 
used with but is not a part of this 
generator. 

Printed in U.S. A. File in 

"NOTE: Where part numLt•s are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



\ 

� 
I 

.. 
,�; 

; 
J 
I' 

\ 

\' 

�· 

./ 

\ 

6C£-IOIZ 

GCC-ZOOZ 

R 
~ 

ARMAT� T�RM/t<IAL 

� 

GC£-1007 

BRUSH 

� 

X·lJ47 

lJJt-!111 

� 

GlJT·!IlJA 

!!!.!!.:£ 

� 

� 

(j) 
() 
m 
I 

� 
(X) -
w 

(j) 
m 

z 
m 

� 
0 
;u 

r 
r 

c 
(/) 
-i 
;u 
)> 
-i -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4814A GEUERATOR PARTS LIST GCE-4814A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

DK-23A 
( GCE-20013) 

GAA-32 
GAL-44 
GB'Il-34 
GBW-58 
:JBW-66 
GBW-67 
(IBX-29 
GBY-38 
GCE-1005 
GCE-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
GDD-25 
GDD-26 

MN-21 
5X-177 

X-193 
X-196 

SX-349 
8X-361 
5X-1377 
SX-177 

X-193 
X-196 
X-203 

SX-321 
5X-1377 
Comm. End 
DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 

(OCE-2002D) 
GCE-53 
GCE-54 
GCE-1012t 

X-195 
SX-305 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

SX-870 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Terminal Post Top Ins. 
l Field Connection Ins. 
1 Insulating Washer 
1 Terminal Post 
1 T�rminal Post Bottom Ins. 
1 Terminal Post Ins. 
2 Pole Piece 
2 Pole Piece Screw 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Wa�her 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock ·::asher 
1 #l0-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 
1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush • Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. sc. 
1 #8 Lock Washer 
1 1/4 Lock Washer 
1 Ball Bearing - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

No. Part 
No. Used Name of Part 

GBM-21 
GBX-2006AF 

SP-197 
X-261 
X-864 

Drive End 

GCE-1003E 
GAU-31 
GCE-3E 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-3ll 
X-489 

GCE-24C 
X-715 

BX-794 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Drive Pulley 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Felt Wash er 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/d Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 
1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-2-37) 

t Service Brush Set GCE-20128. 

NOTE:- VRB-4008A Current-Voltage Regulator is 
used with but is not a part of this 
generator. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled u needed." 

Equipment & Parts List Binder 



(j) 
n 
m 

I 

� 
00 
..... 

� 

> 

(j) 
m 

z 
m 
;:c 

> 
-1 
0 
;:c 

r 
r 

c 
(f) 
-1 
:;;o 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4815A GENERATOR PARTS LIST GCE-4815A 

Frame &. Field Assembly &. Parts Used With Armature Assembly &. Parts Used With 

Part No. Part No. 
No. tTsed Name of Part No. Used Name of Part 

DK-23A 
GCB-33 

( GCE-2065) 
GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GBW-67 
GBX-29 
GBY-38 
GCE-1005 
GCE-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
GCT-25 
GCY-25 
MN-21 
8X-177 

X-193 
X-196 

8X-349 
BX-361 
BX-1377 
8X-177 

X-193 
X-196 
X-201 
X-203 

8X-321 
'X-465 

8X-l377 
Comm. End 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 
GC�-2047A 
GCE-53 
GC�-54 
GC:E:-1012t 

X-195 
8X-305 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

BX-870 

1 2 3 4 5 
2 Frame Screw 
1 Mounting Bracket 
1 Frame &. Field Assy. 
1 Term. Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Terminal Post 
1 Term. Post Bottom Ins. 
1 Term. Post Bottom Ins. 
2 Pole Piece 
2 Pole Piece Screw 
1 FIELD COIL ASSY. -CO!xiP. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushi�g 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock �asher 
1 #10 Lock ilasher 
1 #10 Plain \"lasher 
1 1/4 Plain Vi asher 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock 'Yasher 
2 #10 Lock Washer 
4 3/8 Lock ··;asher 
2 5/16 Lock 'Nasher 
l #10-32x5/16 Rd. Rd. Sc. 
4 3/8-24x3/4 Hex. Hd. Sc. 
1 #10-32 Hex. Nut 

Plate Assembly &. Parts Used 'ili th 

1 Bearing Retaining �asher 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt •lasher 
1 End Ca� Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock 1.'/asher 
1 #8-32xl/4 Rd. !Id. So. 
1 #8 Lock Washer 
1 l/ 4 Look 'Hasher 
1 BALL ERG. - S.A.E. #203 
1 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in T:�rpe 
3 #10 Lock 'ilasher 
3 #10-32x5/l6 Fill. Hd. Sc. 

l 2 3 4 5 

1 2 3 4 5 
GBM-21 1 Armature Shaft �Tut 
GBX-2006AF 1 AID!.ATURE ASSEiiBLY 

SP-218 1 Drive Pulley 
X-261 1 #6 'Noodruff Key 
X-864 1 .669 Lock Washer 

Drive End Head Assembly &. Parts Used With 

GCE-2048 1 Drive End Head Assy. 
GAU-31 1 Felt ·::asher 
GCE-48 1 Drive End Head 

GG-6 1 Bearing Retainer 
GK--76 1 Felt ·.'lasher Retainer 
GT-16 1 Felt �asher Retainer 
GT-78 1 Felt 'Vas her · 

X-196 3 #10 Lock Washer 
X-295 1 BALL BRG. - S. A.� • .  #203 

8X-311 3 #10-32x3/8 Rd. Hd. Sc. 
X-489 1 1/4 (\iler-Press in TT,>e 

GC:S-240 
aX-715 
8'Z-794 

Miscellaneous Parts 

1 Head B and 
1 #10-32xl 1/4 Rd. P.d. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 2-27-39) 

NOTE:- VRB-4008A c�;T-VOLTAG� REGULATOR 
is used with but is not a part of thta 
generator. 

t SERVIC� BRUSH SET GCE-20123, 

UNI T APPLICATION 

GQE-48l6A Diamond T 

Printed in U.S. A. File In 

"NOTE: Where part numbers are shown in parr.nthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GCE-4815A GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4816A C'rENERATOR PARTS LIST GCE-4816A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Na�e of Part No. Used Name of Part 

DK-23A 
( GCE -200 lB ) 

GAA-32 
GAL-44 
GBi¥-34 
GBW-58 
GB\V-66 
GEW-67 
GBX-29 
GBY-38 
GCE-1005 
GCE-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
GDD-25 
GDD-26 

MN-21 
5X-l77 

X-193 
X-196 

8X-349 
SX-361 
5X-l377 
5X-l77 

X-193 
X•l96 
X-203 

SX-321 
5X-l377 

Comm. End 

DA-22 
DA-39 
DA-60 
D H-7 

GBJ-25 
GBJ-32 
GCE-2002F 
GCE-53 
GCE-54 
GCE-l012:t 

X-195 
X-305 
X-195 
X-19\i 
X-295 

8X-305 
X-489 
X-544 
X-D70 

1 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
1 Terminal Po�t Top Ins. 
l Field Connection Ins. 
1 Ins�lating �Raber 
l Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
2 Pole Piece 
2 Pol e Piece Screw 
1 FIELD COIL ASSY. -COUP . 
1 Field Coil Assy.-Left 
1 Control Lead 
l Terminal Poat 
1 Terminal 
l Terminal 
l Field Coil - Right 
l Insulating Bushing 
l Insulating Bushing 
2 Dowel Pin 
l #14-24 Hex. Nut 
l #14 Lock Washer 
l #10 Lock Washer 
l #10 Plain Washer 
l l/4 Plain Washer 
1 #10-32 Hex. Nut 
1 f.l4-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 5/.16 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
l #10-32 Hex. Nut 

Plate Assembly & Parts Uaed With 

l Bearing Retaining Washer 
1 Flat Oil Guard 
l Bearing Retaining Screw 
1 Felt 'Nasher 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assembly 
2 Brush Spring 
2 Brush Arm 
2 Brush - Maiq 
1 #8 Lock w,aher 
l #8-32xl/4 Rd. Hd. Screw 
1 #8 Lock Washer 
1 1/4 Lock Washer 
l BALL BEARING - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/l6 Fill. Hd. Screw 

1 2 3 4 5 

1 2 3 4 5 
GBM-21 
GBX-2006AF 

SP-341 
X-261 
X-864 

1 Armature Shaft Nut 
1 ARMA'l'URE ASSEr:BLY 
1 Drive Pulley 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Drive End Head 

GCE-1003E 1 
GAU-31 l 
GCE-3E 1 

GG-6 l 
GK-176 1 
GT-76 1 
GT-78 1 

X-196 3 
X-295 1 

8X-311 3 
X-489 1 

Assembly & Parts Csed With 

Drive End Head Assembly 
Felt Washer 
Drive End Head 
Bearing Retainer 
Felt Washer Retainer 
Falt Washer Retainer 
Felt Washer 
#10 Lock Washer 
BALL BEARING - S.A.F..#203 
#10-32x3/8 Rd. Hd. Screw 
�4 Oiler - Press in Type 

GCE-24C 
X-715 

8X-794 

iv!iscel1aneoua Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-10-39) 

NOTE:- VRB-4008A CURRENT VOLTAGE REGULATOR 
is uaed with but is not a part or 
thia generator. 

:t SERVICE BRUSH SET GCE-20128. 

UNIT APPLICATION 
GCE-4816A Brockway 

Priallld iD u. s. A. file iD 

"NNT!: 'Wherw pan a11111ben are abowa iD pareatbetia 
rhey are b refeieace oaly. By arocldaslllb-paru the 
complere pan caa be -bled u Dleded." 

llcplipmear a Pata Liaa BiDder 



(j) 
() 
m 

I 

� 
(X) 
-

(). 

> 

(j) 
m 

z 
m 

� 
:;:u 

r 
r 

c 
(/) 
-1 
:;:u 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4817 OENERA�OR PARTS LIST GCE-4817 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

DK-2:3A 
( GCE-2086) 

GAA-�2 
GAL-44 
GBW-34 
GB'N-58 
GBW-66 
GBW-67 
GBX-29 
GBY-38 
GCE-60S 
GCE-1005 
GCE-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCE-1008 
C'.CT-25 
GCY-25 

MN-21 
8X-113 
5X-177 

X-193 
X-196 

8X-349 
8X-361 

X-1014 
5X-1377 
5X-177 

X-193 
X-196 
X-20:3 

8X-321 
5X-1377 

Comm. End 
DA-39 
DA-132 
DH-7 

GAR-83 
GBJ-25 
GCE-55 

( GCE-2050) 
GCE-53 
GCE-54 
GCE-1012l 

X-195 
8X-305 
8X-62 

X-195 
X-295 

8X-305 
X-489 

1 2 :5 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
1 Terminal Post Top Ins. 
1 Field Connection Ins. 
1 Insulating Washer 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
2 Pole Piece 
2 Pole Piece Screw 
1 Mounting Bracket 
1 FIELD COIL ASSY.-COMP. 
1 Field Coil Assy.-Left 
1 Control Lead 
1 Terminal Post 
1 Terminal 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
2 5/16-24x5/8 Hex. Hd. Sc. 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock ''lasher 
1 #10 Plain Washer 
1 1/4 Plain Washer 
2 5/16 Lock Washer 
1 #10-32 Hex. Nut 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 5/16 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex� Nut 

Plate Assembly & Parts Used With 
2 Flat 011 Gua r·d 
l Felt Washer 
1 Felt Washer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
l Air Deflector 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 

2 Brush - Main 
1 #8 Lock Washer 
1 #8-:52xl/4 Rd. Hd. Screw 
6 #10-32x3/8 Flat Hd. Screw 
1 #8 Lock Washer 
1 BALL BEARING - S.A.E. �203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DA-70 
GBM-21 
GBX-2062F 

SP-230 
X-160 
X-205 
X-258 
X-261 
X-864 

Drive End 

GCE-2048 
GAU-31 
GCE-48 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GCE-24C 
X-715 

8X-794 

1 
1 
1 
1 
1 
1 

1 
1 
1 

1 2 3 4 5 
Armature Shaft Nut 
Armature Shaft Nut 
ARMATuRE ASSEMRLY 

Ventilating Fan 
7/16-20 Hex. Nut 
7/16 Lock Washer 
#3 Woodruff Key 
.�6 Woodruff Key 
.669 Lock Washer 

Head Assembly :X Part s Used With 
1 Drive End Head Assembly 
1 Felt Wa sher 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 BALL BEABING-S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous ?arts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-10-39) 

t SERVICE BRUSH SET GCE-2012S. 

NOTE:- V RB-4008A CtmRENT VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GCE-4817 Brockway 

Prillted ill U.S. A. File ill 

lquipmeac a Patel Liaca BiDder 



GCE-4817 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCE-4822A GENERATOR PARTS LIST GCE-4822A 

Frame & Field Assy. & Parts Used With 

Part No. 
No. Used 

DK-23A 2 
GCE-94 l 

(GCE-2001B) l 
GAA-32 l 
GAL-44 l 
GBW-34 l 
GBW-58 l 
GBW-66 l 
GBW-67 l 
GBX-29 2 
GBY-38 2 
GCE-1005 l 
GCE-1007 l 
GCE-26 l 
GCE-34 l 

X-847 l 
IG-821 l 

GCE-1008 l 
GDD-25 l 
GDD-26 l 

MN-21 2 
5X-l77 1 

X-193 1 
X-196 1 

8X-349 1 
8X-36l 1 
5X-1377 1 
5X-177 1 

X-193 l 
X-196 2 
X-203 2 

BX-321 l 
X-402 2 
X-863B 2 
X-1014 2 

8X-l06l 2 
5X-l377 l 

Name of Part 
1 2 3 4 5 
Frame Screw 
Mounting Bracket 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Pole Piece 
Pole Piece Screw 
FIELD COIL ASSY.- Camp. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/l6 Rd. Hd. Screw 
l/16x3/4 Cotter Pin 
5/l6-24xl 1/4 Hex. Hd. Screw 
5/16 Lock Washer 
5/16-24 Castellated Nut 
#10-32 Hex. Nut 

Com.'D.. End Plate Assy. & Parts Used With 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 
GCE-2002F 
GCE-53 
GCE-54 
GCE-l012t 

X-195 
X-305 
X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 Comn. End Cap Cover 
1 Comn. End P late Asse8bly 
2 Brush Spring 
2 Brush Am. 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 #8 Lock Washer 
1 1/4 Lock Washer 
1 BALL BEARING - S.A.E. #203 
1 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/16 Fill. Hd. Sc. 

1 2 3 4 5 

Arnature Asse!'lbly & Parts Used With 

Part 
No. 

GBM-21 
GBX-2006AF 

SP-218 
X-261 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASSEI>ffiLY 
1 Drive Pulley 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GCE-1092 
GAU-31 
GCE-92 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

BX-311 
X-489 

GCE-24C 
X-715 

8X-794 

1 Drive End Head Assembly 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Vlasher Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 BALL ERG.- S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-2-40) 

NOTE:- VRP-4006A CURRENT-VOLTAGE REGULATOR 
is used with but is not part of this 
generator. 

t Service BRUSH SET GCE-20128. 

UNIT APPLICATION 

GCE-4822A Dia�ond T 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for'reference only. By stocking sub-parts the 
complete part can be usembled as needed." 

Equipment & Parts List Binder 



� 

X-4�9_......--� 

�1 � 
�5 

GLJJ-..32 

6.}(-870 

� 

6CC-2002F 

X-402 �-1 :#f. 
I 

f'f ft/ -: � 0 ifi 

�lil'lti'i'i'i'i'IA 
M' 

X-402 

� 

)(-489 

� 

11 
�� 

(j) 

() 

m 
I 

� 
(X) 
t-V 
t-V 
)> 

(j) 

m 
z 

m 

� 
0 

;o 

I 
I 
c 

(f) 

---i 

:;;c 

� 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

OC0-4601 MOTOR GEHERATOR PARTS LIST GCG-4601 

Frame & Field Assembly & Parte Used With Armature Assembly & Parts Used With 

Part 
No. 

( 000-3001) 
OAR-211 
000-29 
000-100'7 
000-lOOSA 

GC0-31 
000-32 

X-lf25 
000-3f 

Olt-38 
IIAB-30 

D-21 
IIW-20 

X-199 

COIIIIlo BDd 
DA-22 
DA-39 
DA-60 
DJ-f 
DJ-10 

OC0-1012 
000-3002 

GR-32 
OR-35 

X-195 
X-199 
X-295 

BX-305 
X-489 
X-544 

BX-870 

Bo. 
Used Name o� Part 

1 2 3 4 5 
1 Frame & Field Assy. 
2 Insulating Bushing 
2 Pole Piece 
1 Shunt Coil - Left 
1 Series Field Coil Aasy. -

Right 
1 Series Lead - Green 
1 Ina. Brush Lead Asay. 
1 Terminal 
1 C .B. Lead - White 
2 Pole Piece Screw 
1 Field Connection Ina. 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parte Used With 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retain!� Screw 
1 Comm. End Cap Cover 
1 Bnd Cap Cover Gasket 
2 Brush - Main 
1 Comm. End Plate Assy. 
1 Felt Washer Retainer 
1 Felt Washer 
2 #8 Lock Washer 
1 �· Lock Washer 
1 Ball Br�. - S.A.E. #203 
2 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Look Washer 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
OBM-21 1 Armature Shaft Nut 
GCG-3286F 1 Armature Assy. 
GAR-171 2 Snap Ring 

GR-32 1 Felt Washer Retainer 
SP-216 1 Drive Pulley 

X-260 1 #5 Woodruff Key 
X-864 1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 
GAR-10620 l Drive End Head Assy. 
GAR-620 1 Drive End Head 
GAR-63 2 Felt Guard 
OAR-64 2 Bearing Retainer 

G0-164 2 Felt Washer 
SX-173 3 #10-32 Hex. Nut 

X-295 1 Ball Brg. - S.A.E. #203 
X-386 1 Ball Oiler - 1/4 Press -In 

SX-1003 3 #10-32x7/8 Rd. Hd. Screw 
X-1270 3 #10 Skpf. Washer 

OAL-1024 
X-715 

SX-794 

Miscellaneous Parts 

1 Hel:'.d Band Assembly 
1 #10-32xl 1/4 Rd. Hd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

( Iuued 7-24-36) 

NOTE:- Use GCG-2012S brush set in servicing 
this unit. 

Printed in U.S. A. File in 

"NOTE: Where part numben are shown in parenthesis 
they are for Rleience only. By stocking sub-parts the 
complete part can be usembled u needed." 

Equipment & Parts Lists Binder 



$ 
�� 

(j) 
n 
(j) 

I 

� 
0. 
0 
-

� 
0 
--t 
0 
:::c 

I 

(j) 
m 

z 
m 

� 
0 
:::c 
-

r 
r 

c 
(/) 
--t 
:::c 
> 
--t 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4601 GENEHATOR PARTS LIST GCH-4601 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly (Continued) 
Part 

No. 

GBG-69 
( GCH-2031) 

GBF-55 
GBG-22 
GBG-23 
GBG-27 
MAB-14A 

X-1425 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GBH-29 
GCH-1005 
GCH-1007 

GBG-26 
GCH-1008 
GCH-1009 
GCH-1010 

X-1425 
GCY-25 
GCY-26 

MU-36 
MU-37 
8X-183A 

X-196 
X-1014 

SX-1376 
8X-1377 

X-33 
X-196 
X-201 

8X-321 
X-465 
X-1014 

SX-13'76 
8X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
8 
1 
4 
1 
1 

1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
3 
1 

3 
1 
l 
1 

Name of Part 
1 2 3 4 5 
Mounting Bracket 
Frame & Field Assy. 

Insulating Washer 
Terminal Post - 10-32 
Terminal Post - 5/16-24 
Control Lead Assy. 

Terminal 
Terminal 

Terminal Post Insulation 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Insulation 
Pole Piece 
Field Coil Assy. - Comp. 

Field Goil Assy. -
U.R. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock Washer 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

3/8-24xll/16 Flat Hd. Screw 
#10 Lock '!lasher 
3/8 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
3/8-24x3/4 Hex. Hd. Screw 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

Part 
No. 

GK-151 
8X-208 
8X-361 

X-1270 
GCB-1012 

X-195 
8X-305 
2X-118 

X-195 
X-196 
X-199 

8X-305 
X-394 
X-440 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
l Plain Steel Washer 
l #l0-32x9/l6 Hex. Hd. Sc. 
2 1/4 Plain Washer 
l #10 Skpf. Washer 
4 Brush - Main 
4 #8 Lock Washer 
4 #8-32xl/4 Rd. Hd. Sc. 
6 #10-32x3/4 Fill. Hd. Screw 
3 #8 Lock ·.vasher 

10 #10 Lock '.Vasher 
1 1/4 Lock Washer 
3 #8-32xl/4 Rd. Hd. Screw 
1 Screw-in - Sleeve Oiler 
1 Ball Bearing - Shielded 
4 #10-32x5/16 Fill. Hd. Screw 

Armature Assembly & Parts Used With 

GBG-49 
GCH-2030F 

SP-217 
X-263 
X-1134 
X-1177 
X-1178 

2 Armature Shaft Spacer 
1 Armature Assy. 
l Drive Pulley 
l #B Woodruff Key 
l 5/8 Plain 'Nasher 
l 5/8 Skpf. Washer 
1 5/8-18 Hex. Nut 

Drive End Head Assembly & Parts Used With 
1 

GBG-1068 
GBG-50 
GBG-57 
GBG-58 
GBG-68 
GBG-1056 
GBG--56 
GBG-57 
GBG-58 

l Drive End Head Assy. 
l Gasket 
1 Felt Washer Retainer 
1 Felt Washer 
l Drive End Head 
1 Bearing Retainer Assy. 
l Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
4 #10-32xl/2 Fill. Hd. Sc. 
4 #10 Lock Washer 
l Ball Brg. - S.A.E. #305 

Comm. End Plate Assembly & Parts Used With 

BX-119 
X-196 
X-444 

8X-118 
X-394 
X-544 

6 #l0-32x3/4 Fill. Hd. Screw 
1 Screw-in - Sleeve Oiler 
6 #10 Lock Washer 

DA-60 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG-66 

( GBG-2002A l 
DA-38 
DE-85 

GBG-2 
GBG-41 
GBG-51 
GBG-1031 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

8X-173 
X - 196 

1 Bearing Retaining Screw 
1 Spring Washer 
l Felt 'Nasher 
2 Felt Washer Retainer 
1 Comm. End Cap Cover 
l End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
l Comm. End Plate 
2 Brush Holder Plate Screw 
2 Plain Washer 
l Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Terminal 
4 Brush Holder Stud 
4 Brush Ar� 
4 #10-32 Hex. Nut 
4 #10 Lock Washer 

l 2 3 4 5 

GBG-24 
X-715 

BX-794 

Miscellaneous Parts 
l Head Band 
1 #10-32xl l/4 Rd. Hd. Screw 
1 #10-32 Squ'are Nut 

1 2 3 4 5 

(Issued 11-l-37) 

NOTE:- Use GCH-2012S brush set in servicinB 
this unit. 

Printed in U.S. A. File iJt 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts Lists !Under 



\� "h'os 

� �  
'V'"' � C.CH -1012 _":J=fa]�="'"=o/ 

G86-"3 

Lr
? l X3 
SX-118 

(j) 
() 
I 

I 

� 
(). 
0 
_, 

(j) 
m 

z 
m 

;:o 
)> 
-I 
0 
;:o 
r 
r 

c 
(f) 
-I 
;:o 
)> 
-I 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4502 GENERATOR PARTS LIST GCH-4502 

Frame � Field Assembly & Parts Used '.Vith Comm. End Plate Assembly (Continued) 

Part 
No. 

( SCH-2033) 
GBF-55 
GBG-22 
GBG-23 
GSG-27 
:.{AB-l4A 

X-1425 
GBG-28 
G:..JG-30 
GBG-38 
GBG-62 
GBH-29 
GCH-1005 
GCH-1007 

GBG-26 
GCH-1008 
GCH-1009 
GCH-1010 

X-1425 
Ir;L-10 

MU-31 
MU-36 
'MTJ -37 
8X-l83A 

X-196 
X-1014 

8X-1376 
8X-1377 

X-196 
BX-321 

X-1014 
8X-1376 
8X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
2 
1 
1 
8 
1 
4 
1 
1 

1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 

Name of Part 
l 2 3 4 5 
Frame & Field Assy. 

Insulating Washer 
Ter�inal Post - #10-32 
Terminal Post - 5/16-24 
Control Lead Assy. 

Terminal 
Terminal 

Terminal Post Insulation 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Insulation 
Pole Piece 
Field Coil Assy. - Camp. 

Field Coil Assy. -
U.R. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock 'Hasher 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

#10 Lock Washer 
#10-32x5/l6 Rd. Hd. Screw 
5/16 Lock Washer 
5/16 -24 Hex. Nut 
#10-32 Hex. Nut 

Part 
No. 

SX-361 
X-1270 

BX-118 
X-195 
X-196 
X-199 

SX-305 
X-394 
X-440 
X-544 

9X-870 

No. 
Used 

2 
1 
6 
3 

10 
1 
3 
1 
1 
6 
4 

Name of Part 
1 2 3 4 5 

1/4 Plain Washer 
#10 Skpf. Washer 

#10-32x3/4 Fill. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#8-32xl/4 Rd. Hd• Screw 
Screw-in - Sleeve Oiler 
Ball Bearing - Shielded 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 

Armature Assembly & Parts Used With 

GBG-49 2 Arn�ture Shaft Spacer 
GBG-81 1 Snap Ring 
C�H-2032F 1 Ar�ature Assembly 

SP-227 1 Ventilating Fan 
X-158 1 1/2-20 Hex. Nut 
X-198 1 112 Lock Washer 
X -:?0 J 1 #6 Woodruff Key 
X-263 1 #8 Woodruff Key 
X-358 1 1/2 Plaln Steel 'Vs.sher 

Drive End Head Assembly & Par'ts Userl 'Nith 

GBG-1068 
GBG-50 
GBG-57 
GDG-58 
GBG-68 
GBG-1P56 
GBG-56 
GBG-57 
GBG-58 

1 Drive End Head Assy. 
1 Gasket 
1 Pelt Washer Retainer 

� Felt Washer 
1 Drive End Head 
1 Bearing Retainer Assy. 
1 Bearing Rets.iner 
1 Felt Washer Retainer 
1 Felt Washer 
4 #10-32xl/2 Fill. Hd. Screw 
4 #10 Lock /lasher 

Comm. End Plate Assembly & Parts Used With 

BX-119 
X-196 
X-444 

SX-118 
X -394 

1 Ball Brg. - S.A.E. #305 
6 #10-32x3/4 Fill. Hd. Screw 
1 Screw-in - Sleeve Oiler DA-60 

GBG-46 
GBG-47 
GBG-48 
G::-G-33 
GBG-64 
GBG-66 

( Gi3G -2002A) 
DA-38 
DE-85 

G:OG-2 
GBG-41 
GBG-51 
GBG-1031 
GBG-18R 
GBG-36 
GEG-40 
GBG-85 
GBG-1037 

8X-173 
X-196 

GCH-1012� 
G.t\-151 

X-195 
BX-208 
SX-305 

1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
4 
4 
4 
4 
4 
4 
4 
4 
1 
4 
1 
4 

Bearing Retaining Screw 
Spring Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Comm. End Plate Assy. 

Spring Washer 
Steel Nasher 
Comm. End Plat!;) 
Brush Holder P late Screw 
Plain Washer 
Brush Holder Pl�t3 A�sy. 

Brush Holder 
Brush Spring 
Brush Holder Terminal 
Brush Holder Stud 
Brush Arm 
#10-32 Hex. Nut 
f/10 Lock Washer 

Brush - Main 
Plain Steel �asher 
#8 Lock Washer 
#10-32x9/16 Hex. Hd. Sc. 
#8-32xl/4 Rd. �d. Screw 

1 2 3 4 5 

GBG-24 
X-715 

SX-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issue'i 4-5-37) 

NO�E:- VRC-4101A Current-Voltage Regulator 1a 
used with but is not a part of this gener­
ator. 

t Service Brush Set GCH-2012S, 

Printed in U.S. A. File in 

"NOTE: Where par! numbers are shown in parenthesis 
they are for reference only. By stocking s�&b·patts tbe 
complete pare can be assembled as needed." 

Equipment & Parts List Binder 



, 

� 
Q� 

(j) 
() 
:r: 

I 

� 
0. 
0 
"-.) 

(j) 
m 

z 
m 

� 
0 
:N 

r 
r 

c 
(/') 
-1 

� 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCH-4502 GENERATOR PARTS LIST GCH-4502 

Frame � Field Assembly & Parts Used With Comm. End Plate Assembly (Continued) 

Part 
No. 

( GCH-2033) 
GBF-55 
GBG-22 
GBG-23 
G�G-27 
�.L\!3 - 14A 

X-1425 
GBG-28 
GIJG-30 
GBG-38 
GBG-62 
GBH-29 
GCH-1005 
GCH-1007 

GBG-26 
GCH-1008 
XH-1009 
GCH-1010 

X-1425 
IGL-10 

MU-31 
MU-36 
MU-37 
8X-l83A 

X-196 
X-10 14 

8X- 1376 
8X-1377 

X-196 
8X-321 

X-1014 
8X-1376 
8X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
2 
1 
1 
8 
1 
4 
1 
1 

1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 

Name of Part 
l 2 3 4 5 
Frame & Field Assy. 

Insulating Washer 
Ter�inal Post - #10-32 
Terminal Post - 5/16-24 
Control Lead Assy. 

Terminal 
Terminal 

Terminal Post Insulation 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Insulation 
Pole Piece 
Field Coil Assy. - Comp. 

Field Coil Assy. -
U.R. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock 'Nasher 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

#10 Lock Washer 
# 10-32x5/ 16 Rd. Hd. Screw 
5/16 Lock Washer 
5/16 -24 Hex. Nut 
#10-32 Hex. Nut 

Part 
No. 

8X-361 
X-1270 

8X-118 
X-195 
X-196 
X- 199 

8X-305 
X-394 
X-440 
X-544 

SX-870 

No. 
Used 

2 
1 
6 
3 

10 
1 
3 
1 
1 
6 
4 

Name of Part 
1 2 3 4 5 

1/4 Plain Washer 
#10 Skpf. Washer 

#10 -32x3/4 Fill. Hd. Screw 
#8 Lock Washer 
# 10 Lock Washer 
1/4 Lock Washer 
# 8-32xl/4 Rd. Hd• Screw 
Screw-in - Sleeve Oiler 
Ball Bearing - Shielded 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 

Armature Assembly & Parts Used ;Vi th 

GBG-49 2 Arm�ture Shaft Spacer 
GBG-81 1 Snap Ring 
C�H-2032F 1 Armature Assembly 

SP-227 1 Ventilating Fan 
X-158 1 1/2-20 Hex. Nut 
X-198 1 1/2 Lock Washer 
X-2� 1 l #6 Woodruff Key 
X-263 1 #8 Woodruff Key 
X-358 l 1/2 Plaln Steel '\lasher 

Drive End Head Assembly & Par'ts Userl 'Nith 

GBG-1068 
GBG-50 
GBG-57 
GBG-58 
GBG-68 
GBG-1P56 
GBG-56 
GBG-57 
GBG-58 

1 Drive End Head Assy. 
1 Gasket 
1 Felt Washer Retainer 
� Felt Washer 
1 Drive End Head 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
4 #l0-32xl/2 Fill. Hd. Screw 
4 #10 Lock flasher 

Comm. End Plate Assembly & Parts Used With 

BX-119 
X-196 
X-444 

SX-118 
X-394 

1 Ball Brg. - S.A.E. #305 
6 #10-32x3/4 Fill. Hd. Screw 
1 Screw-in - Sleeve Oiler DA-60 

GBG-46 
GBG-47 
GBG-48 
G:::G-63 
GBG-64 
GBG-66 

( GBG -2002A ) 
DA-38 
DE-85 

c:-oG-2 
GBG - 4 1  
GBG-5 1 
GBG-1031 
8BG-18R 
8BG-36 
GEG-40 
GBG-85 
GBG-1037 

8X-l73 
X-196 

GCH-1012� 
G.r\-151 

X-195 
8X-2 08 
SX-305 

1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
4 
4 
4 
4 
4 
4 
4 
4 
1 
4 
1 
4 

Bearing Retaining Screw 
Spring Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Comm. End Plate Assy. 

Spring Washer 
Steel Nasher 
Comr.1. End PlatE! 
Brush Holder Plate Screw 
Plain Washer 
Brush Holder Pl��3 Aesy. 

Brush H older 
Brush Spring 
Brush Holder Terminal 
Brush Holder Stud 
Brush Arm 
#10-32 Hex. Nut 
1/10 Lock Washer 

Brush - Main 
Plain Steel 'Nasher 
#8 Lock Washer 
#10-32x9/16 Hex. Hd. Sc. 
# 8-32xl/4 Rd. �d. Screw 

1 2 3 4 5 

GBG-24 
X-715 

SX-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Rd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 4-5-37) 

NOTE:- VRC-4101A Current-Voltage Regulator 1s 
used with but is not a part of this gener­
ator. 

t Service Brush Set GCH-2012s. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only . By stocking sub-parts tbe 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



" 

i� 

IX VCNTILA. riNG 
LOUVRC5 THIUI ,-AC 

� 

8)(·118 

i� 

(j) 
() 
:c 

I 

� 
0. 
0 
"" 

(j) 
m 

z 
m 

� 
0 
;o 

r 
r 

c 
(/') 
-1 

� 
-1 -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4603 GENERATOR PARTS LIST GCH-4603 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly (Continued} 

Part 
No. 

( GCH-2036) 
GBF-55 
GBG-22 
GBG-23 
GBG-27 
MAB-14A 

X-1425 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GBH-29 
GCH-1005 
GCH-1007 
GBG-26 
GCH-1008 
GCH-1009 
GCH-1010 

X-1425 
GCY-25 
GCY-26 

MU-36 
MU-37 
8X-183A 

X-196 
X-1014 

SX-1376 
8X-1377 

X-196 
BX-321 

X-1014 
8X-1376 
SX-1377 

Comm. End 
GBG-46 
GBG-47 
GBG-48 
GBG-50 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

( GBG-2075A) 
I::A-38 
J::E-85 

GBG-41 
GBG-51 
GBG-75 
GBG-1031 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

BX-173 
X-196 

No. 
Used 

1 
1 
1 
1 
1 
1 
2 
1 
1 
8 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Insulating Washer 
Terminal Post - 10-32 
Terminal Post - 5/16-24 
Control Lead Assy. 

Terminal 
Terminal 

Terminal Post Ins. 
Field Connection Ins. 
Pole Piece Screw 
Terminal Post Ins. 
Pole Piece 
Field Coil Assy.-Comp. 

Field Coil Assy.-U.R. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Oo11 Assy. -U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock Washer 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

#10 Lock Washer 
#10-32x5/16 Rd. hd. Sc. 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 
1 Spring Washer 
1 Felt Washer 
2 Felt Washer Retainer 
1 Gasket 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
l Felt Washer Retainer 
1 Felt Washer 
1 Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
2 Brush Holder Plate Screw 
2 Plain Washer 
1 Comm. End Plate 
1 Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Terminal 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Lock Washer 

l 2 3 4 5 

Part No .• 

No. Used Name of Part 
1 2 3 4 5 

GCH-1012:): 4 Brush - Main 
GK- 151 1 Plain Steel Washer 

X-195 4 #8 Lock Washer 
8X-208 1 #10-32x9/16 Hex.Hd.Screw 
8X-305 4 #8-32xl/4 Rd. Hd. Screw 
8X-361 2 1/4 Plain Washer 

X-1270 1 #10 Skpf. Washer 
8X-118 6 #10-32x3/4 Fill. Hd. Screw 
BX-119 4 #10-32xl/2 Fill. Hd. Screw 

X-195 3 #8 Lock Washer 
X-196 4 #10 Lock Washer 

8X-305 3 #8-32xl/4 Rd. Hd. Screw 
X-394 1 Screw in - Sleeve Oiler 
X-440 1 Ball Bearing - Shielded 
X-544 G #10 Lock Washer 

Armature Assembly & Parts Used With 
DG-73 1 Armature Shaft Sleeve 

GBG-49 2 Armature Shaft Spacer 
GBG-77 1 Plain Washer 
GBG-1072 1 Oil Thrower Assy. 
GBM-21 1 Armature Shaft Nut 
GCH-2035F 1 Armature Assembly 

SP-223 1 Ventilating Fan 
X-261 1 #6 Woodruff Key 
X-864 1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 
GBG-1071 1 Drive End Head Assy. 
GBG-50 1 Gasket 
GBG-71 1 Drive End Head 
GBG-1056 1 Bearing Retainer Assy. 
GBG-56 1 B earing Retainer 
GBG-57 1 Felt Washer Retainer 
GBG-58 1 Felt Washer 

8X-119 4 # 10·32xl/2 Fill.Hd.Screw 
X-196 4 #10 !.ock Washer 
X-440 1 Ball Brg. - Shielded 
X-199 5 1/4 Lock Washer 
X-394 1 Screw �n - Sleeve Oller 

8X-456 5 l/4-28xl Hex. Hd. Screw 

GBG-24A 
X-71 5  

8X-794 

Miscellaneous Parts 
1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 1 2-2-37) 

NOTE:- VRC -4101A Current -Voltage Regulato.r 
is used with but is not a part of 
this generator. 

t Service Brush Set GCH-20l2S. 

Printed in U.S. A. File In 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



- -!1101 

\---7 
\� � 

�4CH-IOIZ 

� 

444-·/0.,J/ 

8� 
8X· 3r.t 

·;:::�;g; 
SECTIONSlJ 

-- - /� ,, 

1484-SI 

SECTION -Jiflf 

TO 

<:#6t".-3o!! 

5ECriONCc" � 

4-C 11· fOOl/ 

� 

� 

Ml'f8·1�A ----

4/Jt;-57 
G4� 

41� 
���� 

48(i-38 

TO !NSUL4TEO 

"t41N 8�U5H 

C,CH·IIJ01 

----� 

6X-4S• 

(j) 
() 
:r: 

I 

� 
0. 
0 
w 

(j) 
m 
z 
m 
:;;c 
)> 
-I 
0 
;:c 

r 
r 
c 
(f) 
-I 
;:c 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4504 GENERATOR PARTS LIST GCH-4504 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
{GCH-2001A) 1 Frame & Field Assy. 

GBF-55 1 Insulating '/lasher 
GBG-22 1 Terminal Post #10-32 
GBG-23 1 Terminal Post - 5/15-24 
GBG-2? 1 Control Lead Assy. 
MAB-14A 1 Terminal 

X-1425 2 Terminal 
GBG-28 1 Term. Post Insulation 
GBG-30 1 Field Connection Ins. 
GBG-38 8 Pole Piece Screw 
GBG-52 1 Term. Post Insulation 
GBH-29 4 Pole Piece 
GCH-1005 1 FIELD COIL .f.�SSY. -COMP. 
GCE-100? 1 Fie.ld Coil Assy. -U .R. 
GBG-25 1 Terminal 
GCH-1008 1 Field Coil - L.L. 
GCH-1009 1 Field Coil - L.R. 
GCH-1010 1 Field Coil Assy. -U.L. 

X-1425 1 Terminal 
GCY-2? 1 Insulating Bushing 
GCY-28 1 Insulating Bushing 

MU-35 1 Insulating •,·rasher 
MU-3? 1 5/15 Plain Washer 
8X-183A 1 #10 Plain Washer 

12X-195 1 #10 Lock Washer 
l2X-l014 1 5/15 Lock �asher 

8X-13?5 1 5/15-24 Hex. Nut 
8X-13?? 1 #10-32 Hex. Nut 

12X-195 2 #10 Lock Washer 
8X-321 1 #l0-32x5/15 Rd. Ild. Sc. 

12X-1014 1 5/15 Lock Washer 
8X-13?5 1 5/15-24 Hex. Nut 
8X-13?? 1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

DA-50 1 Bearing Retaining Screw 
GBG-45 1 Spring ·;rasher 
GBG-4? 1 Felt Washer 
GBG-48 2 Felt '!/asher Retainer 
GBG-53 1 Comm. End Cap Cover 
GBG-54 1 End Cap Cover Gasket 
GBG-55 1 Bearing Retaining Washer 

{GCH-209?) 1 Comm. End Plate Assy. 
DA-38 2 Spring Vlasher 
DE-85 1 Steel Washer 

GBG-41 2 Brush Holder Plate Sc. 
GBG-51 2 Plain Washer 
GBG-9?. 1 Comm. End Plate 
GBG-1031 1 Brush Holder Plate Assy. 
GBG-18R 4 Brush Holder 
GBG-35 4 Brush Spring 
GBG-40 4 Brush Holder Terminal 
GBG-85 4 Brush Holder Stud 
GBG-1037 4 Brush Arm 

8X-1?3 4 #10-32 Hex. Nut 
X-196 4 #10 Lock Washer 

GCH-1012t 4 Brush - Main 
GK-151 1 Plain Steel Washer 

X-195 4 f/8 Lock Washer 
8X-208 1 #10-32x9/15 Hex. Hd. Sc. 
81-305 4 #8-32xl/4 Rd. Hd. So. 

8X-:36l 2 1/4 Plain Washer 
Jt-1270 1 #10 Skpf. Washer 

1 2 3 4 5 

Comm. End Plate Assembly {Continued) 

Part No. 
Ho. Used Name of Part 

8X-118 
X-195 

12X-195 
X-199 

8X-305 
X-394 
X-440 

8X-8?0 

5 
3 

10 
1 
3 
1 
1 
4 

1 2 3 4 5 
#l0-32x3/4 Fill. Hd. Sc. 
#8 Lock V!asher 
#10 Lock '.'lasher 
1/4 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
Screw in - Sleeve Oiler 
BALL BRG. - SHIELDED 
#10-32x5/15 Fill. Hd. Sc. 

Armature Assembly & Parts Used With 

GBG-49 2 Armature Shaft Spacer 
GBG-81 1 Snap Ring 
GCS-2032F 1 ARMATURE ASSEMBLY 

SP-22?A 1 Ventilating Fan 
8X-l58 1 1/2-20 Hex. Nut 

12X-198 1 1/2 Lock Washer 
X-251 1 #5 ·;roodruff Key 
X-263 1 #8 ·Noodruff Key 

8X-358 1 1/2 Plain Steel Washer 
Drive End Head Assembly & Parts Used '.'lith 

GBG-1098 
G:SG-50 
GBG-5? 
GBG-58 
GBG-98 
GBG-1055 
GBG-56 
GBG-5? 
GBG-58 

8:C-119 
X-195 
X-444 

8X-118 
X-394 

12X-544 

GBG-24B 
8X-715 
8X-?94 

1 Drive End Head Assy. 
1 Gasket 
1 Felt Washer Retainer 
1 Felt Washer 
1 Drive End Sead 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 Felt '.'lasher Retainer 
1 Felt 1flasher 
4 #10-32xl/2 Fill. Hd. Sc. 
4 #10 Lock ·:rasher 
1 BALL BRG. - S.A.E. #305 
6 #10-32x3/4 Fill. Hd. Screw 
1 Screw in - Sleeve Oiler 
6 #10 Lock 1,'/asher 
�iscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Ed. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

{Issued 2-2?-39) 

NOTE:- VRC-4102A CURRENT-VOLTAGE REGULATO R 
is used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GCH-2012S. 

UNIT APPLICATION 

GCH-4504 Dod�e Truok 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



1)8� 

� 
� 
� 
� 
� 
� 

I
\ GBG-97 

�� -----

�� l �Jj� . gi;�/·�" 
GBG-.,.B 

\� <'JX-305 
lllltl·/f!IJP 

/� 
"� 
� 

� 
----.. 8X·.30.S 

GCh'·/0/C' 

GCH C?097 
G�G-/o..:ll 

� 

�' SECnON- C-C 
.. 

'\, \GBG-40 
'\ 8X·f'7'.3 

---------� 
� 

GK-ISI 

�# �� 
SECTION '"cJ·B 5ECT!O/V A-A 

G8G·C6 
8���:� .'"J" 

� 
� 

_ 8X-.,3(ii/ 

GBG·S/ 

x-1425/ 
G".SG ·.38 

/
' / 

�/ 
Gch'·rooe / / __ /�-/ 

GBG-.30 _-/ /" 

� 

GCH·i?0.3RF BX-119 

� /r;;:;;;;:; .. 
/// G8G·SO 

/ I /GBG-58 
/>/ X-.E'Gf 

///,� 
/// / /,­

" / / I 

:/b Omil I 

Vml --

I; �GBG·S7/ . 

� " '� " / �  X-.394/ 
GBG-'3B 

� 
-� 

GC#·/00'7' 
/� 

'� / X·/"/J.E.S 
� 

� fillTIIiiill[} 

(j) 
() 
I 

I 

� 
0. 
0 
� 

(j) 
m 
z 

m 

:N 

> -I 
0 ;v 
r 
r 
c (f) -I ;v 
� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4606 GENERATOR PARTS LIST GCH-4606 

Frame & Field Assembly � Parts Used With 

Part No. 
No. Used N�e or Part 

( GCH-2045} 
GBF-55 
GBG-22 
GBG-23 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GBG-102 
MAB-141. 

x-1425 
GBH-29 
GCH-1005A 
GCH-1007A 

X-1425 
GCH-1008 
GCH-1009 
GCH-lOlOA 
GBG-26 
GCY-27 
GCY-28 

MU-36 
MU-37 
8X-183A 

X-196 
X-1014 

8X-1376 
8x-lm7 

X-196 
8X-321 

X-1014 
8X-1376 
8X-l377 
Comm. End 

DA�O 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG�6 

( GCH -2002A} 
DA-38 
DE-85 

GBG-2 
GBG-41 
GBG-51 
GBG-1031 
GBG-l8R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

8X-173 
X-196 

GCH-1012l; 
GK-151 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Insulating Washer 
1 Terminal Post - 10-32 
1 Terminal Post - 5/16-24 
1 Terminal Post Insulation 
1 Field Connection Ins.. ' 
8 Pole Piece Screw 
1 Terminal Post Insulation 
1 Control Lead Assy. 
1 Terminall 
2 Terminal 
4 Pole Piece 
1 FIELD COIL ASSY. - COMP. 
1 Field Coil Assy. - U.R. 
l Terminal 
1 Field Coil - L.L. 
1 Field Coil - L. R. 
1 Field Coil Assy. - U.L. 
1 Terminal 
1 Insulating Bushing 
1 Insulating Bushing 
1 Insulating Washer 
1 5/16 Plain Washer 
1 #10 Plain Washer 
1 #10 Lock Washer 
1 5/16 Lock Washer 
1 5/l6-24·Hex. Nut 
1 #10-32 Hex. Nut 
2 #10 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Bearing Retaining Screw 
1 Spring Washer 
1 Felt Washer 
2 Felt Washer Retainer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Wesher 
1 Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
1 Comm. End Plate 
2 Brush Holder Plate Screw 
2 Plain Washer 
1 Brush Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Terminal 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Lock Washer 
4 Brush - Main 
1 Plain Steel Washer 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
X-195 

8X-208 
8X-305 
8X-361 

4 #8 Lock W3.sher 
1 #10-32x9/16 Hex. Hd. Sc. 
4 #8-32xl/4 Rd. Hd. Screw 
2 1/4 Plain Washer 

X-1270 l #10 Skpf. Washer 
6 #l0-32x3/4 Fill. Hd. Screw 
3 #8 Lock Washer 

8X-118 
x-195 
X-196 
X-199 

10 #10 Lock Washer 
1 1/4 Lock Washer 

8X-305 
X-'394 
X-440 

8X-870 

3 #8-32xl/4 Rd. Hd. Screw 
l Screw -in - Sleeve Oiler 
l BALL BEARING - Shielded 
l #10-32x5/l6 Fill. Hd. Screw 

Armature 

GBG-49 2 
GBG-81 1 
GCH-2032F 1 

SP-227 1 
X-158 1 
X-198 1 
X-261 l 
X-263 1 
X-358 1 

Drive End Head 

GBG-1068 1 
GBG-50 1 
GBG-57 1 
GBG-58 1 
GBG�8 1 
GBG-1056 l 
GBG-56 1 
GBG-57 1 
GB0-58 l 

8X-119 4 
X-196 4 
X-444 1 

8X-118 6 
X-394 1 
X-544 6 

Assembly & Parts Used With 

Armature Shaft Spacer 
Snap Ring 
ARMATURE ASSEMBLY 
Ventilating Fan 
1/2-20 Hex. Nut 
l/2 Lock Washer 
1/6 Woodruff Key 
#8 Woodrut'f Key 
1/2 Plain Steel Washer 

Assembly & Parts Used With 

Drive End Head Assembly 
Gasket 
Felt Washer Retainer 
Felt Washer 
Drive End Head 
Bearing Retainer Assy. 

Bearing Retainer 
Felt lasher Retainer 
Felt Washer 

#10-32xl/2 Fill. Hd. Screw 
#10 Lock Washer 
BALL BEARING - S.A.E. #305 

#10-32x3/4 Fill. Hd. Screw 
Screw-in - Sleeve Oiler 
#10 Lock Washer 

GBG-24 
X-715 

8X-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 4-3-39) 

NOTE:- VRC-4101A CURRENT VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 
GCH-4606 Brockway 

� Service BRUSH SET GCH-2012S. 

Prial!ed ill u. s. A. Jlile ... 
Equipment A: Puu Lila BiDder 



.,)f� 
- -

I • 

·!II 

SECTION· )I'Jr' !JI:CT/DN· lO'lO''f 

......... ru•c r.c.r� 

<S�N-/1006 

GiltS-_,. 

(j) 
() 
J: 

I 
� 
0. 
0 
0. 

(j) 
m 

z 
m 

� 
0 
::;u 

r 
r 
c 
(/') 
-t 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4607A-1 GENERATOR PARTS LIST GCH-4607 A-1 

Frame & Field .Assembly & Parts Used With 
Part No. 

No. Used 

GBG-69 1 
(GCH-2031) 1 
GBF -55 1 
GBG-22 1 
GBG-23 1 
GBG-27 1 
GBG-121 1 
GBG-28 1 
GBG-30 1 
GBG-38 8 
GBG-62 1 
GCH-1005 1 
GCH-1007 1 
GCH-1008 1 
GCH-1009 1 
GCH-1010 1 
GCY-27 1 
GCY-28 1 

MU-36 1 
MU-37 1 
8X-183A 1 

X-196 2 
X-1014 2 

8X-1376 2 
8X-1377 2 

X-33 1 
12X-196 1 
12X-201 3 

8X-321 1 
X-465 3 

Name of Part 
1 2 3 4 5 
Bracket, Mounting, Generator 
Frame & Field .Assy. 

Washer, Ins., Field Term. 
Post, Field Term., #10-32 
Post, Arm. Term. 5/16-24 
Lead Assy. 

Terminal, 2 Wire 
Insulation, Term. Post 
Insulation, Field Connection 
Screw, Pole Shoe 
Insulation, Term. Post 
Coil Assy ., Field, Comp. 

Coil Assy., Field, U.R. 
Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy ., Field, U .L. 

Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Washer, Ins., Arm. Term. 
Washer, Plain 
Washer, Plain, #10 
Lockwasher "F" Term. #10 
Lockwasher "A" Term. 5j15 
Nut, Hex., "A" Term. 5/16-24 
Nut, Hex., "F" Term. #10-32 

Screw, Bracket 3j8-24xllj16 
Lockwasher, Ground Screw, #10 
Lockwasher, Bracket Sc., 3j8 
Screw, Rd. Hd. #10-32x5j16 
Screw, Bracket, 3j8-24x3j4 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-46 1 Washer, Spring 
GBG-47 1 Washer, Felt 
GBG-48 2 Retainer, Felt Washer 
GBG-63 1 Cover, C omm. End 
GBG-64 1 Gasket, Comm. End Cover 
GBG-66 1 Washer, Bearing Retaining 
GCH-2002A 1 Head Assy., Comm. End 

DA-38 2 Washer, Spring 
DE-85 1 Washer, Plain Inner 

GBG-2 1 Head 
GBG-41 2 Screw, Attaching, Brush Plate 
GBG-51 2 Washer, Plain, Outer 
GBG-1031 1 Plate Assy., Brush 
GBG-18 R 4 Holder, Brush 
GBG-36 4 Spring, Brush 
GBG-40 4 Terminal, Brush Holder 
GBG-85 4 Stud, Brush Holder 
GBG-1037 4 Arm, Brush 

8X-173 4 Nut, Brush Holder Stud 
X-196 4 Lockwasher, Br. Holder Stu 

GCH-1012t 4 Brush 
GK-151 1 Washer, Plain Outer 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
:Part Np. 

No. Used Name of Part 

8X-208 
8X-361 

X-1270 
8X-118 
8X-119 

12X-195 
12X-196 
12X-199 

8X-305 
X-394 
X-440 

1 
2 
1 
5 
4 
4 

10 
1 
4 
1 
1 

1 2 3 4 5 
Screw, Hex. Hd., #10-32x9j16 
Washer, Plain, 1/4 
Washer, Skpf., #10 

Screw, C.E. Head, #10-32x3j4 
Screw, Cover, Fil. Hd. #10-32x1j2 
Lockwasher, Brush Lead Sc., #8 
Lockwasher, C.E. Head & Cover Sc 
Lockwasher, Brg. Ret'g. Sc., 1/4 
Screw, Brush Lead, #8-32x1j4 
Oiler, Sleeve, 1/2-20 
Bearing, Ball, Shielded, S.A.E. #305 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GCH-2030F 1 Armature 

SP-217 1 Pulley, Drive 
X-263 1 Key, Woodruff, #8 
X-1134 1 Washer, Shaft, Plain, 5/8 
X-1177 1 Washer, Shaft, Skpf. 5/8 
X-1178 1 Nut, Shaft, Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 
GBG-1068 1 Head Assy., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer, Outer 
GBG-58 1 Washer, Felt, Outer 
GBG-68 1 Head 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

8X-119 4 Screw, Bearing Retainer 
X-196 4 Lockwasher, Retainer Sc., #10 
X-444 1 Bearing, Ball, S.A.E. #305 

8X-118 6 Screw, D.E. Head, #10-32x3j4 
X-394 1 Oiler, Sleeve, 1j2 -20 

12X-544 6 Lockwasher, D.E. Head Sc., #10 

GBG-24C 
X-'715 

8X-794 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/4 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 

t Brush Set, Service GCH-20128. 

NOTE:- VRC-4101B Current-Voltage Regulator is 
used with but is not a part of this generator. 

Unit Application 

GCH-4607 A-1 Diamond T 

(Issued 10-31-46) 
Printed in li. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
thev are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4608-1 GENERATOR PARTS LIST GCH-4608-1 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GCH-2037) 1 
GBF-55 1 
GBG-22 1 
GBG-23 1 
GBG-27 1 
GBG-121 1 

X-1425 2 
GBG-28 1 

GBG-30 1 
GBG-38 8 
GBG-62 1 
GBH-48 1 
GBH-49 1 
GCH-1005 1 
GCH-1007 1 
GBG-26 1 
GCH-1008 1 
GCH-1009 1 
GCH-1010 1 

X-1425 1 
GCY-27 1 
GCY -28 1 

MU-36 1 
MU-37 1 

X-86 2 
8X-183A 1 

12X-196 1 
12X-199 2 
12X-201 4 

X-465 4 
12X-1014 2 

5X-1376 2 

5X-1377 2 
12X-196 1 

8X-321 1 

1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Field Term. 
Stud, "F" Term., #10-32 
Stud, "A" Term., 5/16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Term. Stud 
Insulation, Field Connection 
Screw, Pole Shoe 
Insulation, Term. Stud 
Bracket, Mounting, Upper 
Bracket, Mounting, Lower 
Coil Assy., Field, Camp. 

Coil Assy., Field, U.R. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Washer, Ins., Arm. Term. 
Washer, Plain 
Screw, Hex. Hd., 1j4-20x5j8 
Washer; Field Term. Plain, 
#10 
Lockwasher, "F" Term. #10 
Lockwasher, 1/4 
Lockwasher, 3/8 
Screw, Hex. Hd., 3j8-24x3j4 
Lockwasher, "A" Term. 5/16 
Nut, Hex., "A" Term. 5/16-24 
Nut, Hex., "F" Term. #10-32 

Lockwasher, Ground Screw. #10 
Screw, Gd., Rd. Hd. #10-32x5j16 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-46 1 Washer, Spring 
GBG-47 1 Washer, Felt 
GBG-48 2 Retainer, Felt Washer 
GBG-63 1 Cover, Comm. End 
GBG-64 1 Gasket, Comm. End Cover 
GBG-66 1 Washer, Bearing Retaining 
GCH-2002A 1 Head Assy .. Comm. End 

DA-38 2 Washer, Spring 
DE-85 1 Washer, Plain Inner 

GBG-2 1 head 
GBG�41 2 Screw, Attaching, Brush Plate 
GBG-51 2· 'Vasher, Plain. Outer 
GBG-1031 1 Plate Assy., Brush 
GBG-18R 4 Holder. Brush 
GBG-36 4 Spring, Brush 
GBG-40 4 Terminal. Brush Holder 

1 2 3 4 5 

Comm'. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBG-85 4 Stud, Brush Holder 
Arm, Brush GBG-1037 4 

SX-173 4 Nut, Brush Holder Stud 
Lockwasher, Br. Holder Stud X-196 4 

GCH-1012t 4 Brush 
GK-151 1 Washer, Plain Outer 
8X-208 1 Screw, Hex. Hd., #10-32x9j16 

Washer, Plain, 1/4 BX-361 2 
X-1270 1 Washer, Skpf., #10 

8X-118 6 Screw, C.E. Head, #10-32x3j4 
Screw. C.E. Cover, 
#10-32x1j2 

8X-119 4 

12X-195 3 Lockwasher, Br. Lead Sc., #8 
Lockwasher, Cover & C.E. Head, #10 
Lockwasher, Brg. Retainer, 1/4 
Screw, Br. Lead, Rd. Hd. #8-32x1j:l 
Cup, Grease, 1/8 Pipe 

12X-196 10 
12X-199 1 

8X-305 3 
X-382 1 
X-440 1 Bearing, Ball, Shielded, S.A.E. #305 

Grease Cup Fitting XA-52ti 1 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GBG-122 1 Spacer, Shaft 
GCH-2047F 1 Armature 

X-1134 1 Washer, Shaft, D.E., Plain 5/8 
X-1177 1 Washer, Shaft, D.E., Skpf. 5/8 
X-1178 1 Nut, Shaft, D.E., Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 
GBG-1068 
GBG-50 
GBG-57 
GBG-58 
GBG-68 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-119 
X-196 
X-444 

8X-118 
X-382 

12X-544 
XA-525 
XA-526 

GBG-24 
X-715 

8X-794 

1 Head Assy., Drive End 
1 Gasket, Bearing Retainer 
1 Retainer, Felt Washer, Outer 
1 Washer, Felt, Outer 
1 Head 
1 Retainer Assy., Bearing 
1 Retainer, Bearing 
1 Retainer, Felt Washer 
1 Washer, Felt 
4 Screw, Bearing Retainer 
4 Lockwasher, Retainer Sc., #10 
1 Bearing, Ball, S.A.E. #305 
6 Screw, D.E. Head, #10-32x3j4 
1 Cup, Grease, 1j8 Pipe 
6 Lockwasher, D.E. Head Sc., #10 
1 Grease Cup Elbow 
1 Grease Cup Fitting 
Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/4 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 
t Brush Set, Service GCH-2012S. 

NOTE:- VRC-4101B Current-Voltage Regulator is 
is used with but is not a part of this generator. 

(Issued 10-31-46) 
Prinred in L'. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part ran be assembled as needed."" 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4609-1,A,A-1 GENERATOR PARTS LIST GCH-4609-1, 

A,A-1 

Frame & Field Assembly & Parts Used With 
No. Part 

No. Used Name of Part 

(GCH-2050) 1 
GBF-55 1 
GBG-22 1 
GBG-23 1 
GBG-28 1 
GBG-30 1 
GBG-38 8 
GBG-62 1 
GBG-102 1 
GBG-12 1 1 

X-1425 2 
GCH-1005A 1 
GCH-1007A 1 

X-1425 1 
GCH-1008 1 
GCH-1009 1 
GCH-1010A 1 
GBG-26 1 
GCY-2 7 1 

GCY -28 1 

MU-36 1 
MU-37 1 

8X-183A 1 
X-196 2 
X-1014 2 

8X-1376 2 
8X-1377 2 

X-196 1 
8X-32 1 1 

1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Field Term. 
Post, Field Term., #10-32 
Post, Arm. Term., 5j16-24 
Insulation, Term. Post Inner 
Insulation, Field Connection 
Screw, Pole Piece 
Insulation, Term. Post 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

COIL ASSY., FIELD, COMP. 
Coil Assy., Field, U.R. 

Terminal 
Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Bushing, Ins., Field Term. 
Inner 
Bushing, Ins., Arm. Term. 
Inner 
Washer, Ins., Arm. Term. 
Washer, Plain 
Washer, Plain, #10 
Lockwasher, #10 
Lockwasher, 5 j16 
Nut, Hex., 5/16-24 
Nut, Hex., #10-32 

Lockwasher, Ground Sc,, #10 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing, Retaining 

GBG-46 1 Washer, Spring 
G:BG-47 1 Washer, Felt 
GBG-48 2 Retainer, Felt Washer 
GBG-63 1 Cover, Comm. End 
GBG-64 1 Gasket, Comm. End Cover 
GBG-66 1 Washer, Bearing, Retaining 
GCH-2060A 1 Head Assy., Comm. End 

DA-38 2 Washer, Spring 
DE-85 1 Washer, Plain 

GBG-41 2 Screw, Attaching, Brush 
Plate 

GBG-51 2 
GBG-60A 1 
GBG-1031 1 
GBG-18R 4 
GBG-36 4 
GBG-40 4 
GBG-85 4 
GBG-1037 4 

Washer, Plain 
Head 
Plate Assy., Brush 

Holder, Brush 
Spring, Brush 
Terminal, Brush Holder 
Stud, Brush Holder 
Arm, Brush 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 

No. Part 
No. Used Name of Part 

BX-173 4 

X-196 4 

GCH-1012t 4 
GK-151 1 

X-195 4 
BX-208 1 
BX-305 4 
BX-361 2 

X-1270 1 
BX-118 6 

BX-119 4 

12X-195 3 
12X-196 10 

12X-199 1 

BX-305 3 

X-394 1 
X-440 1 

1 2 3 4 5 
Nut, Brush Holder Stud, 
Hex., #10-32 
Washer, Lock, Brush Holder 
Stud, #10 

Brush 
Washer, Plain 
Lockwasher, #8 
Screw, Hex. Hd., #10-32x9j16 
Screw, Rd. Hd., #8-32x1j4 
Washer, Plain, 1/4 
Washer, Skpf., #10 

Screw, C.E. Head, Fil. Hd. 
#10-32x3j4 
Screw, Cover, Fil. Hd. 
#10-32x1j2 
Lockwasher, Lead Sc., #8 
Lockwasher, Cover Screw & 

C.E. Head Sc., #10 
Lockwasher, Brg. Retaining 
Screw, 1/4 
Screw, Lead Connection, Rd. Hd. 
#8-32x1j4 
Oiler, Sleeve, 1/2-20 
BEARING, BALL, SHIELDED, 
S.A.E. #305 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GCH-2030F 1 ARMATURE 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, D.E., #8 
X-1134 1 Washer, Shaft, Plain 5 ;a 
X-1177 1 Washer, Shaft, Skpf. 5/8 
X-1178 1 Nut, Shaft, Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 

GBG-1065A 1 Head Assy., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer, Outer 
GBG-58 1 Washer, Felt, Outer 
GBG-65A 1 Head 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

BX-119 4 Screw, Brg. Retainer, Fil. 

X-196 4 
X-444 1 

SX-118 6 

X-394 1 
12 X-544 6 

Hd., #10-32x1j2 
Lockwasher, Retainer Sc.,#10 
BEARING, BALL, S.A.E. #305 

Screw, D.E. Head, Fil. Hd. 
#10-32x3j4 
Oiler, Sleeve, 1/2-20 
Lockwasher, D.E. Head Sc., #10 
1 2 3 4 5 

(See Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
<:omplete part can be assembled as needed." 

Equipment & Parts List Binder 



GCH-4609-1,A,A-1 GENERATOR PARTS LIST GCH-4609-1, 
A,A-1 

Miscellaneous Parts 

Part No. 
No. Used Name of Part 

GBG-24 
X-714 

BX-794 

1 2 3 4 5 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 

t BRUSH SET, Service GCH-2012S. 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE:-* CUR RENT-VOLTAGE REGULATOR 
is used with but is not a part of this generator. 

Assembly Pulley, Regulator 
No. Drive 

GCH-4609-1 None VRC-4101B 
GCH-4609A SP-425 VRC-4101B 
GCH-4609A-1 SP-425 VRC-4101A 

Unit Application 

GCH-4609-1 Continental 
GCH-4609A Brockway 
GCH-4609A-1 Continental 

(Issued 2-19-47) 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4610A,B GENERATOR �ARTS LIST 

PRELIMINARY 

GCH-46lOA,B 

Frar:1e & Field Asse"'lbl y & Parts Used With 
Part No. 

No. U sed Name of Part 
1 2 3 4 5 

( GCH-2001 ) 1 Frame & Field Assenbly 
GBF-55 1 Insulating Washer 
GBG-22 l Terninal Post - 10-32 
GBG-23 1 Term inal Post-5/16-24 
GBG-27 1 Control Lead Asse�bly 
GBG-121 1 Terminal 

X-1425 2 "'or:-:ll.nal 
GBG-28 l TeJ�i�al Pos� Insulation 
GBG-30 1 ?i .. cld ::cn:Jection Ins. 
GBG-38 8 Pole Piece Screw 
GBG-62 1 Terminal Post Insulation 
GBH-29 4 Pole Piece 
GCH-1005 l FIELD COIL ASSY.-Comp. 
GCH-1007 l Field Coil Assy-U.R. 
GBG-26 l Terminal 
GCH-1008 l Field Coil - L.L . 
GCH-1009 l Fteld Coil - L.R. 
GCH-1010 l Field Coil Assy.-U.L. 

X-1425 1 'l',c�i_pGl 
GCY-27 ·.:."1.ing 
GCY-28 1 "i - - B�shing 

MU-36 l 1n2ulaL�ng Washer 
MU-3.7 1 5/16 Plain Washer 
8X-l83A 1 # 10 Plain Washer 

X-196 l #10 Lock Washer 
X-1014 l 5/16 Lock Washer 

BX-1376 l 5/16-24 Hex. Nut 
8X-l377 l #10-32 Hex. Nut 

X-196 2 #10 Lock Washer 
8X-32l 1 #l0-32x5/l6 Rd. Hd. Screw 

X-1014 1 5/16 Lock Washer 
BX-1376 1 5/16-24 Hex. Nut 
8X-l377 l #10--32 Hex. Nut 

Comm. End J:'lat•2:__,,� :; ' .. . : �<,_�;-Used With 

DA-60 
GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG-66 

( GCH-2060 ) 
DA-38 
DE -85 

GBG-41 
GBG-51 
GBG-60 
GBG-1031 
GBG-18R 
G:BG-36 
GBG-40 
GBG-85 
GBG-1037 

SX-173 
X-196 

GCH-1012l 
GK-151 

X-195 

1 Bearin� Retaining Screw 
l Sp:rinc er 

l Felt '':'c•.:31ter 
2 Felt Washer Retainer 
1 Comm. End Cao Cover 
1 End Ca1J Cover Gasket 
l Beari ng Retaining Washer 
1 Comm. End Plate Assembly 
2 Spring Washer 
1 Steel Washer 
2 Br. Holder Plate Screw 
2 Plain Washer 
1 Comm. End Plate 
1 Brush Holder Plate Assy. 
4 
4 
4 
4 
4 
4 
4 
4 

... . ··' '-"nl_der 
Brush Spring 
Brush Holder Terminal 
BnL2h �Iolder Stud 
Brush Arm 
# 10-32 Hex. Nut 
#10 Lock Washer 

Brush - Matn 

Caron. End Plate Asse::Jbly (Can't) 
Part No. 

No. Used Nane of Part 

8X-208 
BX-305 
SX-361 

X-1270 
BX-118 

X-195 
X-196 
X-199 

BX-305 
X-394 
X-440 

8X-870 

1 
4 
2 
l 
6 
3 

10 
1 
3 
1 
l 
4 

l 2 3 4 5 
#l0-32x9/16 Hex. Hd. Sc. 
# 8-3 2zl/ 4 Rd. Hd. Sc. 
1/4 Plain Washer 
#10 Skpf. Wash er 

#l0-32x3/4 Fill . Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
Screw-In Sleeve Oiler 
BALL BEARING - Shielded 
#l0-32x5/16 Fill. Hd. Sc. 

Armature Assembly & Parts Used With 

GBG-49 
GCH-2030F 

2 Armature Shaft Spacer 
1 ARMATURE ASSEMBLY 

* 

X-263 
X-1134 
X-1177 
X-1178 

1 Drive Pulley 
l #8 Woodruff Key 
1 5/8 Plain Washer 
1 5/8 Skpf. Washer 
l 5/8-18 Hex. Nut. 

Drive End Head Assembly & Parts Used With 

GBG-1065 
GBG-50 
GBG-57 
GBG-58 
GBG-65 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-ll9 
X-196 
X-444 

8X-ll 8 
X-394 
X-544 

GBG-24 
SX-715 
BX-794 

1 Drive End Head Assembly 
1 Gasket 
1 Felt Washer Retainer 
1 Felt Washer 
l Drive End Head 
l Bearing Retainer Assy. 
l Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
4 #l0-32xl /2 Fill. Hd. Sc. 
4 #10 Lock Washer 
l BALL ERG.- S.A.E . #305 
6 #l0-32x3/4 Fill. Hd. Screw 
1 Screw-In Sleeve Oiler 
6 #10 Lock Washer 

Miscel laneous Parts 
1 Head Band 
1 #l0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

( Issued 9-30-41 ) 

Assembly 
No • 

Drive 
Pulley 

Regulator 

GCH-4610A 
GCH-4610B 

SP-217 
SP-464 

VRC-4101B 
VRC-4101A 

* See table following parts list for part 
number applying to assembly w anted. 

l SERVICE BRUSH SE T GCH-2012S. 

NOTE:- * CU RRENT-VOLTAGE REGULATOR is 
used with but i s  not a part of this 
generator. 

UNIT APPLICATION 
GCH-4610A Diamond T 
GCH-4610B Brockway 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCH-4612A,B-1 GENERATOR PARTS LIST GCH-4612A,B-l 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GCH-2050) 1 
GBF-55 1 
GBG-22 1 
GBG-23 1 
GBG-28 1 
GBG-30 1 
GBG-38 8 
GBG-62 1 
GBG-102 1 
GBG-121 1 

X-1425 2 
GCH-1005A 1 
GCH-1007A 1 

X-1425 1 
GCH-1008 1 
GCH-1009 1 
GCH-1010A 1 
GBG-26 1 
GCY-27 1 
GCY-28 1 

MU-36 1 
MU-37 1 

8X-183A 1 
X-196 2 
X-1014 2 

8X-1376 2 
8X-1377 2 

12X-196 1 
8X-321 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Field Term. 
Post, Field Term., #10-32 
Post, Arm. Term., 5/16-24 
Insulation, Term. Post Inner 
Insulation, Field Connection 
Screw, Pole Piece 
Insulation, Term. Post 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

COIL ASSY., FIELD, COMP. 
Coil Assy., Field, U.R. 

Terminal 
Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Washer, Ins., Arm. Term. 
Washer, Plain 
Washer, Plain, #10 
Lockwasher, #10 
Lockwasher, 5/16 
Nut, Hex., 5/16-24 
Nut, Rex., #10-32 

Lockwasher, Ground Sc., #10 
Screw, G round, #10-32x5j16 

Comm. End Head Assembly & Parts Used With 

DA-60 1 Screw, Bearing Retaining 
GBG-46 1 Washer, Spring 
GBG-47 1 Washer, Felt 
GBG-48 2 Retainer, Felt Washer 
GBG-63 1 Cover, Comm. End 
GBG-64 1 Gasket, Comm. End Cover 
GBG-66 1 Washer, Bearing Retaining 
GCH-2060A 1 Head Assy ., Comm. End 

DA-38 2 Washer, Spring 
DE-85 1 Washer, Plain 

GBG-41 2 Screw, Brush Plate 
GBG-51 2 Washer, Plain 
GBG-60A 1 Head 
GBG-1031 1 Plate Assy., Brush 
GBG-18R 4 Holder, Brush 
GBG-36 4 Spring, Brush 
GBG-40 4 Terminal, Brush Holder 
GBG-85 4 Stud, Brush Holder 
GBG-1037 4 Arm, Brush 

8X-173 4 Nut, Brush Holder Stud 
X-196 4 Washer, Lock, Br. 

GCH-1012t 4 
GK-151 1 

Holder Stud #10 
Brush 
Washer, Plain 

1 2 3 4 5 

Comm. End Head Assembly & Parts Used With 

Part No. 
No. Used 

X-195 4 
8X-208 1 
8X-305 4 
8X-361 2 

X-1270 1 
BX-118 6 
8X-119 4 

12X-195 3 
12X-196 4 
12X-199 1 

8X-305 3 
X-394 1 
X-440 1 

Name of Part 
1 2 3 4 5 

Lockwasher, #8 
Screw, Hex. Hd., #10-32x9j16 
Washer, Rd. Hd. #8-32xl/4 
Nasher. Plain, 1/4 
Washer, Skpf., #10 

Screw, C.E. head, #10-32x3j4 
Screw, Cover, #10-32x1j2 
Lockwasher, Lead Screw, #8 
Lockwasher, Cover Screw, #10 
Lockwasher, Brg. Retaining Screw 
Screw, Lead Connection 
Oiler, Sleeve, 1/2-�0 
BEARING, BALL, SHIELDED 

Armature .Assembly & Parts Used With 

GBG-49 2 Spacer, Armature Shaft 
GCH-2058.F 1 ARMATU RE 

* 1 Pulley, Drive 
X-1134 1 Washer, Shaft, Plain 5/8 
X-1177 1 Washer, Shaft, Skpf. 5/8 
X-1178 1 Nut, Shaft, Hex. 5/8-18 

Drive End Head Assembly & Parts Used Nith 

GBG-1065A 1 Head Assy ., Drive End 
GBG-50 1 Gasket, Bearmg Retainer 
GBG-57 1 Retainer, .Felt Washer, Outer 
GBG-58 1 Washer, .Felt, Outer 
GBG-65A 1 Head 
GBG-1056 1 Retamer Assy., Bearing 
GBG-56 1 Retainer, Bearmg 
GBG-57 1 Retainer, .Felt Washer 
GBG-58 1 Washer, Fe It 

8X-119 4 Screw, Brg. Retainer, Fil. 

X-196 
X-444 

8X-118 
12X-196 

X-394 
12X-544 

4 
1 
6 
6 
1 
6 

Hd., #10-32x1j:::: 
Lockwasher, Retainer Screw 
BEARING, BALL, S.A.E. #305 

Screw, D.E. Head, #10-32x3j4 
Lockwasher, D.E. Head Sc., #10 
Oiler, Sleeve, 1/2-20 
Lockwasher, D.E. Head Sc., #10 
1 2 3 4 5 

(See Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GCH-4612A,B-1 GENERATOR PARTS LIST GCH-4612A, B-1 

Miscellaneous Parts 

Part No. 
No. Used Name of Part 

GBG-24 
X-714 

BX-794 

1 2 3 4 5 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 
1 2 3 4 5 

* See table following parts list for part 
number applying to assembly wanted. 

t BRUSH SET, Service GCH-2012S. 

NOTE:- VRC-4101A Current-Voltage Regulator 
is used with but is not a part of this generator. 

Assembly 
No. 

GCH-4612A 
GCH-4612B-1 

Unit 

Pulley 

SP-714 
SP-754 

Application 

GCH-4612A,B-1 Brockway 

(Issued 2-19-47) 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCH-4613A-1 GENERATOR PARTS LIST GCH-4613A-1 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GCH-2046) 
GBF-55 
GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GCH-1005 
GCH-1007 
GBG-26 
GCH-1008 
GCH-1009 
GCH-1010 

X-1425 
GCY -27 
GCY -28 

MU-36 
MU-37 

8X-183A 

X-196 

X-1014 

8X-1376 

8X-1377 

X-196 
8X-321 

1 
1 
1 
1 
1 
1 
2 
1 
1 
8 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

2 

2 

2 

2 

1 
1 

1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Field Term. 
Stud, Field Term., #10-32 
Stud, Arm. Term., 5j16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Term. Stud, Inner 
Insulation, Field Connection 
Screw, Pole Shoe 
Insulation, Term. Stud, Inner 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, U.R. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Bushing, Ins., Fiels:l Term. 
Bushing, Ins., Arm. Term. 
Washer, Ins., Arm. Term. 
Washer, Plain, Arm. Term., 
5j16 
Washer, Plain, Field Term., 
#10 
Washer, Lock, Field Term., 
#10 
Washer, Lock, Arm. Term., 
5/16 
Nut, Arm. Term., Hex., 
5/16-24 
Nut, Field Term., Hex., 
#10-32 

Lockwasher, Ground Screw, #10 
Screw, Ground, Rd. Hd. #10-32x 
5/16 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-46 1 Washer, Spring 
GBG-47 1 Washer, Felt 
GBG-48 2 Retainer, Felt Washer 
GBG-63 1 Cover, Comm. End 
GBG-64 1 Gasket, Comm. End Cover 
GBG-66 1 Washer, Bearing Retaining 
(}CH-2060B 1 Head Assy., Comm. End 

DA-38 2 Washer, Spring, Plate 
Attaching Screw 

bE-85 1 Washer, Plain, Plate Lock 
Screw 

GBG-41 2 Screw, Attaching, Brush 
Plate 

(}BG-51 2 Washer, Plain, Plate Attach 
ing Screw 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

GBG-60C 1 
GBG-1031 1 
GBG-18R 4 
GBG-36 4 
GBG-40 4 
GBG-85 4 
GBG-1037 4 

BX-173 4 

X-196 4 

GCH-1012t 4 
GK-151 1 

X-195 4 

8X-208 1 

8X-305 4 

8X-361 2 

X-1270 1 

8X-118 6 

8X-119 4 

12X-195 3 
12X-196 10 

12X-199 1 

8X-305 3 

X-440 1 

1 2 3 4 5 
Head, Comm. End 
Plate Assy ., Brush 

Holder, Brush 
Spring, Brush 
Term. Brush Holder 
Stud, Brush Holder 
Arm, Brush 
Nut, Brush Holder Stud, 
Hex., #10-32 
Washer, Lock, Brush Holder 
Stud, #10 

Brush 
Washer, Plain, Plate Lock Sc. 
Washer, Lock, Brush Lead 
Screw, #8 
Screw, Lock, Br. Plate, Hex. 
Hd., #10-32x9j16 
Screw, Brush Lead, Rd. Hd., 
#8-32x1j4 
Washer, Plain, Plate Attaching 
Screw 
Washer, Skpf., Plate Lock 
Screw, #10 

Screw, C.E. Hd., Fil. Hd. 
#10-32x3j4 
Screw, Cover Fil. lid., #10-32x 
1j2 
Lockwasher, Lead Screw # 8 
Lockwasher, Cover Screw & 

C.E. Head Screw #10 
Lockwasher, Brg. Retaining Sc., 
1/4 
Screw, Lead Connection, Rd. Hd. 
#8-32x1j4 
BEARING, BALL, SHIELDED, 
S.A.E. #305 

X-489 1 Oiler, Hinge Top, Press in, 1/4 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GCH-2058F 1 ARMATURE 

SP-752 1 Pulley, Drive 
X-1134 1 Washer, Shaft, Plain 5j8 
X-1177 1 Washer, Shaft, Skpf . 5 ;a 
X-1178 1 Nut, Shaft, Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 

GDJ-1119 1 Head Assy., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy ., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 

1 2 3 4 5 
(See Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GCH-4613A-1 GENERATOR PARTS LIST GCH-4613A-1 

Drive End Head Assembly (Continued) 

Part No. 

No. Used Name of Part 

GBG-58 
GDJ-119 

8X-119 

X-196 

X-1699 
GT-124 
8X-118 

X-489 
12X-544 

1 
1 
4 

4 

1 
1 
6 

1 
6 

1 2 3 4 5 
Washer, Felt 

Head, Drive End 
Screw, Bearing Retainer, Fil. 
Hd., #10-32x1j2 
Washer, Lock, Retainer Sc., 
#10 
BEARING, BALL, S.A.E. #305 

Wick, Felt 
Screw, D.E. Head, Fil. Hd. 
#10-32x3j4 
Oiler, Hinge Top, Press in, 1/4 
Lockwasher, D.E. Head Sc., #10 
1 2 3 4 5 

Part 
No. 

GBG-24C 
8X-714 

8X-794 

Miscellaneous Parts 

No. 

Used Name of Part 
1 2 3 4 5 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 

t BRUSH SET, Service GCH-2012S. 

NOTE- VRC-4101B CURRENT-VOLTAGE REGULA­
TOR is used with but is not a part of this gener­

ator. 

Unit Application 

GCH-4613A-l Brockway 

(lssued 2-19-47) 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ-4801A GE!T.E:RATOR 'PARTS LIST GCJ-4801A 

Frame & Field Assy . & Parts Used With Armature Assembly & Parts Used With 

Part . 
No. 

( GCJ-2001) 
GA.A-32 
GAL-29 
GAL-44 
GBW-34 
GBW-40 
GAA-27 

X-847 
GB'.'i-58 
GB'V-66 
GB'!/-67 
GCJ-1005 
GCJ-1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38B 
1�-21 
SX-177 

12X-193 
12X-196 

BX-349 
S:X:-361 
BX-1377 
GK-20A 
BX-177 

12JC-193 
12X-l96 
12X-l99 

BX-321 
SY.-1377 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Term. Post Top Insulation 
2 Pole Piece 
1 Field Connection Ins. 
1 Insulating Washer 
1 Lead Assy. 
1 Terminal Post 
1 Terminal 
1 Termi nal Post 
1 Term. Post Bottom Ins. 
1 Term. Post Bottom Ins. 
1 FIELD COIL ASSY.-COMP. 
1 :neld Coil Assy. -Left 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Ins .• la ting Bushing 
2 Pole Piece 3crew 
2 Jowel Pin 
1 #14-24 Hex. �·rut 
1 #14 Lock Wa sher 
1 {10 Lock Washer 
1 .#10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 1/4 Lock Washer 
1 .#l0-32x5/l6 Rd. :rd. screw 
1 #10-32 Eex. Hut 

Part No. 
No. Used name of Part 

1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASS:EI,ffiLY 

GB1I-21 1 
GCJ-2006F 1 
GAR-171 1 Snap Ring 

GR-32 1 Felt Washer Retainer 
:Jri ve Pulley SP-1225 1 

JC-260 1 #5 Woodruff Key 
.669 Lock Washer X-864 1 

;)rive End Head Assy. & Parts Used With 

GBJ-1003C 
GAR-63 
GAR-64 
G:SJ-3C 

GG-164 
6X-173 

X-196 
X-295 
X-489 

6X-1003 

G3'.'!-243 
BX-715 
SX-794 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 �rive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL BRG. - S.A.E. #203 
1 1/4 �iler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 ifl0-32xl 1/4 Rd. Ed. Screw 
1 #10-32 Squ are !Jut 

1 2 3 4 5 

( Issued 3-16-39) 

Cornm. End Plate Assy. & Parts used With 

( GCJ-2002) 
GAR-73 
G . .ut-98A 
G:S'.i-69 
GB''i-72 
GB.d-73 
GB'.'i-1068B 
GCJ-51 

GCJ-1002A 
GBF-79 
mrN-45 
GCJ-26 
GCJ-1012l 
GCJ-1013t 
GCJ-1014 
GBW,-45 
GCJ-26 
12X-195 

8X-311 
SX-888 
SX-1507 

:X:-195 
SX-1507 

1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
2 
2 
2 
1 
1 
1 
1 
5 
1 
4 
1 
2 
2 

Comm. Snc Plate �ssy. 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Can Cover 
3rd Brush Plate Retaining 
Spring 
Connr.. End Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush Sp ring 
Brush Arm 

Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#10-32x3/8 Rd. Hd. Screw 
#8-32x5/16 Fill . Hd. So. 
#S-32xl/4 Bdg. Hd. Screw 

#8 L ock Washer 
#8-32xl/4 Bdg. Hd. Screw 
l 2 3 4 5 

NOTE:- VRD-4001A Voltage Regulator is used 
with but is not a part of this 
generator. 

t SERVICE BRUSH SET GCJ-20128. 

UNIT APPLICATION 

GCJ-480lA Packard 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



C:CJ�J0/4 

8X-IS07 

{:l 
�g 
Om� 

GltW-6S 

� 

o l'� 

0 '\ 

GCJ-1012� 
CC..J-Z� 

� 

X-4139 

SP-1225 

(j) 
() 
c_ 

I 

� 
00 
0 ...... 
)> 

(j) 
m 
z 
m 
:;v 
)> 
-t 
0 
:;v 

r 
r 
c 
(f) 
--J 
:;v 
)> 
-t -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ-4B02, 
GENERATOR PARTS LIST 

A,B,C 
GCJ-4802, 

A,P,C 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GCJ-2001) 
GAA-30 
GAA-32 
GAL-29 
GAL-44 
GBW-33 
CFWI-3 4 
GBW-40 
GAA-27 

X-847 
GBW-58 
GCJ-1005 
GCJ -100'7 

X-976 
GCJ-1008 
�C'l'-25 

GCY-25 
GK-38B 
MN-21 
8X-177 

12X-l93 
l2X-l96 

8X-349 
8X-36l 
8X-l377 
GK-20A 
8X-177 

12X-193 
l2X-l96 
l2X-l99 

8X-32l 
8X-l377 

No. 
Used 

l 
] 
l 
2 
1 
1 
1 
1 
1 
1 
l 
1 
1 

l 
l 
1 
l 
2 
2 
l 
l 
1 
1 
l 
l 
2 
1 
1 
2 
2 
l 
l 

Name of Part 
l 2 3 4 5 
Frame & Field Assy. 

Term. Post Bottom Ins. 
Term. Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Terminal Post Ins. 
Insulating Washer 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Field Coil As sy. - Comp. 

Field Coil Assy. -
Left 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 He:x. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No 
No. Used Nam e of Part 

l 2 3 4 5 
GBM-21 
GCJ -2006F 
GAR-171 

l Armature Shaft Nut 
l Armature Assy. 
l Snap Ring 

GR-32 
* 

X-260 

1 Felt Washer Retainer 
l Drive Pulley 

X-864 
l #5 Woodruff Key 
l ,669 Lock Washer 

Drive End Head 

GBJ-l003C l 
GAR-03 2 
GAR-64 2 
GBJ-3C l 

GG-164 2 
8X-l73 3 

X-196 3 
X-295 l 
:X.-489 1 

8X-l003 3 

Assembly & Parts Used With 

Drive End Head Assy. 
Felt Guard 
Brg. Retainer 
D.E. P.ead 
Felt 'Nasher 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Brg. - S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

GBW-24E 
8X-715 
8X-794 

Miscellaneous Parts 

1 Head Band 
l #l0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

\Issued 7-16-37) 

Comm. End Plate Assembly & Parts Used With 

( GCJ-2002) 
GAR-73 
GAR-98A 
GBW-30 
GBW-31 
GBW-32 
GC .T -51 

GCJ-l002A 
GBF-79 
GBW-45 
GCJ-26 
GCJ-1012! 
GCJ -1013! 
GCJ-l014 
G8W-4f> 
GCJ-26 
12X-l95 

ex-:311 
X-489 

8X-888 
BX-1507 

X-195 
BX-1507 

1 
1 
l 
l 
1 
l 
l 

1 
l 
2 
2 
2 
l 
l 
l 
l 
5 
l 
l 
4 
l 
2 
2 

Comm. End Plate Assy. 
Oil Wick 
Wick Cover 
Comm. End Cap Cover 
Gasket 
Oil Guard 
3rd Brush Plate Reta1n1g 
Spring 
Comm. End Plate Part Assy. 

Absorben t Bronze Brg. 
Brush Spring 
Brush Arm 

Brush - Ms.in 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

#8 Lock Washe r  
#l0-�2:x3/8 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#8-32Y5/l6 Fill. Hd. Sc. 
#8-32:xl/4 Bdg. Hd. Screw 

#8 Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
l 2 3 4 5 

Assembly 
No. 

GCJ-4802 
GCJ-4802A 
GCJ-4802B 
GCJ-4802C 

Drive 
Pulley 

None 
SP-1174 
SP-238 
SP-1220 

NOTE:- VRD-4002A Voltage Regulator is used 
with but not a part of this generator. 

* See table following parts list for part 
number applying to assembly want ed. 

t Service Brush Set GCJ-2012S. 

Printed tn U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



C.CJ 200i! 

� 
�.:..:!_!__-

tJX-�6/!J 

(j) 

e 
I 

� 
(X) 
0 
� 

)> 
... m 

() 

(j) 
m 
z 
m 

� 
:::0 

r­
r-
c 
U) 
-i 
:::v 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ-4803A GENERATOR PARTS LIST GCJ-4803A 

Fr8.Ll.e & Field Assy. & Parts Used With Comm. End Plate Asser:J.bly (Con't) 
Part No. 

No. Used 

(GCJ-2001A) 1 
GAA-32 1 
GAL-29 2 
GAL-44 1 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-58 1 
GBW-66 1 
GBW-67 1 
GCJ-1005 1 
GCJ-1007 1 

X-976 1 
GCJ-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
SX-177 1 

X-193 1 
X-195 1 

8X-349 1 
8X-361 1 
8X-1377 1 
GK-20 2 
SX-177 1 

12X-193 1 
l2X-195 3 

X-199 2 
8X-321 1 
SX-349 1 
SX-361 1 

X-966 1 
X-999 2 

SX-1377 l 

Name of Part 
1 2 3 4 5 
Fr��e & Field Assembly 

Terminal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating Washer 
Lead Assembly 

Terr.Unal Post 
Terminal 

Terr::rlnal Post 
Terninal Post Bottom Ins. 
Terru.inal Post Bottom Ins. 
FIELD COIL ASSY.- COMP. 

Field Coil Assy.-Left 
Terninal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex.Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

F.�.•ame Screw �14-24 Hex. Nut 
14 Lock Washer 
10 Lock Washer 

1/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10 Plain Washer 
1/4 Plain Washer 
Terminal 
Terminal 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
X-195 

8X-1507 
2 
2 

#B Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 

Armture Assenbly & Parts Used With 

GBM-21 
GCJ-2006F 
GAR-171 

GR-32 
SP-1178 

X-260 
X-864 

1 Arnature Shaft Nut 
1 ARNATURE AS:SEMBLY 
l Snap Ring 
l Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GBW-24 
SX-714 
8X-794 

1 Drive End Head Assembly 
2 Felt Guard 
2 Bearing Retainer 
l Drive End Head 
2 Felt '/lasher 
3 #10-32 Hex. iJut 
3 #10 Lock IVasher 
1 BALL BRG.- S.A.E. #203 
l l/4 Oiler - Press in Type 
3 #l0-32x7/B Rd. Hd. Screw 

Miscellaneous Parts 

l Head Band 
1 #l0-32xl l/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 3-28-40) 

Comm. End Plate Assy. & Parts Used With 

( GCJ -2002A) 
GAR-73 
GAR-98A 
GBW-30B 
GBW-31 
GBW-72 
GBW-73 
GCJ-51 

GCJ-1002C 
GBF-79 
GBW-45 
GCJ-26 
GC.T -1012t 
GCJ-l013t 
GCJ-1014 
GBW-45 
GCJ-26 

X-195 
8X-3ll 

X-489 
8X-888 
SX-1507 

1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
2 
2 
2 
1 
1 
1 
1 
5 
1 
1 
4 
1 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
Comm. End Cap Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
3rd Brush Plate Retain­
ing Spring 
C.E. Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#l0-32x3/8 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
#B-32x5/15 Fill. Hd. Sc, 
#8-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

NOTE:- VRR-4001B VOLTAGE REGULATOR is used 
with but is not part of this generator. 

t Service BRUSH SET GDF-2012S. 

Unit Application 
GCJ- 4803A Hudson, Terraplane 

Printed inti. S. A. File in 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



\� 

6CV-26 

6CIW-

� 

tiVND SC8CW 

lflti'MTUII£ T£111'1/IIIIL 

�\\ 
� 

,IELD TE,'flf!ftiiL 

� 

� 

I 

X� I 
� 

(j) 

() 

c_ 
I 

� 
(X) 
0 
w 

)> 

(j) 

m 
z 
m 
AJ 

� 
0 

;v 

r 
r 

c 

(J) 
-; 
;v 

� 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ-4804A GENERATOR PARTS LIS'l' GCJ-4804A 

Fr��e & Field Assy. & Parts Used With Comm. End Plate Assenbly (Con't) 
Part 

No. 

GCJ -33 
( GCJ-2001B ) 

GAA-32 
GAL-29 
GAL-44 
GBW-24 
GBW-40 
GAA-27 

X-847 
GBW-58 
GBW-66 
GBW-67 
GCJ-1005 
GCJ -1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-177 

X-193 
X-196 

8X-349 
SX-361 
8X-1377 
GK-20 
SX-177 

12X-193 
12X-196 

X-199 
SX-321 
8X-361 

X-966 
X-999 

8X-1377 

Ho. 
Used Name of Part 

1 2 3 4 5 
1 Grounding Cup 
1 Frame & Field Assembly 
1 Terminal Post Top Ins. 
2 Pole Piece 
1 Field Connection Ins. 
1 Insulating Washer 
1 Lead Assembly 
1 Terminal Post 
1 Terminal 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Terminal Post Bottom Ins. 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 il4-24 Hex. Nut 
1 14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 1/4 Lock Washer 
1 #l0-32x5/l6 Rd. Hd. Screw 
1 1/4 Plain Washer 
1 Terminal 
1 Terminal 
1 #10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
X-195 2 #8 Lock Washer 

8X-1507 2 #8-32xl/4 Bdc;. Hd. Screw 
Aroature Assenbly & Parts Used With 

GBM-21 
GCJ-2006F 
GAR-171 

GR-32 
SP-1178 

X-260 
X-864 

1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
l Snap Ring 
1 Felt Washet' Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
l .669 Lock Washer 

Drive End Head Assy. & Parts Used With 
GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
SX-173 

X-196 
X-295 
X-489 

SX-1003 

GBW-24 
SX-714 
SX-794 

1 
2 
2 
1 
2 
3 
3 
1 
l 
3 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BA LL BRG.- S.A.E. #203 
l/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 
1 
l 

Head Band 
#10-32xl 1/2 Rd. Hd. 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 3-29-40 ) 

Screw 

Cornm. End Plate Assy. & Parts Used With 

( GCJ-2002A ) 
GAR-73 
GAR-98A 
GBW-30B 
GBW-31 
GBW-72 
GBW-73 
GCJ-51 

GCJ -1002C 
GBF-79 
GBW-45 
GCJ-26 
GCJ -1012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 

X-195 
BX-311 

X-489 
8X-888 
8X-1507 

1 Comm. End Plate Assembly 
1 Oil Wick 

NOTE:- CBA-4003 CIRCUIT BREAKER is used with 
but is not part of this generator. 

1 Wick Cover 
1 ComrJ.. End Cap Cover 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 3r d Brush Plate Retain-

ing Sp:ing 
1 C. E. Plate Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - M ain 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
5 #8 Lock Washer 
1 #10-32x3/8 Rd. Hd. Sc. 
1 l/4 Oiler - Press in Typ8 
4 #8-32x5/l6 Fill. Hd. Sc. 
1 #B-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

t Service BRUSH SET GDF-2012S. 

�nit Application 
�-4·�8�0�4�A�-= T-er--ra- p�1a_n_e __ __, 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 



X-489 

V8W-30lJ 
�< 

C' 

�H 
�!' 

� 

�X-1�07 

Mlf/N 

� 

T£.11/NM (j) 
e 

I 

� 
00 
0 
� 

> 
(j) 
m 

z 
m 

� 
:::u 

r­
r 

c 
(/') 
-1 
:::0 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCJ-4B05A,B GENERATOR PARTS LIST GCJ-4805A,B 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GCJ-2001A) 
GAA-32 
GAL-29 
GAL-•14 
GB�'/-34 
GBW-40 
GAA-27 

X-847 
GB'If-58 
GBW-66 
GB'N-67 
GCJ-1005 
GCJ-1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
BX-177 

X-193 
X-196 

BX-349 
BX-361 
BX-1377 
GK-20 
5X-177 

X-193 
X-196 
X-199 

BX-321 
5X-1377 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Terminal Post Top Ins. 
2 Pole Piece 
1 Field Connection Ins. 
1 Insulating Washer 
1 Lead Assembly 
1 Termina 1 Post 
1 Terminal 
1 Terminal Post 
1 Term. Post Bottom Ins. 
1 Term. Post Bottom Ins. 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Ass,r.-Lert 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
l Jl4-24 Hex. Nut 
1 14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 �14-24 H ex. Nut 
1 14 Lock Washer 
2 10 Loc k Washer 
2 1/4 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Part 
No. 

GBM-21 
GCJ-20061!' 
GAR-171 

GR-32 
* 

X-260 
X-864 

No. 
Used Name or Part 

1 2 3 4 5 
1 Armature Shaft Nut 
l ARMATURE ASSEMBLY 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 • 669 Lock ·;;asher 

Drive End Head Assy. & Parts Used With 

�BJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
SX-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24 
X-714 

l:tt-794 

1 Drive E
.
nd Head Assembly 

2 Felt Guard · 

2 Bearing Retainer 
1 D. E. Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Look washer 
1 BALL BRG. - S. A.E. #203 
1 1/4 Oiler - Press in Type 
3 #1D-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assembly 
1 #l0-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8-21-39) 

.Com:n. End Plate Assy. & Parts Used With 
Assembly 

No. 
Drive 
Pulley 

(GCJ-2002C) 
GAR-73 
GAR-98 
GBW-69 
GB\'/-72 
GBW-73 
GBW-l068B 
GCJ-51 

GCJ-1002E 
GBF-79 
GBW-45 
GCJ-26 
GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 

X-195 
BX-311 
BX-888 
BX-1507 

X-195 
SX-1507 

1 Comm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 .Gasket 
1 Oil Guard 
1 Oil Re taining Gasket 
1 Comm. End Cap Cover 
l 3rd Br. Plate Retaining 

Spring 
1 C. E. Plate Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
5 �8 Lock Washer 
1 10-32x3/8 Rd. Hd. Screw 
4 8-32x5/l6 Fi ll. Hd. So. 
1 8-32xl/4 Bdg. Hd. Screw 
2 #B Lock "/lasher 
2 #B-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

GCJ-4805A 
GCJ-4805B 

SP-149 
SP-254 

* See table following parts list for part 
number applying to assembly wanted. 

t Service BROSH SET GDF-20128. 

NOTE:- VRD-4004A VOLTAGE REGULATOR is used 
with but is not a part of this 
generator. 

UNIT APPLICATION 

GCJ-4805A, B Reo 

Printed in U.S. A. File in 

"NOTE: Where part numben arc shown in parenrhesis 
rhey arc for reference only. By srocking sub-parts rhe 
<'omt�lete Dart C"an be assembled as needed." 

Equipment ac Parts List Binder 



AIIMATIJit£ TEifMINAL 

�AR-�.Q 

� 

(j) 

Q 
I 

� 
00 
0 
01 

)> 
.... 

a:J 

(j) 
m 
z 
m 
::;c 
)> 
-i 
0 
::;c 

r 
r 

c 
(f) 
-i 
::;c 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCJ-4807A GENSRATOR PARTS LIST GCJ-4807A 

Frame &. Field Assy. &. Parts Used -,nth 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
(GCJ-2001) 

GAP.-32 
GAL-29 
GAL-44 
GB':;-34 
GB'N-40 
GAA-27 

X-847 
GBW-58 
GBW-66 
GB-tl-67 
GCJ"-1005 
GCJ-1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
SX.-177 

l2X-l93 
l2X-l96 

8X-349 
8X-361 
SX-1377 
GK-20A 
8X-177 

12X-193 
12X-196 
12X-199 

BX-321 
8X-1377 

Comm. End 

(GCJ-2002) 
GAR-73 
GAR-98A 
GB-,V-69 
GBW-72 
GBVI-73 
GBW-l068B 
GC J"-51 
GCJ-1002A 
GBF-79 
GBW-45 
GCJ-26 
GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GB�'T-45 
GCJ-26 

l 
1 
2 
1 
1 
1 
1 
1 
l 
1 
1 
1 
1 
l 
l 
l 
1 
2 
2 
1 
1 
l 
l 
l 
1 
2 
l 
l 
2 
2 
1 
1 

Frame &. Field Assy. 
Terminal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating 'Nasher 
Lead A ssy. 

Terminal Post 
Terminal 

Terminal Post 
Terminal Stud Ins. 
Terminal Stud Ins. 
FIELD COIL ASSY. - COMP. 

Field Coil Assy. - Left 
Terminal 

Field Coil - Right 
Bushing 
Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock ,vasher 
#10 Lock �'lasher 
#10 Plain '.'lasher 
1/4 Plain -/lasher 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex . Nut 
#14 Lock 'Nasher 
#10 Lock -.-;asher 
l/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Plate Assy. &. Parts Used -ilith 

1 Comm. End Plate Assy. 
1 Oil ·;lick 
1 Wick Cover 
1 Gasket 
l Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Rtg. Spr. 
l Comm. End Plate Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 Brush - Third 
l 3rd Brush Plate Assy. 
1 Brush S�ring 
1 Brush Arm 

1 2 3 4 5 

Comm. End Plate Assy. (Continued ) 

Part 
No. 

12X-195 
SX.-311 
SX-888 
BX-1507 

X-195 
BX-1507 

No. 
Used Name of Part 

1 2 3 4 5 
5 #8 Lock Washer 
1 #10-32x3/8 Rd. Ed. Screw 
4 #8-32x5/l6 Fill. Ed. Screw 
1 #8-32xl/4 Bdg. Ed. Screw 
2 #8 Lock Washer 
2 #8-32xl/4 Bdg. Hd. Screw 

Armature Assy. &. Parts Used '.'lith 

G'SM-21 
GCJ-2006 
GAR-171 

GR-32 
SP-1296 

X-260 
X-864 

l Armature Shaft Nut 
1 PJUV�TURE ASSY. 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
l .669 Lock Washer 

Drive End Head Assy. &. Parts U sed With 

GBJ-1065 
GAR-53 
GAR-64 
GBJ"-65 

GG-164 
8:X:-173 

X-196 
X-295 
X-489 

BX-1003 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
l D.E. Head 
2 Felt Washer 
3 #10-32 Hex . Nut 
3 #10 Lock Washer 
l BALL BRG. - S.A.3. #203 
1 l/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

GB'N-24B 
8X-715 
BX-794 

1 Head Band 
l #l0-32xl l/4 Rd. Rd. Screw 
l #10-32 SQuare Nut 

l 2 3 4 5 

(Issued 3-16-39) 

t SERVICE BRUSH SET GCJ-2012S. 

::mTS:- VRC-4001B Voltage Regulator is 
used with but is not a part of this 
generator. 

UNIT APPL IC.A.TIOlJ 

GCJ-4807A Packard 

Printed in C. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



�f 
I \ax tJtJ� 

\ 

bmg 

CBW-6.9 

GCJ·/014 

\� 0) 

� � 
' 

GC.J-!012� 
GCJ-2� 

� 

X-97t;, 

.-.:-847 ---

GCJ-1007 

TO INSULATED 
MAIN BPUSH 

TEI?MINAL 

GCJ-1008 

(j) 
� 

I 

� 
00 
0 

> 
(j) 
m 
z 
m 
;:o 
)> 
-I 
0 
:;;o 

r 
r 

c 
(f) 
-I 
;:o 
)> 
-I 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCJ-4808A GENERATOR PARTS LIST GCJ-4808A 

Fr��e & Field Assy. & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GCJ-2065) 
GAA-32 
GAL-29 
GAL-44 
GBW-34 
GBW-40 
GAA-2? 

X-84? 
GBW-66 
GBW-6? 
GCJ-1005 
GBW-58 
GCJ-100? 

X-9?6 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-l?? 

X-193 
X-196 

8X-349 
8X-36l 
8X-13?? 
GK-20 
5X-l?? 

X-193 
X-196 
X-199 

8X-32l 
5X-13?? 

No. 
Used 

l 
1 
2 
l 
1 
l 

1 
l 
1 
l 
l 
l 
l 
l 

1 
l 
l 
2 
2 
l 
l 
1 
1 
l 
l 
2 
1 
l 
2 
2 
l 
l 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Terminal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
FIELD COIL ASSY.- Comp. 

Terrriinal Post 
Field Coil Assy.-Left 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 

#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw �14-24 Hex. Nut 
14 Lock Washer 
10 Lock Washer 

l/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

GBM-21 
GCJ-2006B 
GAR-l?l 

GR-32 
SP-1182 

X-260 
X-864 

l 2 3 4 5 
l Armature Shaft Nut 
l ARMATURE ASSEMBLY 
l Snap Ring 
l Felt Washer Retainer 
l Drive Pulley 
l #5 Woodruff Key 
l .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GBJ-1003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
8X-l?3 

X-196 
X-295 
X-489 

8X-1003 

1 
2 
2 
l 
2 
3 
3 
1 
1 
3 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BRG. - S.A.E. #203 
l/4 Oiler - Press in Type 
#l 0-32x?/8 Rd. Hd. Screw 

Miscellaneous Parts 

GBW-24 
X-?14 

SX-?94 

l 
1 
1 

Head Band 
#l0-32xl l/2 Rd. Hd. 
#10-32 Square Nut 
1 2 3 4 5 

( Is'sued ?-31-40) 

Screw 

Comm. End Plate Assy. & Parts Used With 

(GCJ-2060) 
GAR-?3 
GAR-98A 
GBF-?9 
GBW-69 
GBW-?2 
GBW-?3 
GBW-l068B 
GCJ-1012t 
GCJ-l013t 
GCJ -1058 
GBW-45 
GCJ-26 

X-195 
X-196 

8X-311 
8X-888 
BX-150? 

X-195 
SX-150? 

l 
1 
1 
l 
l 
l 
1 
l 

2 
l 
l 
3 
3 
5 
3 
3 
4 
l 
2 
2 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
ABSORBENT BRONZE BRG. 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 
Brush - Main 
Brush - Third 
Brush Holder Plate Assy. 

Br�sh Spring 
Brush Arm 

#B Lock Washer 
#10 Lock Washer 
#l0-32x3/B Rd. Hd. Screw 
# 8-32x5/16 Fill. Hd. Sc. 
#8-32xl/4 Bdg. Hd. Screw 

#8 Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
l 2 3 4 5 

t SERVICE BRUSH SET GDF-2012S. 

NOTE:- VRD-4006A VOLTA GE REGULATOR is used 
with but is not part of this Generator. 

UNIT APPLICATION 

GCJ-4808A Studebaker 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



tftJF-7'1 

p� � 

�_ax aas 

fjJITD� 

t:;BW-/068� 

<?BW-69 

QCJ-101.3 

W, 
"'-

0 

·� 
t:;BW--45 \ GCJ-2, � 

BROKEN END VIEW OF 
C0/'1/ttfUTATO.E' END HE/#0 

x- "T7� 

", 
tri"CJ-1058 

TERI"fiNAL 

(If BIN-58 

SX-1.,77 

� 
� 

�W-67 

� 

6K-.38 

GC.J- 1005 

SIX VENTILATING HOL�S ......... ----

(j) 

� 
I 

� 
CD 
0 
CD 
> 

(j) 
m 
z 
m 
:N 

� 
0 
:N 

r-
1 
c 
CJ) 
-i 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ-4810A G�ERAT OR PARTS LIST GCJ-4810A 

Frame & Field Assy. & Parts Used ':ii th 

Part 
No. 

GCJ-2001) 
GAA-32 
G.A.L-29 
GAL-44 
GB·.'i-34 
GBil'-40 
GAA-27 

X-847 
GB'.'i-58 
GB',I-66 
GB·:;-67 
GCJ-1005 
GCJ-1007 

X-976 
GC.T-1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
SX:-177 

12X-l93 
12X-196 

BX-349 
SX-361 
BX-1377 
GK-20A 
SX-177 

12X-193 
12X-196 
12X-199 

SX:-321 
BX-1377 

No. 
Used 

l 
l 
2 
l 
l 
l 
l 
1 
1 
1 
1 
1 
1 
1 
l 
l 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Ter minal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating �asher 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
F IELD COIL ASSY. - COMP. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 J�ock Washer 
#10 Lock '.'lasher 
#10 Plain '.1asher 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock 'iiasher 
#10 Lock ':lasher 
1/4 Lock ·,·;asher 
#10-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assy. & Parts Used With 

GC.T-2002E ) 1 Comm. End Plate Assy. 
GAR-73 1 Oil 'Nick 
GAR-98A 1 \'lick Cover 
GBW-30B 1 Comm. End Cap Cover 
GB'.'i-31 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retainin€; Gasket 
GC.T-51 1 3rd Brush Plate Rtg. Spr. 
GCJ-l002J 1 Comm. End Plate Part Assy. 
GBF-79 1 ABSORBENT BRONZE BRG. 
GBW-45 2 Brush Spring 
GCJ-26 2 Brush Arm 
GCJ-1012t 2 Brush - Main 
GCJ-1013t l Brush - Th ird 
GC.T-1014 1 3rd Brush Plate Assy. 
GB'ii-45 1 Brush Spring 
GCJ-26 1 Brush Arm 

1 2 3 4 5 

Comm. End Plate Assy. ( Continued ) 

Part 
No. 

l2X-195 
8X-311 

X-489 
BX-888 
BX-1507 

X-195 
BX-1507 

No. 
Used 

5 
1 
1 
4 
1 
2 
2 

Name of Part 
1 2 3 4 5 

#8 Lock "!asher 
#l0-32x3/8 Rd. �d. Screw 
1/4 Oiler - Press in Type 
#8-32x5/16 Fill. Ed. Screw 
#B-32xl/4 3dg. Ed. Screw 

rf.B Lock ·.r;asher 
#B-32xl/4 Bdg. Hd. Screw 

Armature Assy. & Parts Used "lith 

1 Armature Shaft Nut GBM-21 
GCJ-2092 
GAR-171 
GCJ-93 

GR-32 
SP-1296 

X-260 
X-864 

1 ARV..ATURE ASSY. 
1 Snap Ring 
1 Clutch 
1 Felt ·:rasher Retainer 
l Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Msy. & Parts Used With 

GB.T-1065 
GAR-63 
GAR-64 
GB.T-65 

GG- 164 
8X-173 

X-196 
X-295 

BX-489 
SX-1003 

G:S'.V-24B 
SX-715 
SX-794 

1 Drive. End Head A.ssy. 
2 Felt Guard 
2 Bearing Retainer 
1 D.E. Read 
2 Felt �Vasher 
3 #10-32 Hex. Nut 
3 #10 Lock '.'lasher 
1 BALL BRG. - S.A.E. #203 
1 1/4 Oiler - Press in �JPe 
3 #l0-32x7/8 Rd. Hd. Screw 

!.Uscellaneous Parts 

1 Read Band Assy. 
1 #l0-32xl 1/4 Rd. Hd. 
l #10-'52 Squar.e Nut 

1 2 3 4 5 

(Issued 3-16-39) 

Screw 

l SERVICE BRUSH SEr GC�-2012s. 

NOTE:- VRD-4001B Current-Voltage Regulator 
is used w1th but· is not a part of 
this generator. 

UNIT APPLICATION 

r.c.T-48l0A. Packard 

Printea in U.S. A. File in 

"NOTE: Where pan numbers are shown� parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled u needed." 

Equipment & Parts List Binder 



--73 

.. 

� 

<SI(-3ep _ 

�------l---f.=tt 

rn INSULAT�D 
MAIN IJii'USH 

TE�l-MINAL 

GCJ-IOOB 

-� -...._____ GCJ-t006 

�r1 
X-864 
-

I 
i 

(j) 

Q 
I 

� 
(X) 
...... 
0 

> 

(j) 
m 
z 
m 
:;v 

� 
0 
:;v 

r 
r 

c 
(f) 
-1 
:;v 
> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCM-4811 GENERATOR PARTS LIST GCM-4811 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part 

No. 
No. 
Used No. Used Name of Part Name of Part 

1 2 3 4 5 
GAL-225 

( GCM-2039) 
GAL-44 
GAL-1005L 
GAL-1007L 

GAL-289 
X-755 
X-1425 
X-976 

GAL-1008D 

X-976 
GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
8X-59 

X-195 
GT-20 

X-199 
X-842 

Comm. End 
DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ -25 

( GCM-2035) 
GCJ-51 

GCJ -1012t 
GCJ -1013t 
GCJ -1014 
GBW-45 
GCJ-26 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-489 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 Fi�ld Connection Ins. 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
1 Fuse Holder 
2 Pole Piece 
1 Ins. Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 Fuse - 5 Ampere 

Plate Assembly & Parts Used With 
2 
1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
6 
2 
1 
2 
1 

Flat 011 Guard 
Felt Washer 
Felt Washer 
Air Deflector 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush Plate Retain'g 
Spring 
Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End PJqte Part Assy. 
Brush Sprtng 
Brush Arm 

#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Screw 

Felt Washer Retainer 
#10-32x3/8 Flat Hd. Screw 
#8 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Preas in Type 
1 2 � 4 5 

DG-1144 
GBM-21 
GCJ-2048 
GAR-171 

SP-96 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

011 Thrower 
Armature Shaft Nut 
Armature Assembly 

Snap Ring 
Ventilating Fan 
1/2-20 Slotted Nut 
#3 Woodruff Key 
#8 Woodruff Key 
1/2 Plain Steel Rasher 
3/32x1 Cotter Pin 
.669 Lock Washer 

Drive End Head Assembly & Parts Used With 
GAR-1192 
GAE-47 
GAR-192 

8X-66 
X-378 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GBW-1024A 
X-196 

8X-321 
X-715 

8X-794 

1 Drive End Head Asay. 
1 Bearing Retainer 
1 Drive End Head 
3 #10-32xl/2 Flat Hd. Sc. 
1 Ball Brg. - 011 Seal 
Miscellaneous Parts 
1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Screw 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 10-22-37) 

t Service Brush Set GCJ-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



�H 

� 

.�
·� 

u 

�/ If! <UJ
W-45 

,GC
J-26 I 

(j) 
() 
� 

I 

� 
00 
__, 

__, 

(j) 
m 

z 
m 

;v 
)> 
--i 
0 
;v 
r 
r 

c 
(/) 
--i 
;v 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCJ-4812 GENERATOR PARTS LIST 

PRELIMINARY 

GCJ-4812 

Frarae & Field Assembly & Parts Used With Armature Assenbly & Parts Used Vlith 
Part No. 

No. Used 

(GCJ-3079) 
GAL-29 
GAL-44 
GAR-211 
GCJ -2005C 
GCJ-2007B 
G.J\L-296 

X-?55 
X-1425 
X-959 

GCJ-2008B 
X-976 

GK-38 
MN-21 
8X-l40 

X-194 
8X-l008 
GK-20 

X-199 

l 
2 
l 
l 
l 
l 

l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 
2 
2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Pole Piece 
Field Connection Ins. 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Ternihal 
Field Coil Assy.-Right 

Terminal 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Screw 

Frame Screw 
l/4 Lock Washer 

Part 
No. 

GAL-310 
GCJ-2091 

GK-174 
X-156 
X-263 
X-404 

No. 
Used Nane of Part 

1 2 3 4 5 
1 Armature Shaft Spacer 
l ARHATURE ASSEMBLY 
l l/2 Plain Washer 
l 1/2-20 Castellated Nut 
1 #8 Woodruff Key 
l 3/32xl Cotter Pin 

Drive End Head Asseobly & Parts Used With 
GDF-1003 

DB-17 
GAR-95 
GBC-25 
GDF-3 

GW-29 
GX-9 

X-196 
X-298 

8X-311 
X-489 

1 Drive End Head Asseobly 
l Felt Guard 
l Felt Washer 
l Felt Guard 
l Drive End Head 
1 Felt Washer 
1 Bearing Retainer 
3 #10 Lock Washer 
1 BALL BEARING- S.A.E. #204 
3 #l0-32x3/8 Rd. Hd. Screw 
l 1/4 Oiler - Press in Type 

Comm.. End Plate Assembly & Parts Used With Miscellaneous Parts 
(GCJ-3085) 

GAR-?3 
GAR-98A 
GBW-69 
GBW-72 
GBW-73 
GBW-l068B 
GCJ-51 

GCJ-1014L 
GBW-45 
GC.T-26 
GCJ-1085A 
GBF-79 
GBW-45 
GCJ-26 
GCJ-l023L 

GBW-45 
GCJ-26 

X-195 
8X-304 

GDF-10l2 .. t 

GDF-1013t 
X-195 

8X-311 
8X-888 
8X-1507 

X-195 
8X-1507 

l 
l 
l 
1 
l 
l 
l 
l 

1 
1 
1 
1 
l 
l 
1 
1 

1 
l 
2 
2 
2 
1 
5 
1 
4 
1 
2 
2 

Comm.. End Plate Asseobly 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 
3rd Brush Plate Retaining 
Spring 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

c. E. Plate Part Assy. 
ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 
Grounded Brush Holder 
Assembly 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32x5/16 Rd. Hd. Sc. 

Brush - Main 
Brush - Third �8 Lock washer 

10-32x3/8 Rd. Hd. Screw 
8-32x5/16 Fill. Hd. Sc. 

#8-32xl/4 Bdg. Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
1 2 3 4 5 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GBW-1024A 
X-196 

BX-321 
X-715 

8X-794 

l 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

CIRCUIT BREAKER ASSEI/IBLY 
Armature Spring 
C. B. Cover 
#10-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. Sc, 

Head Band Asseobly 
#10 Lock Washer 
#10-32x5/l6 Rd. Hd. Screw 
#10-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 4-18-41) 

t SERVICE BRUSH SET GDF-2012S. 

UNIT AP�'LICATION 
GCJ-4812 Chris Craft 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference on:y. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ -4813 GENERATOR ?ARTS LIST 

PRELIMINARY 

Frame & Field Assembly & Parts U.;;ed With Armature AsserJ.bly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GCJ-3074) 
GAL-29 
GAL-44 
GAR-211 
GCJ-2005 
GCJ-2007 

X-976 
GCJ-2008 
GAL-289 

X-755 
X-1425 
X-959 

GK-38 
MN-21 
8X-l40 

X-194 
BX-1008 
GK-20 

X-199 

Conn. End 

DA-39 
DA-70 
DJ-10 

GAG-53 
(GCJ-3075) 

GCJ-51 

GCJ-1014L 
GBW-45 
GCJ-26 
GCJ-1075 
GBW-45 
GCJ-26 
GCJ-1023L 

GBW-45 
GCJ-26 

X-195 
8X-304 

GDF-1012t 
GDF-1013t 

X-195 
8X-311 
BX-1507 
GR-32 
GR-35 

X-195 
X-295 
X-489 
X-544 

8X-870 
8X-1507 

1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
2 

Frame & Field Assembly 
Pole Piece 
Field Connection Ins. 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/16 Rd. Hd. Sc. 

Frame Screw 
1/4 Lock Washer 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assembly 
1 3rd Brush Plate Retaining 

Spring 
1 
1 

1 
1 
1 

1 
1 

1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
3 
3 
2 

3rd Brush Plate Assy. 
Brush Spring 
Brush Arm 

c. E. Plate Part Assy. 
Brush Spring 
Brush Arm 
Grounded Brush Holder 
Assembly 

Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32x5/l6 Rd. Hd. Sc. 

Brush - Main 
Brush - Third �8 Lock Washer 

10-32x3/8 Rd. Hd. Screw 
8-32xl/4 Bdg. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/l6 Fill. Hd. Sc. 
#8-32xl/4 Bdg. Hd. Screw 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
ARUATURE ASSEMBLY GCJ-2090 

GAR-171 
GJ-104 
GJ -179 

X-160 
X-205 
X-261 

Drive End 

GCZ-1003A 
GCZ-3A 

GG-6 
GG-164 
GK-176 
8X-173 

X-196 
X-295 

8X-316 
X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GBW-1024A 
X-196 

BX-321 
X-715 

8X-794 

1 
2 
1 
1 
1 
1 
2 

Head 

1 
1 
2 
1 
1 
3 
3 
1 
3 
1 

Snap Ring 
Armature Shaft Spacer 
7/16 Plain washer 
7/16-20 Hex. Nut 
7/16 Lock Washer 
#6 Woodruff Key 

Assenbly & Parts Used With 

Drive End Head Assembly 
Drive End Head 
Bearin0 Retainer 
Felt Washer 
Felt Washer Retainer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BEARING- S.A.E. #203 
#l0-32x3/4 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 CIRCUIT BREAKER ASSEl,JBLY 
1 Armature Spring 
1 C. B. Cover 
1 �10-32x3/16 Bdg. ild. Sc. 
2 10 Lock Washer 
1 10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #l0-32x5/16 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 4-18-41) 

t SERVICE BRUSH SET GDF-2012S. 

UNIT APPLICATION 

GCJ-4813 Gray Marine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part c-an be assembled as needed."· 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCJ-4814 GENERATOR PARTS LIST GCJ-4814 

PRELIMINARY 

Frane & Field Assenbly & Parts Used With 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
( GCJ-2077 ) 

GAL-29 
GAL-44 
GAR-211 
GCJ-l005A 
GCJ -l007A 
GAL-289 

X-755 
X-1425 
X-976 

GCJ-l008A 
X-959 

GK-38 
ldN-21 
8X-l40 

X-194 
8X-l008 
GK-20 

X-199 

l 
2 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 
2 
2 

Frame & Field Assembly 
Pole Piece 
Field Connection Ins. 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
G.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terninal 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Sc. 

Fra..':le Screw 
l/4 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

DA-39 
DA-70 
DJ-10 

GAG-53 
( GCJ-2076 ) 

GCJ-51 

GCJ -1014 
GBW-45 
GCJ-26 
GCJ-1076 
GBW-45 
GCJ-26 
GCJ-1023R 

GBW-45 
GCJ -26 

X-195 
8X-304 

GDF-l012t 
GDF-l013t 

X-195 
8X-311 
8X-1507 
GR-32 
GR-35 

X-195 
X-295 
X-489 
X-544 

8X-870 
8X-l507 

2 Flat Oil Guard 
l Armature Shaft Nut 
l End Cap Cover Gasket 
l Comn. End Cap Cover 
l Co®�. End Plate Assembly 
l 3rd Brush Plate Retaining 

Spring 
l 3rd Brush Plate Assembly 
l Brush Spring 
l Brush Arm 
1 C. E. Plate Part Assy. 
l Brush Spring 
l Brush Arm 
1 Grounded Brush Holder 

Asser.1bly 
1 Brush Spring 
1 Brush Arm 
2 #8 Lock Washer 
2 #8-32x5/16 Rd. Hd. Sc. 
2 Brush - Main 
1 Brush - Third 
1 #8 Lock Washer 
1 #10-32x3/8 Rd. Hd. Sc. 
1 #8-32xl/4 Bdg. Hd. Sc. 
1 Felt Washer Retainer 
2 Felt Vvasher 
2 #8 Lock Washer 
1 BALL BEARING - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Sc. 
2 #8-32xl/4 Bdg. Hd. Screw 

l 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GCJ-2090 
GAR-171 

G J-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Na:J.e of Part 

l 2 3 4 5 
1 ARl.IATURE ASSEilBLY 
2 Snap Ring 
l Armature Shaft Spacer 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
2 #6 Woodruff Key 

Drive End Head Assecb1y & Parts Used With 

GAL-l063B 
GAL-63A 

GG-6 
GG-164 
GK-176 
8X-l73 

X-196 
X-295 

8X-316 
X-489 

l Drive End Head Asseub1y 
1 Drive End Head 
2 Bearing Retainer 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL BRG. - S.A.E. #203 
3 #l0-32x3/4 Rd. Hd. Screw 
l 1/4 Oiler - Press in Type 

Miscellaneous Parts 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GBW-l024A 
X-196 

8X-321 
X-715 

8X-794 

1 
1 
1 
1 
2 
1 
l 
2 
2 
1 
l 

CIRCUIT BREAKER ASSEl :BLY 
Arcature Spring 
C. B. Cover 
#10-32x3/16 Bdg. Hd. Sc. 
#10 Lock Washer 
#10-32xl/4 Rd. Hd, Sc. 

Head Band Asse:J.bly 
#10 Lock '.'lasher 
#l0-32x5/16 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

( Issued 4-18-41 ) 

t SERVICE BRUSH SET GDF-2012S. 

UNIT APPLICATION 

GCJ -4814 Gray Marine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCJ-4815 GENERATOR PARTS LIST GCJ-4815 

PRELIMINARY 

Frane & Field Assembly & Parts Used With 

Part 
No. 

(GCJ-2053) 
GAL-29 
GAL-44 
GAR-211 
GCJ-1005D 
GCJ-1007B 

X-976 
GCJ-1008D 
GA.L-299 

X-755 
X-1425 
X-959 

GK-38 
MN-21 
BX-140 

X-194 
ex-1oo8 
GX-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
1 Insulating Bushing 
1 FIELD COIL A.SSY.- Comp. 
1 Field Coil Assy.-Right 
1 Terminal 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 �6-32 Hex. Nut 
1 6 Look Washer 
1 6-32x9/16 Rd. Hd. Screw 
2 Frame Screw 
2 1/4 Look Washer 

Comm. End Plate Assembly & Parts Used With 

(GCJ-2086) 1 Comm. End Plate Assembly 
GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GBW-69 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1068B 1 Comm. End Cap Cover 
GCJ-51 1 3rd Brush Plate Retaining 

GCJ-1014 
GBW-45 
GCJ-26 
GCJ-1086A. 
GBF-79 
GBW-45 
GCJ-26 
GCJ-1023R 

GBW-45 
GCJ-25 

X-195 
8X-304 

GDF-1012t 
GDF-1013t 

X-195 
BX-311 
SX-888 
SX-1507 

x:.19t5 
BX-1507 

1 
1 
1 
1 
1 
1 
1 
1 

Spring 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

c. E. Plate Part Assy. 
ABSORBENT BRONZE ERG. 
Brush Spring 
Brush Arm 
Grounded Brush Holder 
Assembly 

1 Brush Spring 
1 Brush Arm 
2 #8 Look Washer 
2 #8-32x5/15 Rd. Hd. So. 
2 Brush - Main 
1 Brush - Third 
5 #8 Lock Washer 
1 �10-32x3/8 Rd. Hd. Screw 
4 8-32x5/16 Fill. Hd. Sc. 

.1 8-32xl/4 Bdg. Hd. Screw 
2 #8 Lock Washer 
2 #8-32xl/4 Edg. Hd. Screw 

1 2 3 4 5 

Armature AssemblY & Parts Used With 

Part No. 
No. Used Name of Part 

GAL-310 
GCJ-2091 

GK-174 
X-155 
X-263 
X-404 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 ARMATURE AStlEMBLY 
1 1/2 Plain Washer 
1 1/2-20 Castellated Nut 
1 #S Woodruff Key 
1 3/32x1 Cotter Pin 

Drive End Head Assembly & Parts Used With 

GDF - 1003A 
DB-17 

GAR-95 
GBC-25 
GDF-3A 

GW-29 
GX-9 

X-196 
X-298 

8X-311 
X-489 

1 Drive End Head Assenbly 
1 Felt Guard 
1 Felt Washer 
1 Felt Guard 
1 Drive End Head 
1 Felt Washer 
1 Bearing Retainer 
3 #10 Look Washer 
1 BALL BEARING - S.A.E. #204 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

CB-4014 
CB-123 
CB-160S 
PX-5 5  

X-196 
8X-312 

GEW-1024A 
X-196 

8X-321 
X-715 

SX-794 

1 CIRCUIT BREAKER ASSEUELY 
1 Armature Spring 
1 C. E. Cover 
1 #10-32x3/16 Edg, Hd. So. 
2 #10 Look Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Look Washer 
2 �10-32x5/16 Rd. Hd. Screw 
1 10-32xl 1/4 Rd. Hd. Screw 
1 10-32 Square Nut 

1 2 3 4 5 

(Issued 4-18-41) 

t SERVICE BRUSH SET GDF-20128. 

UNIT APPLICATION 

GCJ-4815 ohr1s ora:f't 

Printed in U.S. A. file In 

"NOTE: Where part numbers are shown in parenthesis 
they are for referente only. By stotking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 




